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Ilepexaan yKkpaiHCLKOKO MOBOI0, aBTEHTHYHICTh Jlo PeecTpaniiiHoro nocsiguenns _
SIKOT0 MIATBEP/IXKEHA YIIOBHOBAKEHOI0 0¢060I0 Ne Bin £S5 /0. AO/%
3asisuuka (Copaienko B.B.), inpopmanii npo V7’ //é;’//'/of /p//:‘/'i{
32CTOCYBAHHS JiKapPCLKOT0 32¢00y

AJIYBIA 200 mr/50 mr tabaeTkn BKPHTI I1iIBKOBOIO 06010HKO010
KOPOTKA XAPAKTEPUCTHUKA JIIKAPChKOI'O 3ACOBY

1 HA3BA MEJIHYHOI'O TIPOAYKTY
Aunysia 200 mr/50 mMr TaGneTKu BKPHTI IJTiIBKOBOIO 060JI0OHKOO

2. SIKICHUM TA KUIBKICHUM CKJIAJ

KoxHa Tabnierka MicTuTh noninasipy 200 Mr ta putoHasipy 50 mr.
Hist moBHOro nepeniky 0MOMIKHUX PEeYOBHH, MB. po3ain 6.1.

3. JIKAPCBKA ®OPMA

Tabnerku BKpUTI N1iBKOBOIO 0G0I0HKOIO.
YepBoHOro konbopy, 3 THCHEHHAM 3 OHOr0 GOKy TableTky JOroTHITY KoMnasii Abbott i «ALy.

4, KJIIHIYHI XAPAKTEPUCTHUKH
4.1 TIlokasanus

AJlyBia NpU3HAYAETBCS y KOMOIHAUIT 3 iHWUMMM aHTHPETPOBIPYCHHMMU NpenapaTamMu Ais JiKyBaHHS Bipycy
imyHozediunty moaunu (BLJI-1) indikoparnx aopocinx, nifniTkis Ta aiteit crapie 2X pokis.

BuGip npenapaty Anysis ans nikypauns BIJI-1 indikoBaHux nauientis sxi panime oTpuMyBau iHribiTopH
npoTeasy, MOBUHEH GasyBaTHCs Ha iHAMBIdyalbHOMY TecTi Ha BipycHy cTiitkicTh Ta icTopilo nikyBaHHS
nauieHTiB (AuB. po3ainu 4.4 Ta 5.1).

4.2 Cniocid 3acTocyBaHHS Ta 103U

AJlyBItO TIOBHHHI NPU3HAYATH JliKapi, AKi MaloTh 10CBiA nikyBanHs BIJI-indekuii.
TabneTky cnin KOBTAaTH LINMMH, He PO3)KOBYBATH, HE PO3JIaMyBaTH Ta He MOAPiGHIOBATH.

JlozyBanus

Hopocni ma nionimxu

Pexomenji0Bana craHiapTHa fo3a Tabnetok Anysii - 400/100 mr (2 TaGnetku no 200/50 mr) 2 pasu Ha 100y,
He3alekHO Bij npuitomy ixi ab6o 800/200 mr (4 Tabnetku mo 200/50 mr) 1 pas Ha m0Gy, He3anex)HO Bif
NpuiioMy DK mauieHTam 3 MeHW HiX TphOMa NoMiHaBip-acouifioBaHMMKM MyTauisMu. ICHye HefOCTAaTHBO
AaHWX IS peKOMeHJaliil 3acTocyBaHHA mpenapaTy 1 pas Ha 06y y JIOpOC/IHX MalieHTiB 3 TphoMma a6o
binblie nomiHaBip-acouiHOBaHMMM MyTalisMH, AMB. po3din 5.1 s MOBHOTO OMMCY HACENEHHS i CiiA
BpaxoBYBaTH PHU3MK MEHLUOI CTIHKOCTI BipycosOriyHOro mnpuayiieHHs (auB. posain S.1) Ta migBuineHuii
PU3MK PO3BUTKY Jiapei (AuB. po3Ain 4.8) y MOpPIBHAHHI 3 PEKOMEHIOBAHMM CTaHAAPTHHM 3aCTOCYBAHHAM
JiBa pasu Ha 1o0y.

Himu 6io 2-x poxie

Hitam 3 macoro Tina 40 kr i 6iabwe abo 3 nuomwero nosepxwi tina (IMTT)* 1,4 M a6o Ginbiue 3aCTOCOBYHOTh
Jopociy ao3y 400/100 mr 2 pasu Ha goBy

PexomenioBaHi 103m 11 diTedt 3 Macolo Tina mMeHu Hixk 40 kr abo 3 IMTT Bix 0,5 1o 1,4 M* Ta axi MOXYTb
NPOKOBTHYTH TableTKy WiNOK0, [MBITBCA 3aralbHy XapakTepUCTHKY Jlikapchkoro 3acoly Aurysia
100mr/25mr. He cnin 3acTocoBysath Anysito 1 pas Ha 100y AiTam (aus. po3ain 5.1). :

* Inowa nosepxsi Tina (II1T) Moxe GyTu po3paxoBaHa 3a TAKOK HOPMYJIOO:
ITIIT (M%) = ¥ (3picT (cm) x maca Tina (kr) / 3600)

Himu gikom 0o 2-x pokis
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Besneky Ta edextuBHicTs AnyBii y aiTei Bikom 10 2 pokiB He BCTAHOBIEHO. IcnyioTh oOmexkeHi maHi mpo
(hapmakokineTHKy oniHaBipy/puTOHABIpY B Takiil monmynawii, ane pexkoMeHaauiit moa0 J103yBaHHA 3pobuTH
HEMOKJTHBO.

Cynymus mepanis: epagipens, negipanin.

Tabnuus Huxkye MICTUTh peKoMeHalii OO Ao3yBaHHs AnyBii 3amexuo sig ITIIT IpH CYIYTHHOMY
3aCTOCYBaHHi e¢aBipeH3y, HeBipamniny y jireii.

JosyBanus Anysii AiTsiM npu cynyThiii Tepanii easipenzom Ta HeBipanmiHom

IIIT (M%) PekomenzioBana 103a nonixasip/puronasipy (Mr)
JlBa pasy Ha JieHb.
HeoGxinxa 103a Moxe GyTH I0CATHYTA LINSAXOM BUKOPHCTAHHA BOX dhopm
npenapaty Anysia: 100/25 mr ta 200/50 mr*.

Bin = 0,5 no <0,8 200/50 mr
Bin=>0,8 no<1,2 300/75 mr
=212nm0<14 400/100 mr
> 1,4 500/125 mr

*AnyBia TabneTku il KOBTAaTH LiJMMH, HE POKOBYBATH, HE po3naMyBaTH Ta He nopiGHIOBaTH.

Iayienmu 3 nopywennam gynxyii nevinku

Y BlJl-iHpikoBaHMX nali€eHTiB 3 JerkUM Ta MOMIpHUM CTyneHeM TmopylIeHHs GYHKIIT neyiHku
KOHLEHTpALliA JIONiHaBipy y NniasMi KpoBi 3poctae npuonusHo Ha 30 %, wo He Mae KIHIYHOrO 3Ha4YeHHs
(B posnin 5.2). Jlawi mMOAO NAUi€HTIB 3 TAKKUM MOPYLIEHHAM $ynkuii neyinku BiACYTHI. AnmBito
HEMOTPiGHO Ha3HAYATH TAKMUM MALicHTaM (AMB. po3ain 4.3).
Tayienmu 3 nopywennam gynxyii Hupox
Ockilbkn HUPKOBHIA KJTipeHC JIOMiHABIPY | PUTOHABIPY He3HAUHMIl, 301MbIICHHS L1a3MOBUX KOHIIeHTpauiii y
NMALI€HTIB 3 NOpYWEeHHAM (yHKLIi HHPOK He ouikyeTbes, OCKiNbKH JIONiHaBip i PUTOHABIP MAKOTL BUCOKHMIi
CTYMiHb 3B'A3yBaHHA 3 GilkaMu M1a3Mu, ManoiMOBIpHO, 10 BOHU OyZyTh BUAANATHCA LIUIAXOM reMojtianisy
abo nepHTOHEAIbHOTO Aiaisy.

Bazimnicme ma nicnanonozoeuii nepiod

* Kopexkuis 1031 He nOTpibHa Mia yac BariTHOCTI Ta B MiCASTIONOrOBHiIi nepio/.

* [lpuiiom nonivasip/puToHaBipy oAMH pas Ha IeHb He [IOKA3aHUil BAriTHNM SKiHKaM 4epes BiICYyTHiCTh

(apmakOKiHETHHHIX Ta KJIIHIYHUX JAHUX.

Cnocib 3acTocyBaHHs

TabneTkn AmyBii 3aCTOCOBYIOTBCS BHYTPIilIHBO, iX CTil KOBTATH LiIMMH, HE PO3;KOBYBATH, HE PO3/IaMyBaTH
Ta He NoApiOHIoBaTH. MojKHA 3aCTOCOBYBATH HE3QIE)KHO Bij npuidomy ixi.

4.3 IIpornnokazaHHs

[TixBuieHa YyTIUBICTE 10 AaKTHBHOrO iHrpeienTy abo 0 OyAb-fKOr0 HEaKTHBHOTO KOMIIOHEHTa
npenapary.

Tsxke nopyureHHs GyHKUIT nevinkm.

AllyBia MicTUTH noniHaBip i puToHaBip, fKi € inriitopamu isodepmenty CYP3A uutoxpomy P450,
JloniHasip/puToHaBip He MO’kHA 3aCTOCOBYBATH OHOYACHO 3 npenapaTamu, KIipeHC AKMX 3HAYHOIO MipOIo
3anexuth Bijl aktuBHocTi CYP3A i migBuienHs KOHLEHTpAWii AKMX y TIasMi KpoBi MoXe CIpHYMHMTH
MOABY Cepio3HMX Ta/abo TakKMX, IO 3arpoXKyIOTh KUTTIO, peakwiii. J[o NepeniKy TakuX JiKapchKUX 3acobiB
BXOJSATh:

30inb1enHs PiBHIB CYNYTHIX JiKapehbKHX 32C00iB:

AHTaroHicr ansda;- | Anbdysosun. ITinBuuryeTecs KoHUEHTpAUis aTbdy303MHY B mnasmi

aZIpeHOpeLenTopiB KpPOBI, 110 MOXe MNPHU3BECTH [0 THKKOL apTepianbHOi
rinoTeHsii (uB. po3ain 4.5).

AHTHaHTiHaNbHI 3aco6K. | Panonasun. [TinBuiy€eThes KOHUEHTpalis paHONa3sHHy B mUiasmi

KPOBi, W0 MOXe MPH3BECTH 10 CepHO3HHX Ta/abo
KUTTE3ArPO3JIHMBHX peakLiii.

AHTHapUTMIYHI 3acobn. | Amiogapo, [MigBuutyeTbes  koHueHTpauis — amiomapony  Ta
JIPOHEIapOH. ApOHEAAapOHY B MiasMmi  Kposi, _
NiJBULIEHHA PH3UKY apuTMiil i _nxnc'e;j.

* ﬁ?“‘?m%

HebaxkaHuX peaxiiiil, :
= . . o . L TETR )
AHTHOIOTHKH, DycHaoBa KHCIO0TA. ITinBuLy €TBCA KOHueHTanlH{ /GIIIOBQEffgICIIO ;

nnasmi kposi. OHO"acHe 3acTOLY
KHCIOTOI0  [IPOTHUIIOKA3aHe

1¢9
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iHOeKIisX.

[Tpotupakosi 3acobu.

Beneroknake.

30isblyeThes NMIasMoBa KOHUEHTpALLis BEHETOKJIaKCY.
[ligBuiLyeTbCcs PU3HK BMHMKHEHHS CHHJIpOMY Ji3HCy
NyXIHHU TpH  iHiLianeHiH 103i i nig wac dasu
HacuueHHs. Jlna nauienti, Aki 3aBepunm  azy
HAaCHYEHHA 1 3HAXONATLCA Ha THATPUMYIOYil A06OBi
H031  BEHETOK/IAKCY, HEOOXiJHO 3MeHmuTH 2103y
BEHETOKIIAKCY LIOHalMeHLIe Ha 75% npH 3acTocyBaHHi
3 cunbHuMu iHriGitopamn CYP3A (muB. iHcTpyKuUito
ANld MEAMYHOTrO 3aCTOCYBAHHA JIIKapChKOro 3acoby
BEHETOKJIAKC),

[Tpotunoparpuysi
3acobu.

Konxiius.

[liguimyeThes  KoHUEHTpalis KOJIXIUMHY B MJiasMi
KpOBi, IO MOE TPU3BECTH A0 PO3BHTKY cepHo3HUX
Ta/ab0 TaKHX, IO 3arpoXKyIOTh KHTTIO, peakuiit y
NALEHTIB 3 TOpYWIeHHAM po6OTH HHPOK Ta/abo
MEeYiHKH.

AHTHTICTAMIHHI 32C00H,

AcTemizon,
TepdeHauH,

[ligguimyrothes  koHUeHTpauii acTeMizony  Ta
TepdeHanuHy B TmasMi  kpoBi. Sk Hacnifok,
MiABMLIYETBCA PU3HK CEPHO3HMX apHUTMil, BUKITMKAHUX
LIMMH pEYOBHHAMM.

AHTHNCUXOTHYHI/
HEeHpOoNenTHYHi 3acobu.

Jlypazunon.

[ligBuityeTbes KoHUeHTpalis NYpasHAOHY B Mia3mi
KpOBi, 110 MOXe€ IpU3BECTH 0 cepiio3Hux Ta/abo
AUTTE3ArPO3IMBUX peaKiliil.

[Timo3ua.

ITigBHILy €TBCA KOHUEHTpALlIA MiIMO3KY B nnasmi KPOBI.
Sk Hacmijok, MiNBMINEHHS  pH3HKY cepilo3Hux
BIIXHIIEHb 3 GOKY CHCTeMM KPOBOTBODEHHS 4M iHIIMX
CepHO3HHX HeOakaHWX SBHII, BHKIMKAHMX Li€kO
PEYOBHHOIO.

KgeTianiH.

TligBuieHHs KOHLEHTpauii KBeTianiHy B nnasMi KpOBi
MOJK€e MPHU3BECTH JI0 KOMH.

AJIKanoiam pisxkis.

Jluriapoeproramis,

[TinBHIEHHS KOHLEHTpANii MOXiHUX PiXkKiB B ma3mi

€pProHOBiH, KPOBi MOXXE CNPUMMHHTH TOCTPY €prOTOKCHYHICTS,
eproTami, BKJTFOUAIOYH CrIa3M CYIHH Ta ileMilo.
METH/IEpPrOHOBIH.
3acobu, wmo aitote Ha | Lusanpua. [TigBuinyeTbes koHUeHTpais LUHM3aNpuay B Miasmi
MOTOPMKY  LIIYHKOBO- KpoBi. SIk HacMiAOK, MiBHULYEThCS PU3NK BHHUKHEHHS
KHILKOBOTO TPaKTy CEpHO3HUX apUTMiH, BUKIMKaHHX i€ PeYOBHHOIO.
(ILOKT).
[Iporusipycui npenaparu | EnGacsip/ [TixBuinyeTses pusuk 30inblenHs piBas AJIT.
npAMol Aii npotu Bipycy | rpasonpesip.

renatuty C.

OmGitacsip/napuran
peBip/puToHaBip 3
abo 6e3 nacabysipy

[liaBuLLyeThes KOHUEHTpaLii napuTanpeBipy B riazmi
KpoBi. SIk Hacnifok, MiABHUIYeThCS pH3uK 36ibIHeHHS
pieHs AJIT,

Iuri6itopu  I'MI'-KoA- | JloBacTaTun, IMigeuuryetscs  koHUeHTpauii JIOBaCTaTHHY  Ta
pelyKTasu. CHMBACTATHH. CHMBacTaTHHy B mia3sMi  kpoBi. Sk  Haclijok,
MiABULIYETBCA PH3HK PO3BUTKY MiOMaTii, BKIIOYAIOUM
pabaomioJis.
InridiTopu ABanadin. [TigBuinyeThes koHUEHTparis asaHadimy B rmmasmi
dochoniecrepazu KpOBI.
(DJIES).
Cunnenadin. TIpotunokasanuii muwe y sumamky 3aCTOCYBAHHA s

JKYBAHHS JIEreHeBOl apTepiaibHOi rinepremsii (JIAD).
ITixBuiLy € KOHUEHTpaLito cutenadiny B niasmi KPOBI.
Bigrak, mnigBumennit pusuk -, NOOIUHNX
peakuifi 3 Goky cunnenadiny, Bgsfiodaloli ‘apFepianshy

oS

rinoTeHsiio i cHHKoIeE, * 2

Bapaenadin.

[igsymyeTses KoHUeHTpary, g%pneﬂﬁﬂiﬂﬁy E%Q-Tn'&gmi
KPOBI. o 7]

CenaTtueHi/cHOIiHI

[lepopansuuii

[TigBniyroThes ro

02D 0TiNay 2 S
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\ 7 %, KoY 25_5 7
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3acobu Mizazonam, Miflasonamy Ta Tpiasonamy B IUiasmi KpoBi. Sk
Tpiazonam. HacMiZIoK, MiABMICHHA PH3MKY PO3BHTKY HaaAMipHOro

CelaTHBHOrO edekTy i pecmipaTophoi HemocTaTHOCTI,
BHUKJIHKAaHHX UMMH PEYOBMHAMM. 3aCTEpeXKEHHs 100
MApeHTepalbHOro  3aCTOCYBaHHA — Mijasonamy JuB.
po3ain: «B3saemonis 3 iHWMME Nikapchknmu 3acoGaMu
Ta iHLI BHAM B3aeMOiiiy.

3MeHIIeHHs PIBHSA JiKapchKOro 3aco0y Jnoninagip/puronasipy

[penapatn  pociunHoro | 3sipoiit IcHye pusuk ToOro, mo pociMHHI TipenapaTH, ski
MOXO/XKEHHS NIpO/1ipABIEHHIA, MICTATb  3BipoGili  nponipsBnenuit (Hypericum
perforatum), sHmxyIOTH KOHLIEHTpaUil i KIiHiuHuii

edekT noniHagipy Ta puToHaBipy

4.4  Ocobuausi 3axoam Gesnexu

Ilayienmu 3 cynymuimu 3axeoprosannsmu.

Iopywenns gynxyii nevinku.

Besneka Ta edexruBHicTE JIONiHaBIP/PUTOHABIPY Y NaLli€HTIB 3i 3HAYHUM NOpYLIEHHAM QYHKUIT nevinky He
BCTaHoBIeHa. JloniHaBip/puTOHABIp MPOTUNOKA3aHHUH MAIEHTAM 3 THKKUM MOPYLUEHHAM (YHKIIT Mevinkm.
Y nauientie 3 XxpoHiunum rematutom B a6o C, axi nikytotses kom6inauiero AHTUPETPOBIPYCHUX
Npenaparis, iCHye NiJABMLICHUHA PU3NK PO3BHTKY TAKKHUX i MOTEHLIHO HeOe3NMEeYHNX 18 KHTTS MOGIUYHMX
peakiiii 3 Goky newinku. VY pasi cymyTHbOI MPOTHBIPYCHOI Tepamii rematutis B a6o C, 3BEPHITBCA JI0
[HCTpYKUiH U MEAUYHOTrO 3aCTOCY BAHHS BiANOBIAHIX NiKapchKUX 3aco0iB.

Y nauieHTis 3 icHyrouum paniiue NOPYIIEHHAM GYHKUIT NeYiHKH, BKIIOYAIOYN XPOHIYHHI renaTtuT, mix yac
KOMOIHOBaHOT aHTHPETPOBipyCHOI Tepanii Moske CrocTepiraTies MiJBMILEHA YacToTa PO3BUTKY MOpYIIEHE
GYHKUIT nedvinku; 3a TakMMM nNaNiEHTAMH CNiA BCTAHOBHTH PETE/IBHUI  KOHTPOJIb BIANOBIAHO J10
CTaHJAPTHOI NPAaKTHKU. SIKIO € CUMIOTOMHM NOTipUICHHs 3aXBOPIOBAHHA MEYiHKH B TAKHX NaLi€eHTIB, ¢l
PO3IIIAHYTH MHUTAHHA MPO NepepuBaHHs aGo NPHIMHEHHS JiKyBaHHS.

[ToBigomnsI0CH MPO MiABMINEHHS aKTHBHOCTI TPaHCaMiHa3 3 OAHOYACHUM MiABULICHHAM piBeHiB Ginipy6Giny
abo Ges Hboro y BIJI-1 MoHO-iHdikoBaHMX MawienTiB a6o Y TauieHTiB, sKi OTpUMYOaNH MOCTKOHTaKTHY
npodinakTuky, Bxe Ha 7-if AeHs micias TIOYaTKy 3aCTOCYBAaHHA JIOMIHABIPY/PUTOHABIPY Yy MOEAHAHHI 3
IHIIMMU  AHTHPETPOBIPYCHUMH nmpenapatamu. V IesKMX BHNAAKAX MOpPYIIEHHS Gynkuii nevinku Gynu
Cepilo3HUMH,

Ho nouartky 3actocyBanms NOTiHABIPY/PUTOHABIPY CITiA 3pOGHTH HalesKHi nabopatopHi aHajli3u Ta
3AIHCHIOBATH MMUJIbHE CIOCTEPEKEHHS 3a MAlli€HTAMK 1/l 9ac JiKyBaHHs.

Hopywenns gynryii nupox.

OcKisbkn HUPKOBHIA KJTipeHe NoninaBipy i PHTOHABIpY He3Ha4YHMH, 36i1bIIEHHS NIA3MOBHX KOHLIEHTpauiil y
MaUi€HTIB 3 NOpYLIEHHAM (YHKIIT HHPOK He ouikyeTbes. OCKiNbkM TomiHaBip i PHTOHABIP MaKOTh BUCOKHMI
CTYMiHb 3B'A3yBaHHs 3 GilKaMH Miasmu, ManoiMOBIpHO, 10 BOHM GyAyTE BHAANATHCS LIIAXOM reMojiainisy
abo mepuTOHEaIBHOrO Aiaizy.

Temoghinia.

Bynu mosigomnenns npo miasumeny KPOBOTOYMBICTh, BKJIOYAIOYM CHOHTAHHI WKipHi rematomu i
FeMapTposH y nauieHTiB 3 remodiniero tmny A i B, mo MiKyBanucs inri6itopamu mpoteasu. Ieskum
nauieHTam Npu3HaYaBcs J101aTKOBHIL akrop VIII. V Ginbiu Hix nonoBuHi 3a3HayeHnx BHUIA/IKIB TiKyBaHHA
inribitopamu mporeasu Gyno mpoxoBxeHo aGo PO3MOYATO  3HOBY, AKIO BOHO Gyno mepepBaHo.
Ilepenbayascs npuuMHHO-HACiAKOBHIT 3B'A30K, X0Ua MeXaHi3M i He 6yB mosichennii. ToMy nauienTn 3
reMO(iIi€r0 NOBUHHI 3HATH PO MOXTHBICTH MiABMILIEHO] KPOBOTOYMBOCTI,

Hanxpeamum.

Bynu nosinomnenns npo Bumanku TIaHKPEaTUTy y Naui€HTiB, AKi OTpUMYBaIH AJyBilO, BKJIIOYAOUH
NauieHTiB, y SKUX PO3BHHYJIACH rineptpurninepuaemis. V 6Gimemocti BUNankis XBOpi CTpakaanM Ha
TAHKPEATUT paHille Ta/abo npuitMany iHui Jikapckki 3acobu, ki MOrIH CIIPHATH PO3BUTKOBI MaHKpeaTHUTy.
Bupaxene migsuienss pisus TPUTTILEPUAIB € HaKTOPOM pH3HKy PO3BHUTKY MaHKpeaTuty. Y XBOpHUX 3
nporpecyio4oto BlJI-indekuieio pusuk 36insmenns KOHLEHTpauii TpUrIilepHziB i po3BuTKy NaHKpeaTuTy
Modke 30111y BaTH A, I

MoxnuBicTs po3BuTKy NAHKPeaTUTY CJiJ po3riasfaTH MpH HasBHOCT KJ’IiHi'—!HOE;;C@ﬁDDMﬁ sy (HynoTa,
Gmosanud, Ginb y *kuBOTI) a6o 3MiH nabopaTOPHUX NOKA3HHKIB (SGiHBLIIe.IIjﬂﬂ;‘;EHTFW’"’TBﬁ:g dinasu B
cupoBarui kposi). [lauienTis, y sxux CIOCTEPIraloThes i 03HAKU abo cumnrémg?"cninfﬁgfc'rex@\jn ha npu

BCTAHOBJICHHI JiarHO3y MaHKPeaTHT Tepartiio oniHaBipoM/pUTOHaBipoM Heoﬁxiﬁgﬁmmm}?éﬂ;ﬁ
=2 ' 4.
fuBy.

»
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Cunopom 8ionoenennn imynnoi cucmemu,

Y BUl-indikoBauux XBOpHX 3 TAKKMM IMYHHUM IehiUMTOM NI 4ac NPOXOMKEHHS KOMGIHOBAHOT
anTuperpoBipycHoi Tepanii (KAPT) Moske BUHMKATH 3amajibHa peakiis Ha Ge3cuMNTOMHI ab0 3aAIMINKOBI
YMOBHO-TIATOreHHi MiKPOOPTraHi3MH, sika 3yMOBIIIOE TAXKI KJiHIYHI cTanu a6o TNOTipLIEHHS CUMNITOMIB. Sk
MpaBMIIo, Taki peakuii crnocTepirancs MPOTArOM MepLIMX AEKiTbKOX THKHIB aGo MICSUIB Ticns noyatky
KOMOIHOBAHOT aHTHPETPOBiPYCHOT Teparii. [Tpukianamu uporo MosxyTs OyTH uMTOMEranoBipycHuil PETHHIT
(cytomegalovirus retinitis), reHepaiizoBaHi i/afo BOrHMILEBi MikoOakTepianbHi iHdekuii, a Takosx
MHEBMOLMCTHA THEBMOHIA (Pneumocystis jiroveci) HeoGXiIHO OLIHIOBATH BCi CUMITOMM 3anajieHHs, a npu
HeoOXigHOCTI NpU3HayaTH BiamoBiaHE NiKyBaHHS,

Takox noeinomnsnocs mpo ayToimymi posnamn (Hanpuknan, xBopoOy ['peiteca) , ski BiaOyBanuce B
YMOBax BiJHOBJICHHS iIMYHiTeTy, NpoTe 4ac iX BUHMKHEHHS OyB pi3HMM, i BOHM MOIJIH BUSBNSTHCEH yepes
GaraTo MicawiB micas noyarky nikyBaHHs.

Ocmeonexpos.

He nuBnsuucs va Te, mo eriosoris e baraToakTopHOIO (BKIIIOYAIOUH 3aCTOCYBaHHA KOPTHKOCTEPOIjiB,
CNIOXKMBAHHA AJIKOTOJIO, TAXKMHA IMyHOme(DIiLMT, BHCOKHMII iHnekc Macu Tifla), BUNAQAKH OCTEOHEKPO3y
3ycTpivanucs uyactille y nauieHTiB Ha misHix cramisx BIJ 3aXBOPIOBaHHA Ta/abo MpH JOBrocTpOKOBiif
KOMOIHOBaHi# aHTHpeTPOBipycHiii Tepanii (KAPT). INauienty ne6oxiano TIOpPEKOMEH/YBAaTH 3BEPHYTHCH [0
Jikaps, AKIo BiH BiA4yBe 6ib B cyrmobax, CKYTICTB B Cyrno6ax abo TpyaHom IpH pyci.

Iooosoicenns inmepeany PR.

JloniHaBip/puToHaBIp CHPUYMHAB He3HayHe ACHMITOMATHYHE nonomxeHHs iHtepBary PR y kinbkox
3A0POBHX Z106p0oBOJILLIB. MaloTk Miclie MOOAMHOKI MOBiIOMICHHS PO aTpiOBEHTPUKYNIAPHY 610Kamy I1-ro
abo Ill-ro cTynmeHs y XBOpuX, y fKMX B aHaMHesi Oyno 3axBopioBanHs cepus Ta icHyI04i mopy1ueHHs
NpOBIAHOCTI a0 y mauieHTiB, ki oTpUMyBany nikapebki 3aco6u, mwo, sk Bigomo, TIOZIOBKYIOTh iHTepBasl PR
(nanpuknan Bepanamin a6o araszanaip), fIpH  OJHOHACHOMY 3acTOCYBaHHi JomiHaBipy/puToHaBipy.
Jloninasip/puToHasip Tpe6a 3acTocoByBatH 3 00€pEeKHICTIO TAKUM TNallieHTaM.

Baza ma memaboniuni napamempu.

[Tin yac aHTHpeTpOBipycHOT Tepanii MOX/IHBe 36iMblIeHHs B | PiBHIB NiNiziB Ta raoko3u B kposi. Taki
3MIHH MOXYTb GYTH 4acTKOBO NOB's3aHi 3 KOHTPOJIEM 3aXBOPIOBaHHA i criocoGom xutTs. Illo cTocyerses
NinigiB, € CBIAYEHHA TOTO, 1O B JESKHX BUMAJIKax L€ CTalO pe3ysbTaToOM JIIKYBAHHA, TOII K He Oyno
OTPHUMAHO TICPEKOHIMBUX JI0Ka3iB, IO MOB'A3YIOTH 30iMbLICHHA BArM 3 MEBHUM CIOCOGOM JiKyBaHHA.
KoHTpoIb piBHA NiMiAiB Ta r110KO3M B KPOBI 3ailicHIOETECS BIATIOBIIHO 10 BCTAHOBJIEHUX MPABHII JIiIKyBaHHs
BIJI-ingexuii. [opyiuenns pisus ninigis ciin JIiKyBaTH BiANOBIAHO 10 KIiHIYHOT TMIPAKTHKH,

B3aemonis 3 iHumvu NiKapchKUMH 3acobaMu

[lpenapar Anysia micTuts noninasip Ta PUTOHaBIp, AKi € inribiTopamu isopepmenty CYP3A LHTOXPOMY
P450. Tlpu 3actocyBanmi lpenapaty AJyBia Be/vka iMOBIPHICTH 3GiINBIUEHHSA MIA3MOBOT KOHUEHTpaLil
MKapehKUX 3aco6iB, AKi MeTaboMi3yIOThCS nepesaxHo i3odepmentom CYP3A, BHACTIOK YOro MOXIHBeE
30IbIIEHHS a60 MPONOHTauis TepaneBTHYHOT /i | HeGaKaHNX PeakLUiM, NOB'A3aHUX i3 3aCTOCYBAHHAM 1HX
JiKapChKHX 3ac06iB (uB. posainu 4.3 1a 4.5).

IlotyxHi iHribiTopu izopepmenty CYP3A4, Taki sk IHFIGITOPM MpOTeasn, MOXKYTh NMOCHITIOBATH airo
OenakBininy, mo moxe 36LIBIIYBATH PU3MK PO3BMTKY BIANOBIAHUX HeGakaHHX peakuiif, moB’s3aHux i3
OcnaksiniHom. OTxke, pekOMeHIyeThCs YHHKATH  CHIJIBHOTO  3aCTOCYBAHHS OenmakpiniHy  Ta
nonixasipy/putonasipy. Ilpore sxo KOPHCTb MEPEBAKYE PHU3MK, CHLILHE 3aCTOCYBAaHHS OenakBininy rta
TIONHABIpY/PUTOHABIPY 103BONAETHES 3 obepesxHicTio. PekoMeHmyeTbes yacTime TMPOBOJUTH MOHITOPHHT
EKT" i kourtponme BmicTy Tpancaminas (mB. po3nin 4.5 Ta 3BepHiTHCH 0 Kopotkoi xapakrepuctnku
NiKapchKOro 3acoby GenakBiniu).

OxnouacHe 3acToCyBaHHs AieNamMaHifly 3 iHIUMM TOTYKHMM iHriGitTopom CYP3A (Toninasip/puronasip)
MOXe 36iTbIINTH KiBKICTb MeTaboliTin AeNaMaHijly, 1O aCOLIIOETbCA 3 MPOJIOHraLiero CKOPMUI'OBaHOT0
inTeppany QT. TakuM YHHOM, AKILO OJHOYACHE 3aCTOCYBaHHs JlellaMaHily 3 NomiHaBipOM/pUTOHaBIpOM €
HEOOXINHNM, DPeKOMEHJ0BAHO yKe 4YacTo MPOBOMTH MoHiTopunr EKI™ npotsiroM ychoro nepioay
NiKyBaHHs JeJlaMaHiloM (IuB. po3ain 4.5 Ta 3BepHiThes 10 KopoTkoi XapakTepHCTHKH JIIKapchKOro 3acoby
aenamanin).

Jlikapcbki B3a€MOIiT i3 3arpo3MBUMY A5 KUTTS HaCigkaMy i niKapebki B3a€MOAIT 3 NeTabHUM HacizkoMm
Oy 3apeecTpoBaHi y mauieHTiB, WO OTPUMYBAaTH KOMXILMH i noTyxkHi iHribitopn CYP3A, Taki sk
puToHaBip. OfHOYACHE 3aCTOCYBAHHSA 3 KOIXILIMHOM Yy NauieHTiB i3 3aXBopioBa TETTHK

3a60pOHsEThCS (IMB. po3ainu 4.3 Ta 4.5).
He pexomennyetscs 3actocyBanus npenapaty AnyBia B KOMBiHaLIT 3 TakUMH 3ad
- Tajanadin ans nikyBaHHA JereHeBol apTepiasbHOT rinepTeHsil He peKOMeHIY L
- PiOLMIyaT He PeKOMeHyeThes (AMB. po3ain 4.5); '
- BOparakcap He pekOMeHAyeThes (IMB. po3jin 4.5);

ﬂ:;g4 BEpnin 4%5);
0 apmacmnﬁaaa;i_ |
fagX. 1
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- (hycuzosa kucnoTa As JlikyBaHHS iHeEKLii KicTok Ta Ccyr06iB He peKOMEHAYEThCs (AUB. po3jin 4.5);

- CallbMETEPOJT HE PEKOMEHAYEThCA (AMB. pO3ain 4.5);

- puBapokcabaH He peKOMEeHAY€ETbes (AMB. o3z 4.5),

3actocyBanHs npenapaty AyBia B koMGiHawii 3 aTOpBacTaTHHOM HE PEKOMEHAYEThCA. SKIIO iCHYIOTh HiTkKi
MOKA3aHHA /10 3aCTOCYBAHHA aTOPBACTATHHY, CIiA MPHU3HAYMTH SKOMOra MeEHIIy 03y aTOpBACTATHHY |
NPOBOAMTH PETE/ILHUH MOHITOPHHT Ha npeamer Gesneku. [Ipu 3aCTOCYBaHHi mnpemapary Anygia B
KOMOIHALl 3 pO3yBaCTATHHOM CJIijl IPOABAATH 0GEPEKHICTS i 3aCTOCOBYBATH IpeNapaTH B HU3LKHX [03aX.
[Ipn Heobxinnocti mposenenns Tepanii inriditopamu  I'MI'-KoA-penykrasu npenapatami BHGOpY €
npaBacTaTHH abo (uysacTaThH (auB. posain 4.5).

Inzibimopu OIES

Cnin 3 obepexnicTio 3acTocoByBatn cuiieHadin abo Tafanadin [ NikyBaHHS epeKTHALHOI auchyHKuiT y
NMaLieHTIB, AKi 3aCTOCOBYIOTH Mpenapat Anysia. OuikyeTbes, 110 CyMicHe 3acTOCYBaHHS npenapaty Anysia
Ta LUMX JIIKapChKMX 3ac00iB 3HAYHO MiABMIMTE iX KOHLEHTpalii y naasMi KpoBi Ta cnpHuMHHTE NosABY
acouiHoBaHuX MOGIYHMX peakuil, Takux sK apTepianbHa TiNOTeH3is, CHHKOTIE, TIOpYUIEHHs. 30py Ta
NpOJIOHrOBaHa epekuis (auB. posain 4.5). OxHoYacHe 3acTOCYBaHHSA aBaHaQiny um BapaeHadiny Ta
JIOMiHABIPY/PUTOHABIPY NpOTHIIOKA3aHe (aMB. posztin 4.3). OnHovacHe 3acTocyBaHHS cunieHadiny ans
JiKYBaHHS NaLUi€EHTIB 3 JIEreHEBOIO apTepiabHOIO rineprensieio Ta npenapaty Anysia NPOTHIIOKA3aHe (JIMB.
posain 4.3).

Cnin noTpumysartucs ocoGauBoi 00epexxHOCTI NpH NpH3HAYeHHi npenapary AnyBia ogHO4acHo 3
JiKapcekMMH  3acobamu, 110, sk BiIOMO, BHK/IHKAIOTh 30i/BIICHHS intepBanry QT, TakuMmH K
XnopdeHipamin, XiHIINH, epuTpOMilLHH, KIIapUTPOMILMH. 3acToCyBaHHsS Tpenapary AnyBia Moke
301L1bLIYBATH KOHLUEHTpAILi10 3ac06iB, WO CHINBHO NPUHMAIOTHCH, | BUKJIMKATH BignoBiaui HeGaxkani peakuii
3 Goky cepus. V IOKMIHIYHUX HOCHTIIKSHHSIX npenapary AJyBia NOBiZOMIISIOCS NPO SBMILA 3 Goky cepus,
OToKE, HE MOXKHA BUKIIIOYATH MOXKIIMBY Ait0 npenapaty AJyBia Ha cepie. (uB. po3ninu 4.8 Ta 5.3).
OnuouacHe 3acTocyBaHHs mMpenapaty ATyBia 3 pHMAMIIIMHOM He pPeKOMEHJIyETheA. Pudamninun y
koMGiHauii 3 npenaparom Anysia CTPUYMHAE CyTTEBE 3HM)XXCHHA KOHLEHTpauil joniHasipy, o Moske, y
CBOIO epry, MpU3BECTH /10 3HAYMMOTO 3HIKEHHS HOro TepaneBTHYHOT Jii, Llporo sBuma MoxHa yHuKkHyTH
Npu 36inblIeHH] 1031 NpenapaTy AsTyBia, 10 MOB'S3aHO 3 M ABHIIEHHM PU3MKOM TOKCHYHOI Aii Ha neyvinky i
ULTyHKOBO-KMUIKOBHH TpakT. Takum umHOM, 6e3 kpaiiHboi HEO6XigHOCT 3aCTOCYBaHHA W€l KomOinawii
NKApChKUX 3ac06iB Cif yHuKaTH (AMB. po3snin 4.5).

CrninbHe 3acTocyBamHs npenapaty Anysia i bryTHkazony abo iHmmx FIIIOKOKOPTHKOCTEPOI/iB, 10
MeTabornmi3yioTees i3ohepmentom CYP3A4, takmx sk Oyneconin, mae spaiiicHioBatucs 3 obepexHicTIO,
3BaXAlON Ha PU3HK PO3BHTKY CHCTEMHOTO KOPTHKOCTEPOIAHOTO eheKTy, BKIHOUAIOUH cunapom Kyumnra, i
cynpecii HAAHUPKOBHX 347103, AKIIO TLIbKH NEpeBaru Teparii He EPEBULLYIOTh PH3UK (IUB. PO3/ii 4.5).
Inwe

[Ipenapar Anysia He € nikapcekum 3aco6om Gesnocepennso nportu BIJT abo CHIJI. Xoua 6yno noBeseHo,
o e(eKTHBHA BipycHa cynpecis npu AHTHPETPOBIPYCHIii Tepanii 3HaYHO 3HUKYE PU3UK nepenayi iHgexuii
CTAaTEBHM LIIAXOM, HE MOKHA BHKIIOYATH 3a/MLIKOBHIT pusuk. [ToTpiGHe BKHTTS Npo(iNnakTHYHUX 3aX0iB
BIZINOBI/IHO /10 KEPIBHUUTBA HALIOHANBHUX KOMITETEHTHUX OpraHiB, mo6 yHuKHyTH nepenaui indexuii. V
0Ci0, 10 NpuitMaloTh Npenapat AyBia, MOKIMBUIA PO3BUTOK iH(eKNiH, wo acouirororses 3 BIJT i CHIJIL

4.5  Bsaemofisi 3 iHmmMy ikapchKUMH 3ac006aMu Ta inui BH/IH B3a€MOJiit

AnyBia MicTUTB JOTiHABIp i pHUTOHaBIp, AKi € iHriGiTopamu isodepmenty CYP3A uuroxpomy P450 in vitro,
OnHovacHe npu3Ha4YeHHS NIOMiHaBip/pUTOHABIPY i JikapchKuX 3aco6iB, AKi MEepBUHHO MeTaboi3yIoThes
cucremoro CYP3A, Moxke npusBecTd 10 36i/IbIIEHNX MIA3MOBHX KOHUEHTpALil iHIHKX NikapcLKUX 3ac06iB,
o Moxe 30ibIMTH a0 MOJOBXKHTH iXHIO TEpanesTHYHy il0 i noGiuni peakuii. Anysis me iHribye
CYP2D6, CYP2C9, CYP2C19, CYP2E1, CYP2B6 ato CYPIA2 Y KOHLEHTpaWisfX, fKi 3aCTOCOBYIOThCS y
KITiHIYHUX yMOBaX (AuB. po3zin 4.3).

Anysia in vivo inaykye cBiii BracHmii MetaGomism i nmigBHILye GioTpaHchopmaLio AeskMX ikapchkux
NMpenaparis, 10 MeTaboJi3yioThCs 3a JONOMOTO (epmenTHOl cucTemMu uuToXpomy P450 (BKTIOUAIOYH
CYP2C9 1a CYP2C19), a Takoxk 3a J0OmOMOrowo rMoKypoHizanii. Lle Moske NpU3BOAMTH 10 3HMKEHHS
KOHLIEHTpaUil npenaparis y naa3smi Kposi i MOX/IHBOIO 3HHKEHHS IXHbOT ehEeKTUBHOCTI NIpK 0HOYACHOMY
NpU3HAYeHHi 3 JIOMiHaBip/pUTOHABIpOM.

Jlikapchki 3acobu, ski npoTHnokasaui came y 3B’A3Ky i3 OuiKyBaHMM CTyneHeM B3ae ﬁﬁ'im',,
PO3BHTKY CEpPHO3HMX HeOaxaHNX ABMII, NepepaxoBaHi y poszini 4.3. 4 )_;m*’
Yei  pocniakeHHs B3aeMopil, sAkmo iHuwe He BKa3aHO, MNpOBOIMIKCS i34 3ag!
NoniHaBipy/pUTOHABIPY, NPH AKUX piBeHb eKCIO3MLIT TOMiHABI
3acTocyBaHHi Tabnetok no 200/50 mr.

% sihiftuw, ik Ypn
0I003DMacs TN
TueX.
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Binomi i TeopeTnuni B3aeMmojii 3 O6paHMUMH AHTHPETPOBIPYCHHMM Ta iHIIMMH JIIKApCBKUMHU  3ac00amMu

BKa3aHi y HH)KYCHaBeACHIH TabmuLi.

Tabnuys ezaemodiii

Bsaemonil Mixk npenaparom AnyBia Ta IHLIMMH NikapchbKMMH 3aco0aMM, LIO OJHOYACHO 3aCTOCOBYHOThCS,
BKa3aHi y HIKYEeHaBeICHi! Tabnuui (36i1b1IeHHS MO3HaYeHe CUMBOJIOM “17, aMeHIIeHHs — “| 7, 6e3 3MiH —

7

“e>”, opuH pa3 Ha 106y — nitepamu “QD”, aBiui Ha 106y — “BID”, a TpHYi Ha noby — "TID").

Skuio iHue He BKazaHO, AOCTIKEHHS, 3a3Ha4YeH] HHIKYE, IIPOBOAMIIKCA i3 3aCTOCYBAaHHAM PEKOMEH10BaHOT
y (Tobto 400/100 Mr aBiui Ha 106Y)

JI03H JIONiHABIpY/pHTOHABI

Jlikapebkuii npenapart
Y MeKax KOxKHOT
TepaneBTHYHOI rPYNH

Bnius na
KOHIEHTPaLilo
npenaparty

Cepeansi reoMmeTpuyHa
3mina (%) AUC, Cp.x,
Cmin

MexaHizm B3aemMoii

Kainiuna pexomenaauii crocosno
OAHOYACHOI0 3aCTOCYBAHHS 3 NPeNapaTom
AuJyBia

Anmupemposipychi npenapamu

Hyxneosuoni ineibimopu seopomnoi mpanckpunmasu (HI3T)

CraBy nuH, naMiBy IuH

JloniHagip: <

Kopexuis 1o3u He notpibHua.

Abakagip, 3MJ0BYAHH

AbaxaBip, 3UI0BYIHUH:
KoHnueHTpauii MoxyTs
3HUXKYBATHCS Y 3B’ S3KY 3i
301JIBLLIEHOTO
MIIOKYPOHi3alliio 3 60Ky
npenapary AJiyBia.

KniniyHa 3Ha4yIlicTh 3HIKEHHS KOHLI@HTpALLii
abakaBipy Ta 3MI0BYAMHY HeBizOMA.

Tenodogip, 300 mr QD

Tenodogip:

AUC: 1 32%
Cmax .
Crnin : T 51%

>

JloniHagip: <

Kopekuis no3u He norpi6ua.

ITixuieni koHueHTpauii TeHodoBipy MoxyTs
MOCHUITIOBATH MOB’A3aHi i3 TeHO(poBipoM HebaxkaHi
ABHLIA, BKIIOYAIOYH NOPYIIEHHS (yHKLIT HUPOK.

Henykneosuoni inzibimopu

36opomuoi mparnckpunmasu (HHI3T)

Edasipens, 600 mr QD

JloniHagip:

AUC: | 20%
Cascr | 13%
Coia ® | 42%

Edasipens, 600 mr QD

(Jloninagip/puToHaBip
500/125 mr BID)

Jloninasip: <
(Crocyetbes no3u
400/100 mr BID, oo
NpHAMAETLCA OKPEMO)

Ho3a Tabnerok Anysia nosunHa 6yTn 36insIWeHa
Ao 500/125 mr asiui Ha 106y npu oaHOYaCHOMY
3aCTOCYBaHHI 3 IpenaparoM egasipeHs.
IMpenapar Anysia ne cnia npuitmatyn ogun pas Ha
100y y kombiHauii 3 npenaparom edapipens.

max «

Hesipanin, 200 mr BID | Jlonixasip: Ho3a Tabnetok Anysia nosunna 6yTH 36inbIeHa
AUC: | 27% o 500/125 mr asivi Ha 106y npu oHOUACHOMY
Coa i 19% 3aCTOCYBaHHI 3 MpenapaTtoM HeBipari.
Cinicd 51% AJtyBia He cllia npuitMaTi ONH pas Ha 100y y

komOiHallii 3 mpenapatom HeBipamniH.
Etpagipun Etpasipun: Kopexkuis 1031 He noTpi6Ha

AUC: | 35%

(Jloninasip/puronasip, | C..: | 45%

tabnetka 400/100 mr Cra: 4 30%

BID) —
JloniHagip : SR
AUC: Hp " ﬁﬁ»‘%‘@w@h%l i
Con: | 20% VA
C

é:‘f i biogapmacsioriaasy

Pinnisipun

Pinnisipun:

OpanouacHe 3acrocy Beaig it

o

{54
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(Jloninasip/puToHaBip,
Karncyna
40tenanp0/100 mr BID)

AUC: 1
52%

Coin: 1 74%
Cou: 129%

Jloninagip:

AUC: &

Coin: | 11%

Cmax: <

(npurHiveHHs hepmeHTiB
CYP3A)

PiNMiBipUHOM MPU3BOAKTS J10 361IbILICHHS
T1a3MOBUX KOHLEHTpALii pinmiBipuny, ogHak
KOpPEKIlisl 1034 He moTpibHa.

BIT anmazonicm xemoxinosozo peyenmopy CCRS

Mapagipok

Mapagipoxk:

AUC: 1 295%

Cuiit 1 97%

VY 3B’aA3Ky i3
npurnivennam CYP3A
JIONiHaBipOM/pUTOHABIPO
M.

Jlo3a MapaBipoky noBuHHa 6yTH 3MeHIIEHA 10
150 mr aBivi Ha 106y 1ia Yac cnineHOrO
3aCTOCYBaHHA 3 Mpenaparom Anysia B 103i
400/100 mr aBivi Ha m106y.

Ineibimop inmezpasu

Panterpasip

Panrerpagip:
AUC: «
Canax: <

Clgf l 30%
JloniHagip: <

Kopexkuis 1031 He noTpioHa

DEKOMEHAYETHCA.

Oonovacne sacmocyeéanns 3 inwumu inzivimopamu npomeasu BLT (1rl)
BianoBiIHo 10 YHHHKUX POTOKOIB JiKYBaHHS, MO/IBiiiHA Teparnis iHri6iTopaMy IpoTeasH 3a3BUYAll He

®ocamnpenasip /

docamnpeHasip:

CynyTHe 3acTOCYBaHHS 36iMbIIEHHX 103

(cTocyeThes iHAMHABIPY B
no3i 800 mr TID, o
NIPUIMAaETLCA OKPEMO)
Jloninagip: «
(BiAHOCHUTBCH 110
MOPIBHAHHS JIaHHUX
aHaMHe3y)

putonasip (700/100 mr | KonuenTpauii (ocamnpenasipy (1400 mr BID) 3
BID) aMIpeHaBipy CyTTeBO noninasipom/puToHaBipom (533/133 mr BID) y
3HHKYIOTBCA. NMali€eHTiB 3 6araTuM aHaMHe30M Tepanii
(Jloninasip/puToHasip IHriGiTOpamMu NpoTeasu NPU3BOANIO 10 6iIBLIOT
400/100 mr BID) 4acTOTH HeOaKaHUX ABHII 3 GOKY LILTYHKOBO-
KHIIKOBOTO TPAKTy Ta IMiBHILEHb PiBHIB
abo TPUITILEPH/IB IPH KOMGIHOBAHOMY peskuMi
NiKyBaHHs 0e3 MiABHILEHHS Bipyconoriysoi
®ocamnpenasip edeKTHBHOCTI, AKIIO MopiBHIOBATH 3i
(1400 mr BID) CTaH/IapTHUMH J103aMHU
(hocamnpenasipy/puronasipy. OaHouacHe
(JToninasip/puToHasip 3aCTOCYBaHHA LIUX JIKapChKUX 3acobiB He
533/133 mr BID) PEKOMEHY €ThCA.
[penapat AnyBia He ciix npuitMaT ofuH pas Ha
100y y kombinauii 3 mpenapatoM amnpeHasip.
[nmnasip, 600 mr BID | Ingusasip: Hanexsi n03n s wiei komGinawii 3 Touku 3opy
AUC: & epexTMBHOCTI Ta Ge3neku He BCTAHOBIIIOBAINCS.
Chin: Ty 3,5 pasu
Crnax: {

L
3 _cc':"

Caksinagip

1000 mr BID

CaksiHaBip: <

Kopekuis no3u He

{ T??fa- 6681 N
.= Zbiogapniaciorinas

[2b X

AT G LTRI
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Tunpanasip/puronagip | Jloniuasip: OnHovacHe 3aCTOCYBaHHS LIUX JiKapChKHUX
(500/100 Mr BID) AUC: | 55% 3ac00iB HE PEKOMEH/IYEThCS.
Chin: | 70%
Cuax: | 47%

3acobu, wo suudicyrome xucnomuicme wnynky

Owmenpason (40 mr QD)

Owmenpaso: <

Jloninagip: <

Kopexis 1031 He noTpi6Ha

Panituans (150 mr,
pa3oBsa J103a)

Panitnaun: <

Kopexkuis no3u He notpi6ua

Anmazonicmu anegha,-adpenopeyenmopis:

Anbdyso3un Anwdysosun: OnuovacHe 3acTocyBaHHs npenapaty AyBia Ta
VY 38’s13Ky i3 anb(y303uHy NPOTHNOKA3aHE (JINB. PO3/iN 4.3)3
npurHiveHHam CYP3A OrJIAAY Ha MOXJIMBE 301/bIICHHS OB’ A3aHOT i3
NONiHaBIpOM/PUTOHABIPO | abd)y303MHOM TOKCHYHOCTI, BKITIOYAIOYH
M, OUIKY€ThCA apTepianbHy rinoTeHsiro.
30ibLIeHHA
KOHLIEHTpalliit
b y303HHY.

Ananveemuxu

@eHTaHin PeHTaHia: [Tpu cynyTrpOMY 3acTocyBanni (enraniny 3

[TiaBuieHuit pusuk
BUHHUKHEHHS MOBIYHUX
peaxiiiit (MpurHideHHs
JAUXaHHs, celaTUBHHI
edext) uepes Ginbw
BHCOKI NJ1a3MOBI
KOHUEHTpaLil y 3B’13Ky i3
npurhiveHnam CYP3A4
npenapatoM Anysia.

NpenapaToM AJlyBia, PeKOMEHIYETLCA PETENBHO
CIOCTEPIraTh 3a MAUiEHTOM Ha peaMeT
BHHUKHEHHS MOGIYHNX peakilii (B 0CHOBHOMY,
NPUTHIYEHHA JNXaHHS, ale TAKOX i celaTHBHUIT
ecekr).

Aumuapummivni sacobu

Awmiozapos, AMmiozapon, npoHenapon: | OgHouacHe 3acToCyBaHHs npenapary AJyBia Ta
Jpoxenapou KonuenTtpauii MoxyTs amioZapoHy 4 APOHEAAPOHY NPOTHIIOKA3AHE
30L1bLIyBaTHCS Y 3B’S3KY | (JIMB. po3zin 4.3), OCKIJIbKH B TAKMX BHIIAKAX
13 IPUrHIYeHHAM MOe 30iJIbIIy BaTHCS PUSHK apUTMIil abo iHImx
CYP3A4 npenaparom cepiHo3HMX HebaKaHMX peakLliil.
AnyBia.
Jlurokcun JIurokcuH: Y pasi cnineHOro 3actocyBanHs npenapary

IMnasmopi konuentpanii
MO3KYTb 30ibLIyBaTHCS Y
3B’A3KY i3 NPUrHIYeHHAM
P-riikonporeiny
npenapatoM Anysia,
ITineuieHuit piseHs
JIMPOKCHHY MOJXE 3 4acOoM
3MEHLIYBaTHCS 3i
3pOCTaHHIM iHAYKLiT P-
riiKonpoTeiny.

AJyBia Ta IUrOKCHHY, Ci1ijt OYTH 0GEPEeKHIMH i,
10 MOKJIHBOCTI, 3/iCHIOBATH TepaneBTHYHHI
NiKapChKMi MOHITOPHHI KOHLIEHTpaNiii
aurokcuny. Cnia GyTi 0co6anBo obepexHumu,
NpU3Ha4aloyu npenapar Aysia nauieHram, siki
NpUAMAIOTh AMTOKCHH, OCKIJIBKU Tiepe6avaeThes,
IO rocTpa iHribyroya Jiis puToHaBipy Ha P-
FJIKONPOTEIH CYTTEBO Mi/IBULLyBaTHME PiBHi
AUTOKCHHY. [TpU3HAYEHHS AUrOKCHHY MalicHTaM,
SIKi B3ke NpUiiMaloTs npenapar Anysia, IMOBIpHO
NIPH3BE/IE 10 MEHIIOT0, Hi’k O4iKYETHCH,
TMiZABHMILEHHS KOHIEHTpaiii JIMTOKCHHY.

Benpuauin, cucremunii
NiIoKaiH Ta KBIHiNMH

Benpuaun, cucremunii
nijokaid Ta KBiHiMH:
Konuenrpauii MoxyTs
30inblyBaTHCs IpH
O/IHOYACHOMY
3aCTOCYBaHHI 3
npenaparoM Anyegia.

Crizx 6yTn 06epexkHNMH i, O MOKITMBOCTI,
3AIHCHIOBaTH TeparneBTHYHHIT NiKapchKuit
MOHITOPUHT KOHLIEHTpaUi# 1ikapchbkoro 3aco0y.

Anmubiomuru é‘/ £ £0B8]
Knaputpominmn | Knapurpowmirun: | V nauienris 3 nopyméﬂgﬂﬁf’&ﬁfﬁgﬁg
::';2’..4".: f,':e»-'mdr'ix:%ﬁ
? - 'h-. #4008
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OuikyeTbest momipHe
36insmenns AUC
K/ITapHTPOMILUHY Yy
3B’A3KY i3 MPUTHIYEHHAM
CYP3A npenaparom
Anysia.

KJlipeHci kpeatiHiny <30 mMi/x) ciif PO3MISHY TU
MOKJIMBICTb 3MEHILEHHS 03U KJIapUTPOMILIHHY
(auB. po3ain 4.4). Cnig 6yTd o6epexkHuMHU IpH
NPH3HAYEHHI KJTapUTPOMILIMHY OJHOYACHO 3
npenapaTtom AJlyBia NalieHTaM 3 IOpyILeHHSM
@yHKuii neyinku a6o HUpOK.

IIpomupaxosi sacobu

Adarunic

(Putonasip 200 mr aBiui
Ha J100y)

Adaruni6:
AUC: 1
Cmax: T

Crynine 30inbLIeHHs
3a1eXKHTh BiJl Yacy
NpUiioMy pUTOHAaBIpY.

IToB’s13aHo i3
npurdiveHHaM BPPM3
(6inka pesucTeHTHOCTI
paKky MOJIOYHOT
3a103u/ABCG2) Ta
FOCTPUM NPHTHIYEHHAM
P-riikonporeiny
npenapatoM AJyBia.

Cnix GyTi obepexxHUMH NIpU NpH3HAYEHH]
adatuniby y komGiHauii 3 npenapatom Anysia.
OsnaifomTecs 3 pekoMeHAALIAMH 1010
KOpHryBaHHs 1031 npenapaty y Koporkiit
XapakTEePHUCTHLII Jikapchkoro 3acoby. [TotpiGHo
CHOCTepiraTH 3a MOXJIMBUMH HeGaKaHUMH
peaKkuisMu Ha npenapar apaTuio,

Lleputuni6

Konuentpauii B
CHPOBATLi KPOBI MOXYTh
30ibIIyBaTHCS Y 3B’ 13Ky
i3 npurnivennam CYP3A
ta P-rnikonporeiny
npenaparom Anygia.

Cnix 6yt obepesxHUMH NPy NpH3HAYeHHi
uepuTHHiOy y koMGiHaLlii 3 npenaparom Anysia.
OsHaiiomTecs 3 pekoMeHAaNisIMH 010
KOpHUTYBaHHs 1034 npenapaty y KopoTkiii
XapaKTepUCTHLI Jikapcbkoro 3acoby. [Torpibuo
CIIOCTEpiraTH 3a MOXKIMBUMY HeOaKaHUMH
peakuisiMi Ha Mpenapar UepUTHHIG.

Binbuticts inriGiTopin
THPO3WHKIHA3M, TaKi AK
JacatuHib i HiMOTHHIB,

Binburicts inriGitopis
THPO3UHKIHA3M, Taki 9K
JlacaTuHib i HiNOTHHIG, a

Cuin snificHioBatu petenshe CNOCTEpPEKeHHS Ha
MPEAMET MEPEHOCUMOCTI LIMX NIPOTHPAKOBUX
3aco0iB.

BIHKPHCTHH, TaKOXk BIHKPUCTHH Ta
BiHOMacTHH BinGnacTun:
Pusuk 36inbmenns
HebaxaHUX SABULI Y
3B A3KY i3 MiJBUINEHIMU
KOHLEHTpaLisAMHU B
CHpOBATLI KPOBI B
pe3ynbTaTi NPUrHiYeHHS
CYP3A4 npenaparom
Aunysia.
Benetoknakc Jloninasip/putonasip Jloninasip/putoHasip inribye CYP3A. CynyTHe
inridye CYP3A [pU3HAYEeHHA BEHETOKJIaKCy Ta
NoNiHaBipy/puTOHaBIpY  MOXe 30i1bLIyBaTH
TMOKA3HUKH  eKCTO3MUii  BeHeTokmakcy, 1o
MOTEHUIHHO MOXe MpPU3BOAMTH 10 cepiosHoro
PH3HKY CHHAPOMY J3HCY MyX/IHHH.
Hns oTpuMaHHsS pexomeHaaiii 010 J03yBaHHA
BCHETOK/IAKCY,  HiNOTHHIOY JlacaTuHiOy
3BEePHITECA 10 IHCTpykuii ans  Memmunoro
3aCTOCYBAHHA LIUX MiKAPCLKUX 33C06iB.
Aumuxoazynanmu \ K] P
Bapdapun Bapdapun: PekomenayeTnes cnocrﬁmﬁw

OpnHouacHe 3acTocyBaHHs
3 npenapatoM AJlyBia
MO3Ke 3MIHIOBATH
KOHLEHTpaLil y 3B’ 3Ky i3

aoﬁ?:{ld ‘.% i
SOFAHUMEGep; R

o 5m¢ap5fecwrikaa %
it %

3% _
=
g

(MbKHapoIHUM HOpM
CITiBBITHOLUIEHHSAM).
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ingyxyBaHHsaM CYP2C9.

Pusapokca6an

(Puronasip 600 Mr aBiui
Ha 106y)

PuBapokcaban:

AUC: 1 155%

Ciais T 55%

Y 3B’s3Ky i3
npurdivennam CYP3A Ta
P-rnikonporeiny noniua-
BipOM/PHTOHABIpOM.

OxHovacHe 3acToCyBaHHS puBapokcaGaHy Ta
npenapary Anysia Moxe 301/1bL1yBaTH BMiCT
puBapokcabaHy, 110, y CBOIO YEpry, Moxe
MiJIBULIYBATH PU3HK KPOBOTEY],
3acTocyBaHHs puBapokcabaHy He
PEKOMEH/IYETCS Y NALEHTIB, AKi OTPHUMYIOT
CYMyTHIO Tepaniio npenaparoM AJyBia (IuB.
po3snin 4.4).

Bopanakcap

Konuenrpauii s
CHPOBATLi KPOBi MOXYTh
30inbUIyBaTHCS Y 3B’ 3Ky
i3 npurnivennam CYP3A
npenaparoM Anysia.

OnHovacHe 3acTocyBaHHs Bopanakcapy 3
npenapaTtom AJlyBia He peKOMEH/y€Thbes (IUB.
posain 4.4 ta Koporky XapaKTEePUCTHKY
JIKapehKoro 3acoby Bopanakcap).

IIpomucydomui 3acobu

DeniToiH

DeHiToiH:

Konuenrtpauii
PIBHOBa)KHOMY CTaHi
TMOMiPHO 3HHXXYBAJIHCA Y
3B’A3KY i3 iHAYKYBaHHAM
CYP2C9 ta CYP2C19
npenapaTtoM AJyBsia.
Jloninagip:
Konuenrpauit
3MCHILIYIOTBCA Y 3B’ A3KY
i3 ingykyBanusam CYP3A
(eHiTOTHOM.

Cnix 6yTn obepeskHUMH NpH NpHU3HAYeHH]
enitoiny y komGiHauii 3 npenaparom Anysgia.
[Tpu cynmyTHbOMY 3acTocyBaHHi 3
JIOMiHABIPOM/PHTOHABIPOM NOTPiGHO CNiaKyBaTH
3a PiBHAMH (eHiTOTHY.

IIpn opHouacHoMy 3acTocyBanHi 3 npenaparom
(heniTOIH MOXKIHBO NependaunTH 36iNbIIeH S
A034 npenapaty Anysia. ¥ kiiHiuHil npakTaii
Mi/IBUILIEHHSA 103 He OIliHIOBAIOCH.

Ipenapar Anysia He cin npuiitmatn oun pa3s Ha
100y y kombiHauii 3 npenapatom (eniToiH.

Kapb6amasenin ta
(benobapbiran

Kap6amasenin:
Konuenrpauii B
CHPOBATIli KPOBI MOKYTh
30inbLIyBaTHCS Y 3B A3KY
i3 npurnivennam CYP3A
npemnaparom Anysia.

Jloninasip:
KoHuenTpauii MmoxyTs
3MEHILYBAaTHCA Yy 3B A3Ky
i3 ingykyBanuam CYP3A
kapbamazerninoM Ta

Cnin 6yTi o6epeskHUMH NP NPH3HAYEHH
kapbamaseniny a6o (enobapbirany y xombinauii
3 npenapatoM Anysia.

PisHi kapGamaseniny Ta denobapbitany noTpibHo
MOHITOPHTH IPH OJIHOYACHOMY NpHiiomi
npenapary 3 JIONiHaBipoM/puTOHaBipoM.

IIpn opnovacHoMy 3actocyBanni 3 npenapaToM
kap6Gamasenin a6o denoGapbiTan MoXIHBO
nepeadaynTH 361IbIIEHHS 1031 npenapary
Anysia. Y kniHi4Hi# npakTHLi miBHIenHs J103H
HE OLiHIOBaNOCH,

IMpenapar Anysia e crig NpUAMAaTH OJIMH pa3 Ha

(beHobapbGitanom. nody y kombiHauii 3 npenaparamu kapbamaszenin
Ta (peHoOapbiTan.
JlamoTpuIkHH Ta Jlamotpumxun: 3a nauieHTamu NoTpiGHO BECTH MUTBHE
BaJITpoaT AUC: | 50% CITOCTEPEKEHHS Ha NMPEAMET 3HMKEHHS aif
Crax: | 46% BalbIIPOEBOT KUCIIOTH TP OZHOYACHOMY
Ciiaz | 56% 3aCTOCYBaHHi Npenapaty AJyBia Ta BATLIPOEBOT
KHCJIOTH.
V 3B’s3ky i3 i nauienTip, siki nounMHaOTH a60 NPHUNUHAIOTL
iHIAYKyBaHHSIM Npuiom mpenapaty AnvBia mig uac npuitomy
LJIFOKY poHisartii NiATPUMYIOYOT 103U JaMOTPHUKUHY
NIaMOTPHJDKUHY Moske 3Ha0OUTHCS NiABUILEHHS 1031
NIAMOTPHDKUHY Y pasi IoflaBaHHA Npenapary
Bannpoar: | AnyBia, a60 3HWKEHHS JI031 TIPH BiAMiHi Anysif;

OT’Ke CJi NPOBOANTH MOHITOPHHI KOHLeHTpaLii
JIaMOTPH/UKHHY B IJ1a3Mi KPOBI, 0coGIHBO 10
NOYaTKy CIiALHOrO 3aCTOCYBaH

m@ﬁé’ﬁm oM
AnyBia i BNpoosk nepix FTidgis-melis

7 I Y
AR A

no4arky abo BiaMinu npe
BU3HAYEHHA HEOOXIIHOCT}

NTaAMOTPHIKHHY . :
Insa nauieHTiB, ski Bxe np

152
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AnyBia i IOYMHAIOTH MPUIAMATH JTAMOTPHIKMH:
KopuryBanus 1031 10 peKOMEH10BaHOTO
36inblUEHHS 1031 1AMOTPUIKUHY HE NOTPiGHe.

Anmudenpecanmu ma anxcionimuxu

Tpasoznon, pazosa 03a

(Puronarip, 200 mr
BID)

Tpazonon:

AUC: 1y 2,4 pasu

ITicna oaHovacHoro
3aCTOCYBaHHsA TPa3oA0HY
Ta PUTOHABIpY
crocTepiranues taki
HeDaxkaHi sBMINA, K
HyJ10Ta, 3aaMOpOYEHHS,
aprepianbHa rinoTeHsis Ta
CHHKOIIE,

Hesinomo, 4 cnpuunnse kombinauis
JIoMiHaBipy/pUTOHABIpY aHAJIOTiuHe 36i/blIeHHS
ekcnosuuii Tpasonony. Taky komGinawio cig
BUKOPHCTOBYBATH 3 00€PeXHICTIO i noTpiGHO
PO3IJIAHY TH MOXJIMBICTh 3HWKEHHS 103U
TPa30JI0HY.

IIpomuzpubrosi npenapamu

Kerokonason ta
iTpakoHasos

KetokoHnaszon ta
iTpakoHaso:
Konuentpatii
CHpOBATLi KPOBI MOXKYThb
30inbuUryBaTHCS ¥ 3B’ 3Ky
i3 npurnivennsm CYP3A
npenapatoM AlyBia.

Bucoki 1031 keTokoHa301y Ta iTpakoHasomy
(> 200 Mr/no6y) He pekOMeHaYIOThCS.

Bopukonazon

BopukoHazon:
Konuenrpauii MoxyTs
3MEHLIYBaTUCH.

OnHOYACHOr0 3aCTOCYBaHHS BOPUKOHA30Ty Ta
HU3BKOI 1034 puToHaBipy (100 mr BID), mo
MICTHTBCA B Npenapati AnyBia, ci1in yHuKary,
SIKLIO TUIBKA OUIHKA CITiBBi AHOLIEHHS KOPHCTI Ta
PM3MKY HE CBIIYHTh HAa KOPHCTB 3aCTOCYBAHHS
BOPHKOHA30J1y MallieHTOM.

3acobu ona nikysanns nodazpu:

Konxiuun, paszosa go03a

(Putonagip 200 mr aBiui
Ha 100y)

Konxiuun:
AUC :Ty3pasmn

max 1y 1,8 pasu
V 3B’s3KYy i3
NpUrHiYeHHAM P-
rilikonpoTeiHy Ta/a6o
CYP3A4 putonasipom.

OnHxouacHe 3acTocyBaHHs npenapaTy AnyBia 3
KONXilMHOM Yy MALi€HTIB 3 MOpYLIEHHIM cbynxui'f
HUPOK Ta/ab0 MeYiHKN NPOTHIIOKA3aHe Y 3B’A3Ky
i3 MOXKIJIMBHM PO3BUTKOM cepifo3HuX Ta/ab0
TAaKHX, L0 3arPOKYIOTh XUTTIO, PEakKILiii,

TI0B’ A3aHUX i3 KOJIXIMHOM, TAKUX K
HeHPOMYCKYJISpHA TOKCHYHICTh (BKIOYAIOYH
pabaomionia) (auB. po3ainu 4.3 ta 4.4). Skuo
nauieHTaM 3 HOPMANTBLHOIO (yHKLI€I0 HUPOK Ta
NMediHKH pEeKOMEHI0BaHa Tepallis mpernapaTom
ATyBia, PEKOMEHYEThCS 3HUKEHHS 031
KOJIXilMHY abo ioro npusynuHka. JuBitscs
aHOTALIO /10 [penapary KOJIXilHH.

Anmueicmaminni nikapcoki 3acobu.

Actemizon,
TepdeHauH.

Jloninagip/putoHasip
inri6ye CYP3A, y
pe3yJbTaTi YOro MoXkKHa
OYiKyBaTH MiIBUILEHHSA
1J1a3MOBOT KOHLEHTpaLiii
acteMisony Ta
TepeHaauHy.

OnHovacHe 3aCTOCYBaHHA LMX JIKAPCHKHX
3ac00iB NPOTHIIOKA3aHE OCKINBbKH MOXKeE
BHHMKHYTH PU3HK NOSBU CEPLO3HOI apUTMIT.

Anmubaxmepianoni sacobu:

dycuaora kuciora

Ddycuaosa KHcIoTAa:
Konuenrpauii MoxyTh
30i/bLIyBaTHCS Y 3B’ SA3KY
i3 npurnivenssm CYP3A
JIoNiHaBIpOM/pUTOHABIpO
M.

OnxouacHe 3acTocyBaHHs NpenapaTy AnyBia 3
(ycnaoBolo KHCI0TOW NPOTHITIOKA3aHE JUIs
J1epMaToIOriYHUX NoKasaHe y 38° x3:<y i3
MiIBHLIEHUM PH3UKOM Heb
NOB’A3aHUX i3 GycHaoBO
pabomiomnizom (auB. po
3aCTOCYBaHHI JUIS iKY Hlﬁ HQEKL] gwm x..qﬁ

The

Ccyr106iB, Komu cnmbuére 35(‘2&}’&‘?‘53355{ g =
W
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TNpenapariB He YHHKHYTH, HACTIHHO
PEKOMEHYETHCSA MUIIBHO CIIOCTEPIraTH 3a
Mali€HTOM Ha NpeAMeT MOXIHBUX HeOaxKaHuX
ABHLL 3 60Ky M’s3iB (AMB. po3ain 4.4).

IIpomumy6epkynbo3ni npenapamu

Benaksinin
(pasoBa j103a)

(Jloninasip/puronasip
400/100 mr BID,
OaraTopasosa /103a)

Benakginin:

AUC: T 22%

Cmax: ok

ITix wac cninbHOrO
34CTOCYBAHHA 3
JIOTIiHABipOM/pUTOHABIpO
M MOJKe CIocTepiraTues
6inbI BHpaKeHUH BIUTHR
Ha BMICT GelakBiliHy B
niasmi Kposi.

Y 38’13Ky i3 pU3MKOM 110B’A3aHHX 3 GeJlaKBiTiHOM
HebakaHux ABHIL, KoMGiHauil GeaakBininy Ta
JoniHaBipy/pUTOHABIPY CiA YHHKaTH. SIKi0
KOPHCTB TIEPEBAXKYE PHIUK, [IPH OJHOYACHOMY
3aCTOCYBaHHI OelaKBiniHy 3
NoniHaBipoM/pUTOHaBipoM citia GyTH ayxe
obepexHuMu. PekoMenayeTsea Ginbi yacto
3/1ifiCHIOBATH MOHITOPHUHT enl eKTpoKap/iorpaM Ta
MOHITOPHHT piBHs TpaHcaminas (auB. po3zin 4.4
Ta KopoTky xapakrepucTiky sikapcbkoro 3acoy

[Mpurnivenns CYP3A4 Genaksinin).
IMOBIpHO M0B’A3aKe i3
JIoniHaBip/pUTOHABIp.
Henamanizn, 100 mr BID | Jlenamanin: V 3B’A3KY i3 pU3HKOM IOJI0BKEHHS KOMILIIEKCY
AUC:122% QT, nos’s3aunoro 3 DM-6705, akino ogHouacHe

(Jloninasip/putonasip
400/100 mr BID)

DM-6705 (akTuBHMIT
MeTabosiT

JlenaMaHiny):
AUC:130%

ITixg yac coinsHoro
3aCTOCYBaHHS 3
JIOTiHaBipOM/PUTOHABIPO
M MOJKe CIocTepiraTucs
Oinbll BUpaskeHui BMB
Ha BMicT DM-6705.

3aCTOCYBaHHA JeJlaMaHiay 3
JIOMiHABIPOM/PHTOHABIPOM BBAXKAETHCS
HEOOXiZIHMM, PEKOMEH/TY €ThCA JTy3Ke YacTHil
Monitopunr EKT" nporsrom Bcsoro nepioy
NiKyBaHHA JielaMaHiZioM (uB. po3ain 4.4 Ta
Kopotky xapakrepuctiky Jsikapchkoro 3acofy
JelaMaHiz).

Pudabytun, 150 mr QD

Pudabytun (Buxigua
JiKapchKa peyoBUHA Ta
aKTHBHUI MeTaboiT 25-
O-pecauerwn):

AUC: 1y 5,7 pasu

Cuax: Ty 3,5 pasu

[1pu onHOYaCHOMY 3aCTOCYBaHHi 3 MpenapaToM
AJTyBia peKOMEH/10BaHa /103a puabyTHiy
CTaHOBHTh 150 Mr 3 pasu Ha THX/IEHb y 3aBYaCHO
BCTAHOBIICHI JHI THXKHSA (HalpuKiIam, y
TIOHE/IIOK, B Cepejty Ta B 11" ATHHULLO).
HeoGXiaHnii nocusiennii MOHITOpUHT Ha mpeamer
MOB’s3aHMX i3 pruabyTHHOM HeGaxaHNX peakwiii,
BKJIIOYAKO4YH HEATPOIEHIIO Ta yBeiT y 3B’ 3Ky i3
OYIKYBAHHM MIJABHILIEHHAM CKCIO3HLIT
puabyTuny. ITauieHram, ski He MepeHOCSTS J103y
150 Mr Tpuui Ha THXEHD, PEKOMEHIYE€ThCH
NOaNIbLIe 3HMKEHHA 103K puabyTuHY 10

150 Mr Biui Ha THXEHB y NONEpeHBO
BU3HaueHi aHi. Cnix nam’staty, mo no3a 150 mr
ABIYi HA THXKJEHb MOXe He 3a0e3neyyBaTy
ONTUMaIBbHOI eKCMo3uii pudabyTuny,
NPU3BOJAYH, TAKMM YHHOM, JI0 PH3HKY
BUHUKHEHHS PE3UCTEHTHOCTI 10 prdabyTuny i,
AK HaCMi 0K, HeeheKTHBHOTO JTiKyBaHHS.
Kopurysanus nosu npenapary Anysia e
BHMAaracThCA.

Pudamniuun

Jloniuagip:

Moske criocTepiratucs
CYTTeBe 30iNbIIeHHS
KOHLIEHTpaLi# joniHasipy
Y 3B’A3KY i3
iHaykyBanHsM CYP3A
pudamminnHom.

OznHovacHe 3acTocyBaHHs npenapary AJyBia 3
pudaMImiMHOM He PeKOMEH 1Y EThCS, OCKIITBKH
3HIDKEHHsI KOHLIEHTpaLlii oniHasipy Moxe, y
CBOIO 4epry, CYTTEBO 3HU3UTH TERAERTAT]
eekr noninasipy. Kopurysa ;no&unpe;{apa
Anysia 10 400 mr/400 mr (g wany
400/100 mr + putonasip 30 ms\j:- 1"'?]{! %ﬁlo :\;
NO3BOJTHIIO YCYHYTH iHIYKY3GH: gzy”“””‘“-?-f_
pudamniunny va CYP 3A4Lf),imamrra5 5?"
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KOpHTYyBaHHA 403M MOXe OYTH MoB’f3aHe i3
nigsuieHHaM piBHiB AJIT/ACT Ta 3i
30ibLUEHHAM YaCTOTH PO3/IaliB 3 GoKy

LTy HKOBO-KHIIKOBOro TpakTy. Biarak, Takoi
KOMOIHAWIT c/1il yHMKATH, SKIIO TUTBKY y Hilf He
Mae 4iTkoi HeobxifHocTi. SKIo Takoro
O/THOYACHOI'0 3aCTOCYBAHHA Mpenaparis
YHUKHYTH HE BUAAETbCA MOXIIMBHM, 30i/1bLIEH]
A0 400 mMr/400 mr aBiui Ha 106y 103u npenaparty
AlyBia MOXKYTh NpU3HaYaTHCS y KoMGiHaLiT 3
prdaMninuHOM 3a YMOBH peTeNbHOro
CNIOCTEpeKEHH 3a 6e3MeK0I0 Ta TepaneBTHYHOro
NikapcbKOro MoHiTOpuHry. J[o3y npenapaty
AJlyBia NOTpi6HO MBI BATH MOCTYNOBO JTHILE
nicns no4arky npuitomy pudamniumny (Ius.
po3nin 4.4).

Anmuncuxomuuni 3acobu

Jypazuodon.

OuikyeThbes MiABUIEHHS
KOHLEHTpawuiit
JlypasuIOHy uyepe3
npurHivenns CYP3A
JoniHaBipoM/puTOHABIpO
M.

CymnyTHE NpU3HAYEHHA 3 JlypasifoHOM
TMPOTHUIOKA3aHO .

ITimosuo. Jloninasip/puToHasip OnHovacHe 3acTOCYBaHHA LUX NPENapaTiB Moxke
inribye CYP3A, y MiABMIUMTH PU3HK BHHUKHEHHS Cepilo3HIX
pe3yJIbTaTi 4oro FeMaToJIOriYHNX MOPYIIeHD i IHIIMX cepito3HuX
OYiKY€EThCS MiABHIIEHHS NO0IYHUX peakLiil.

KOHUEHTpaLliil miMo3uiay B
KpOB.
Kserianin VY 3B’s3KY i3 OnHovacHe 3acTocyBaHHs npenapary Anysia Ta

npurnisendsm CYP3A
JIoNiHaBipOM/PHTOHABIPO
M, OYIKY€EThCA
30i/bLIeHHA
KOHLIEHTpaLlii
KBeTiaminy.

KBeTiariHy NpoTHIIOKa3aHe, OCKiIbKHA Moske
IIPU3BECTH JI0 MiABUILIEHHA TOKCHYHOCTI,
OB’ A3aHOT i3 KBETianiHOM.

Benzoniaszeniuu

Minazonam

ITepopanbruit Migazonam:
AUC: 1 y 13 pazie
ITapeHTepanbHuii
Mizazonam:

AUC: 1y 4 pazu

Y 3B’ a3ky i3
npurHideHHAM CYP3A
npenaparom AumyBsia

[Ipenapar Anysia He ciig npusHauaTy y
komGinauii 3 nepopanbHuM MifasonamMom (IHB.
po31int 4.3), a Takox c/1ial 6y TH 0GepeHUMY TpH
NpH3HaYeHHi npenapary AnyBsia chiabHO i3
lnapeHTepaibHUM Mifasonamom. V pasi
NpU3HAYCHHA MpenapaTy AJyBia B KoMOiHawii 3
TlapeHTepalbHIM Mila30/1aMOM, 3aCTOCY BaHHS
Takol kombinauii Mae Binbysatucs y Bigninensi
inTeHcuBHoT Tepanii (BIT) a6o aHaJIoriyHOMY
3aKaaji, 1o 3abe3neqye MOKIIHBICTE PETENRHOrO
KJIIHIYHOrO MOHITOPHHTY Ta JIiKyBaHHA y pasi
NPUTHIYeHHA AMXaHHs Ta/abo TPUBAIOro
cenarusHoro edexty. [MoTpibHO po3rnany T
MOKIIHBICTh KOPUTYBaHHS 031 Miiazomamy,
0cobMBO y pasi BBeJleHHs Gibll HiX OfHieT 1031
Mijazonamy.

bemas-aopenomivenuxu

mpusanoi 0ii)

Canemerepon

Canemetepoin:
OuikyeTbes 36iIbIIEHHA
KOHLEHTpauUii y 38" 3Ky
i3 PUIIPHIHIYCHHAM
CYP3A
JIONiHaBIPOM/PUTOHABIPO

pu3MKy HeOakaHUX SBHLI 3 O
CYIMHHOI CUCTEMHU, OB’ 513
CalbMETEPOJIOM, Bmmqa}oq@ H’
MPUCKOpEHE ceplieOUTTS Ta QHH
Taxikapi.
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OTxe, oHOYaCHE 3aCTOCYBaHHS Mpenapary
AJTyBia 3 CaJlbMETEPOJIOM HE PEKOMEHIYEThCS
(auB. po3nin 4.4).

bnoxamopu xanvyiceux xananie

Denoauniu, Hidexunin,
HiKapAumniH

®enoavnin, Hideaumni,
HiKapMiH:
Konuentparii MoxyTsb
30i/bLIyBaTHCS Y 3B A3KY
i3 npurnivensam CYP3A
npenapaTom AJysia.

[Tpn oaHOuacHOMY 3acTOCYBaHHI LUKX JiKApCHKUX
3aco0iB 3 penapaToM AJTyBia peKOMEHIy€ThCS
K/1iHIYHHH MOHITOPUHT TepaneBTHYHOTO eeKTy
Ta HeOaKaHUX ABULI,

Kopmuxocmepoiou
JlekcameTazon Jloninagip: ITpn onHOYacHOMY 3aCTOCYBaHHI LMX JIKAPCHKHX
KonuenTpauii MoxyTh 3aco0iB 3 npenapaToM AJTyBia peKOMEHYEThCS
3MCHIIYBATHCA y 3B’A3KY | KJIiHIYHHA MOHITOPHHT aHTHBIPYCHOTO eeKTy.
i3 inaykyBaHHaM CYP3A
JleKCaMeTa30HOM.
Dnymukazomy ®nyTukasoHy npomionat: | INpu iHransuisx dmytukasony NPONiOHATY MOYXHa
npormioHar KoxueHTpauii B miasmi ouiKyBaTH GijbII BUpakeHUX e(eKTiB.

(iHransuiitno,
iHTpaHasanbHO abo y
BHIIAML iH €KILii),
Oyneconij,
TPHAMLIHHOJIOH.

KpoBi 1
PiBHi kopTHsony | 86%

[Topizomnanocs npo sBUINa, MOR’A3aHi 3
CHCTEMHMMH KOPTHKOCTEPOIAaMH, BKIIFOYAIOUN
CHHZIpoM KyIuuHra Ta afipeHaibHy Cynpecito, y
NaUi€HTiB, AKi OTPUMYBAIN PUTOHABIp Ta
(ryTukaszony nponioHar y opmi iHranawiii yu
iHTpaHa3aJbHO; Le TAKOXK XapaKTepHO i AJIs
IHIIMX KOPTHKOCTEPOINiB, 1110 MeTaboJ1i3yI0ThCS
maxoM P450 3A, nanpuknan 6yaeconiay. Orke,
OJIHOYacHe 3aCTOCYBaHHs Npenapary AllyBia Ta
LMX MJIFOKOKOPTHKOIIIB HE PeKOMEH Iy EThCS,
SAKILIO TUTBKHA MOTEHNiiHA KOPUCTS BiJ NiKyBaHHs
HE NEePeBaXy€ PUINKH BUHUKHEHHS SBUILL,

MOB’ A3aHHX 3 CUCTEMHHUMH KOPTHKOCTEPOifaMu
(anB. posain 4.4). IToTpibHO po3rnsHyTH
MOXKJIMBICTb 3HUKCHHS JI03H [NTIOKOKOPTHKOI/IB 3
peTeIbHUM MOHITOPHHTOM MiCLIEBHX Ta
CHUCTEeMHHX ABUIN ab0 nepexin Ha
ITIOKOKOPTHKOIN, 10 He € cyGetpatom CYP3A4
(Hanpuknazn, 6exnomerason). Kpim toro, y pasi
BiZIMiHH TUTIOKOKOPTHKOI/IB, MOXe 3HAA0OUTHCS
MOCTYNOBE 3HUXKEHHA JO3H, 110 [TPOBOJIMTBCAH
NPOTArOM TPHBAJIOr0 NEPiOIY Yacy.

In2ibimopu ghocghoodiecmepasu (DIES)
ABanadin Apanadin: 3acrocyBanHs aBaHadiny 3 npenapatom AyBia
(puronasip 600 mr BID) | AUC: 1y 13 pasi NpOoTHIIOKa3aHe (AMB. po3ain 4.3).

V 3B’sa3Ky i3
npurnivenHsmM CYP3A
J0niHaBipOM/pUTOHABIPO
M

Tananadin

Tananadin:

AUC: 1y 2 pasn

VY 3B’a3KY i3
npurHiveHHam CYP3A

JI0MiHaBipoM/pUTOHABIpO

M.

s ikyBaHHS JIETeHeBOI apTepianbHol

rineprensii: OaHouacHe 3aCToCyBaHHs Ipenapary
Amnysia 3 cunaeHadinom nporunokasade (aua.
po3zin 4.3). OnHoYacHe 3aCTOCYBaHHS TpenapaTy
AunyBia 3 TafanadisioM He peKOMEH Ty €ThCS.
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npursiveHHam CYP3A
npernapaTom Auysia.
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Cunpenadin Cunnenagin: ¢z 6yTH 0co6IMBO 0GepeKHUMH MpH
AUC: 1 B 11 pasis Npu3HayenHi cunaeHadiny a6o Tananadiny y
Y 3B’A3Ky i3 NauieHTiB, AKi OTPUMYIOTE Npenapar AJyBia 3
npurHiveHHam CYP3A OUIBLI MUIBHUM CrIOCTEpEeXXEeHHAM Ha npeaMer
TIOMHABIPOM/PUTOHABIPO | BUHMKHEHHSA HeGakaHMx ABHULI, BKJIIOYAIOYH
M. apTepiaibHy rimoTeHsiro, CHHKOIE, 3MiHH 30py Ta
TNIPOJIOHIOBaHy epekuiio (AuB. po3ain 4.4).
Ipu opHovacHoMy 3actocyBanHi 3 npenaparom
AJyBia 103¥ cunzieHadiny He noBUHHI
NMEPEBULILYBATH 25 MI NPOTAroM 48 rofuy, a 103u
Tazanadiny He noBHHHI nepepuiyBati 10 mr
KOXHi 72 rofuuy.
Bapnenadin Bapnenadin: 3acrocyBanus BapieHadiTy 3 npenapatom Anygia
AUC: 1y 49 pazis NpOoTHIIOKa3aHe (AUB. po3ain 4.3).
VY 3B’a3Ky i3

Ankanoiou PIJICKIG.

Juriapoeproramin,
€proHOBIH, eproTamiu,
METHJIEPTOHOBIH.

[InasmoBi koHueHTpauii
MOXYTb 30inb1yBaTHCS
yepes NpUrHideHHs
CYP3A
J10MiHaBip/pUTOHABIpOM.

OnHouvacHe 3acTOCYBaHHSA LKUX NKapChKuX
3ac06iB MPOTHMOKA3aHO, OCKITBKM 116 MO3Ke
TIPU3BECTH 10 rocTpol TOKCHYHOCTI PikKiB, B
TOMY YMCJli Ba3ocnasma Ta iluemii.

[usanpu.

3acobuy, wo dilome Ha MOMOPUKY ULIYVHKOBO-KUUIKOEO2

[TnasmoBa koHUeHTpais
LH3ANPUIY MOXKE
30ibITyBaTHCS Yepes
npurnivenus CYP3A
JI0TiHaBip/pHTOHABIpOM.

o mpaxmy (LIKT).

OnHovacHe 3aCToCYBaHHS X JKapehKUX
3ac06iB MPOTHIIOKA3aHO, OCKINEKY MOXe
NiABUINUTHCSA PU3MK BUHHKHEHHS cepitozHol
apuTM™il.

Hggomusfggc;ff npenapam

EnGacsip/rpasonpesip.

U npAMOol Oii npomu sipycy 2e

EnGacsip:

AUC: 1 2.71-fold
Crax: T 1.87-fold
Cz.;f T 3.58-fold
I"pasomnpesip:
AUC: 1 11.86-fold
Ciax: 1 6.31-fold
Cu: T 2070‘f01d

Jloninasip: «»

namumy C.

OnHouacHe 3acToCYBaHHS KX NiKapchKuX
3ac00iB IIPOTHIOKA3aHO.

Owmbitacsip/naputanpes
ipy/putoHasip 3
JacabyBipoM.
(25/150/100 mg QD +
400 mg BID)

Lopinavir/ritonavir
400/100 mg BID

OwmbiTtacBip: <
[Tapuranpesip:
AUC: 1 2.17-fold
Chax: T 2.04-fold
Curougn: T 2.36-fold
Jacabysip: <
Jloninagip: <

Excrosauis napuranpesipy mosxe 30inbLIyBaTHCA
TpH OZIHOYACHOMY 3aCTOCYBAHHI 3
noniHaBip/puToHasipom. OnHovacHe
34CTOCYBaHHA [IPOTHIOKA3aHO.,

Owmbiracsip/napuranpes
ipy/puToHaBip
(25/150/100 mg QD)

Lopinavir/ritonavir
400/100 mg BID

Om0itacBip: <
[apuranpesip:
AUC: 1 6.10-fold
Crax: T 4.76-fold
Crrougn: T 12.33-fold
Jloninagip: «»

Inzibimopu npomeasu sipycy cenamumy C

Bouenpesip 800 mr
TpUYi Ha 100y

Bouenpesip:
AUC: | 45%
Crax: | 50%
Cmin: .l 5?%

He pexomenayerscs onHoqaggmiz"“ﬁr‘?FdEaa BaTH
o

npenapat Anysia Ta GoLenpesip. .
7,
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Jloninagip:
AUC: | 34%
Coax: | 30%
Cuin: | 43%
Cimenpesip 200 Mr Ha Cimernpesip: He pexomenayeTbCA OHOYACHO 3aCTOCOBYBATH

100y (puronasip 100 mr
BID)

AUC: 1y 7,2 pasn
Cnax: Ty 4,7 pazu
Chin: Ty 14,4 pasu

npenapat AJlyBia Ta cimMenpesip.

Tenanpesip 750 mr
Tpu4i Ha 100y

Tenanpesip:
AUC: | 54%
Crax: | 53%
Cmin: l 52%
Jloninagip: <

He pexoMeHyeThes 0IHOUACHO 3aCTOCOBYBATH
npenapar AJlysia Ta Tenanpesip.

Ipenapamu pocaunnozo noxodacenns

3Bipobii
npoaipsiBiIeHUi
(Hypericum perforatum)

Jloninagip:
Konuentpauii moxyTh
3HIKYBATHCS Y 3B’ SI3KY i3
inaykyeanusam CYP3A
POCIIMHHHUM TIpenaparom,
IO MiCTHTB 3Bipo6iii

PO Ai psABIIEHHUIA.

Pociuni npenaparu, mo Mictars 3Bipo6iii
NPOAIPABIEHUI, He MOXKHA KOMGiHYBaTH 3
TIOTIHABIPOM Ta PUTOHABipoM. SIKIIO MalieHT Bxke
npuiMae 3BipoGiit npoipseaennii, noTpiGHo
H0ro BiAMiHMTH i, M0 MOXKIHBOCTI, HepeBipuTH
piBHI BipycHOro HaaHTaxenns. [Ticis Biaminm
3Bipo60I0 MpoAipsiBIEHOrO, PiBHi JoniHaBipy Ta
PUTOHABIPY MOXYTb NMiABUIIUTHCS. Mosxke
3HaJOOHTHCS KOPUTYBAHHSI 1031 TIpenapary
AunyBia. Inaykyrounii eext mMosxe 36epiratucs
MPOTArOM K MiHIMYM 2 THXKHIB micis
NPHUITHHEHHS JTIKYBaHHA 3 BHKOPUCTAHHSIM
3Bipo6010 MPOipABIEHOrO (J1B. po3ain 4.3).
Otxe, MoxkHa Ge3neyno po3noynHaTH npuiiom
npenapaty AJyBia yepe3 2 TIDKHI Micns BiaMinu
3Bipo00KO NpOipsBIeHOrO.

Imynodenpecanmu

Liuknocnopus,
ciponimyc (panaminun)
1 TakponimMyc

Luknocnopus, ciponimyc

(panamiuuH), Takposiimyc:

KounuenTpauii MmoxyTs
361IbLIy BATHCS Y 3B’ A3KY
i3 npurnivennam CYP3A
npenaparom Anysia,

Pexomennyetscs 6inpun yacTuii MOHITOPHHT
TE€paneBTUYHOI KOHLEHTpauil 10 cTabinizawii
T1a3MOBHX PiBHIB IIMX JIIKAPCHKUX 3aCOBiB,

TI'inoninidemivni s3acobu

Jloracrarun Ta Jlosacratus, OcCKiIbKH MiABUIIEH] KOHLEHTpauil iHriGiTopis
CUMBAacCTaTUH CHMBAcCTaTHH: ['MI"-KoA-peykTasu MOXyTb BUKIHKaTH
[TomiTHe 36inbIIeHHS MionaTiro, y ToMy 4ucii pabaomionis, komGinanis
M71a3MOBHX KOHUEHTPALIH | LiX pevyoBHH 3 npenapatom Anysia
Y 3B7A3KY i3 NpOTHIIOKa3aHa (JIMB. po3ain 4.3).
npurHiveHHsM CYP3A
npenapatom Anysia.
ATOpBacTaTHH ATOpBacTaTHH: Kombinaris npenapary Anysia 3 aTOpBAaCTaTHHOM

AUC: 1y 5,9 pasu
Cmax: Ty 4,7 pasu

VY 3B’a3ky i3
npurnivenHam CYP3A
nipenapaTom AnyBsia.

HE peKOMEHAYETheA. SIKio icHye Ge33anepeuna
notpe6a y 3acTOCyBaHHi aTopBacTaTHHY, Cllij
NpHAMAaTH HaliMEHITY MOXIIHBY 103y
aTOpBACTAaTUHY HA (JOHI peTeNLHOrO MOHITOPHHTY
Oesneku (uB. po3ain 4.4).

PosyBacratun, 20 mr

QD

PosyBactatus:

AUC: 1y 2 pasu

Ciax: Ty 5 pazis

Xoya posyBactaTuH
crnabko MetabonizyeThbes
CYP3A4, cnocrepiranocs
3011bLIEHHS HOrO
M1a3MOBHX
KOHUeHTpauii. Mexanizm

[Tpy cymyTHROMY 3acToCyBaHHi npenapary
AJyBia Ta po3yBacTaTHHY, MOTPiGHO GyTH
00epesKHUMH Ta PO3MIAHYTH
3aCTOCYBaHHA 3HMKEHUXAD3

111 3%
7 biodapiiachioTikarss —g
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i€l B3aeMonii Moxke
[OACHIOBATHCA
NPUTHIYEHHAM
TPaHCMOPTHUX OLIKIB,

dnysacratus abo
npaBacTaTHH

dnyBacTaThH,
NpaBacTaTHH:

Kuniniuno 3Hauyia
B3a€MO/lif HE OUiKYEThCS.
IIpaBacTaTuH He
MeTaboni3yeTses
i3ohepmenTom CYP450.
@yBacTaTMH YaCTKOBO
MeTaboi3yeThes
CYP2C9.

Y pasi npusHayeHHs tepanii iHribitopamu 'MI -
KoA-penykrasH, peKOMeHIyI0ThCs TakKi
npenapaty, Ak GuyBacTaTut abo npaBacTaTHH.

Onioiou

Bynpenopadiu, 16 mr
QD

Bynpenopdin: <

Kopekuis 1031 He noTpibHa.

MeTtanoH

MeTtanoH: |

PekoMeHy€ThCA MOHITOPHHT MIa3MOBHX
KOHUEHTpaLliif MeTaJoHy.

llepopanvui konmpayenmueu

Eruninecrpaaion

Etuninectpanion: |

Y pasi 0lHOYACHOrO 3aCTOCY BAHHA [penapary
AnyBia 3 KOHTpaLENTHBaMH, SIKi MICTATE
eTHHiJIeCTpaion (He3anexHo Bifl ikapchKol
(OpMH KOHTpaLENTHBY, HAlIPHKIIA,
NepopaIbHU KOHTPALENTHB YH TUIACTUD),
MOKYTh 3HaJOOUTHCA J0AATKOBI NPOTH3AILIIAHI
3aX01H.

3acobu, wo donomazaiom

b nO36YymMucs naninns

bynponion

Bynponios Ta iforo
aKTUBHUII MeTaboiT
TiApoKCHOYTIPOMioH:
AUC Ta Cpax | ~50%
Lleit eext Moxe OyTH
0B’ A3aHHI 13
1Hly Ky BaHHAM

MeTabonizamy Oynpomiony.

SKImo cymyTHBOTO 3aCTOCYBaHHA
JIoTiHaBipy/puToHaBipy Ta 6ymnpormiony
HEMOJMJIHBO YHUKHYTH, MOTPiOHO 37ificHIOBaTH
peTelbHMMI KIIHIYHUH MOHITOPHHT epeKTHBHOCTI
Oymnpomniony, 6€3 nepeBUILEHHA PEKOMEHI0BAHOT
JI03H, He3aJIeXKHO BiJl IHAYKYBaHHA, 110
CrocTepiracThes.

Cyounopozwupiosanvhi 3acobu.

BocenTan JloniHagip - puToHaBip: Cnin 6yTH 06epexHUMH NPY TIPH3HAYEHHI
IMnasmosi koHUeHTpauii npenapary Amnysia 3 60CEHTaHOM,
nomniHaBipy/pUTOHABIpY Ilpu omHOYaCHOMY 3acTOCYBaHHI npernapary
MOXKYTh 3MEHIIyBaTHCA ¥ | AnyBia Ta GoceHTaHy, noTpidHO BeCcTH
3B’A3KY i3 IHAYKYBaHHAM | MOHITOPUHT e(eKTHBHOCTI Tepanii nporu BIJI, a
CYP3A4 GoceHranom, TaKO3K CJ1iJ| peTe/IbHO COCTepiraTy 3a
Bocenran: nali€HTaMH Ha NpeJMeT TOKCHYHOCTI GoceHTaHy,
AUC: 1y S pasis 0cO0MHBO YIIPOJOBK MEPLIOTO THIKHA
Cuax: T Y 6 pasiB CYNYTHBOTO 3aCTOCYBaHHA JliKapchbKUX 3aco0iB.
ITouatkoBO Cin
6ocenTtany. T npubIN3HO
y 48 pasis.

IToB’A3aHo i3 npurHi-
uennam CYP3A4 noni-
HABipOM/PHTOHABIPOM.
Piouuryar KoHnuenTpauii B OpnHouacHe 3aCTOCYBaHHA PIOLUTYaTy 3

CHPOBATLi KPOBi MOXKYTh
3011bLIYBaTHCS Y 3B A3KY
i3 npurnivenusaM CYP3A
Ta P-rnikonporeiny
npenaparoM AJlyBia.

npenapaToM AJlyBia He peKOMEHIY€EThCA (IMB.

Inwi nikapevxi 3acobu

< /FiogapHactioikars g g
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Buxoasuu 3 BijoMux metaboniunux npodinip, KIiHIYHO 3HAYYLI B3aeMOJIT MiX npenaparom Anygia i
J1alICOHOM, TPMMETONPHUMOM/CYJIb(haMETOKCA30JI0M, a3UTPOMILIMHOM 200 (hJIyKOHA30JI0M He OYiKYIOThCH.

4.6 DepTUIBHICTB, BATITHICTL Ta rOJAYBAHHS IPYUII0

Barithicth

Sk npaBuio, npy NPHHHATTI pillGHHA CTOCOBHO 3acTOCYBaHHA AHTHPETPOBIPYCHMX IpenapartiB s
nikysanHs BLJI indexuil y BariTHUX XiHOK i, BIANOBIAHO, A/IA 3HHXKEHHS PU3HMKY «BEPTHKaJbHOI» nepeaaui
BLJI Big martepi 10 HOBOHAPOLKEHOro, NOTPiOHO B3ATH 0 yBaru JaHi J0CHiKeHb Ha TBApHHAX, a TaKOX
KJIIHIYHHI JOCBI/l y BariTHUX XiHOK, 1100 OXapakTepu3yBaTH Ge3neKy s MIomy.

Jloninagip/putoHaBip ouinioBaecs y nonan 3000 xiHok mig wac BariTHoCTi, y ToMy umciy y nonaza 1000
KIHOK IPOTArOM MepIIOro TPUMECTpPY BariTHOCTI.

Buxoasun 3 nicnApeectpaulifiHMX MOBifOMIEHb, BKJIIOYEHMX 0 PeecTpy BunmamkiB - npuiiomy
aHTUPETPOBIPYCHHX IIpenapartiB miJ 4ac BariTHocti 3 ciuda 1989 poky, He Oyno mNOBifOMIEHB TIPO
Ti/IBMILEHHS PU3MKY BpOJUKEHHMX JedeKTiB po3BUTKy y Oinbiue Hixk 1000 BariTHUX KiHOK, 110 OTPHUMYBAIIH
NIKYBaHH# y MepLIoMy TpUMecTpi BariTHocTi. YacToTa BpoukeHHX Ae(eKTiB PO3BUTKY MiC/Is 3aCTOCYBAHHS
Jloninaeipy y Oyap-AKOMY TPUMECTPi BariTHOCTI CHiBcTaBHa 3 TaKOK Yy 3arajbHiit nmomynsuii. XKoawi
BpokeH] AedexTy, 1o Moriu 6 CBIAMUTH NPo 3arajibHy eTionorito, 3adikcoBani e 6yau. JlocmipkeHHa Ha
TBapMHaX MPOJEMOHCTPYBaJH PENPOMYKTHBHY TOKCHYHICTB (AMB. po3ain 5.3). Ha ocHOBI BkazaHMX JaHHX
MOJHa 3p0OMTH BHCHOBOK, IO PU3MK AeheKTiB PO3BUTKY Y JIFOfel € ManoiMoBipHuM. Y pasi kIiHIYHUX
MOKa3aHb, JIONiHABIP MOXke BUKOPHUCTOBYBATHCA ITi/1 Yac BariTHOCTI.

[osyBaHHs rpyJul0

JocnijpkeHHs Ha uypax MoKas3and, LIO JIONMiHaBip E€KCKPeTYeTbCA B TpyaHe Monoko. Heizomo, un
eKCKpeTyeThes Leil Jikapcbkuit 3aci6 y Mosnoko Martepi. 3arajnbHa peKkoMeHallis rmossrae B Tomy, o BIJI-
iH(ikoBaHI XKIHKH 32 )KOJAHUX 0OCTaBUH He MOBHHHI rOYBaTH rpy 10 CBOIX AiTei, 11100 YHUKHYTH Iepeaadi
BIJL

DepTUILHICTE

JocnifzeHHs Ha TBapUHAX He NPOAEMOHCTPYBAIM OYyb-AKOTO BIUIMBY Ha (hpepTuibHicTH. [lani npo BrIMB
NoMNiHaBipy/pUTOHABIpY Ha (GEepTHUIIBHICTD MTIOJUHH BiJCYTHI.

4.7 3paTHicTh BIUIMBATH HAa WIBHAKICTH peakuil npH KepyBaHHI aBTOTpaHcrnoprom abo pobori 3
iHIIUMH MeXaHi3MaMH

JlocnineHHa 3 BMBYEHHS BIUIMBY NpenapaTry Ha 3[aTHICTh KepyBaTH aBTOTPAHCIOPTOM i MpaLiOBaTH 3
MexaHi3MaMM He npopogunucd. ITamieHTIB ¢ monmepeauTH, IO NpH NiKyBaHHI AnyBi€lo BigzHavesi
BUMAIKK BUHUKHEHHS HY0TH (AMB. po3ain 4.8).

4.8 IloGiuni peaxuii

a. Peziome npodinro Gesnexu

Besneka nomninaBipy/puToHaBipy nochimkysanacs Ha oinbine Hixk 2600 narienrtax y [1-1V daszax kmiHigHmnx
JOCHiKEHB, 3 AkuX Oinelue 700 nauieHTiB oTpuMyBanu ao3y 800/200 mr (6 kancyn abo 4 tabneTkn) oaux
pas Ha poOy. Ilopsn 3 HykneosuaHuMH iHriGiTopamu 3BopoTHOi TpaHckpuntasu (HI3T), B gesxux
JOCTiZKeHHAX TONiHABIp/pUTOHABIP 3aCTOCOBYBaBCA B MOEAHAHHI 3 edaBipeH3oM abo HeBipamiHoM.

B xoai kniHiyHMX BHMnpoOyBaHb HaifyacTillle NMOBiJOM/ANHCA HAcTYNHI moOiuHi peakuii, mos’sA3aHi 3
Tepami€lo  JIOMiHABipOM/PUTOHABipoM:  Aiapes, HyJoTa, ONIOBaHHA,  TrilepTpUriinepuaemis i
rinepxosiectepuHeMis. Puank BUHMKHeHHS Jiapel moxe Oyt OinpuiuMm npu npuiiomi npenapary Anysia B
pexumi oauH pas Ha go0y. Miapes, Hynora i OnmoBaHHA MOXKe BHHMKATH Ha MOYATKY JiKyBaHHA, a
rineprpuriilepuaeMia Ta rinepxoinecTepuHeMis MOXe BUHHKHYTH ni3Hile, HeGaxani ABMILa, 1110 BHHUKIH
B X0/ JliKyBaHHs, PU3BEIIN JI0 TOCTPOKOBOrO BUXoAY i3 pocnixkenns B [I-IV dazax y 7% Bunazkie.
BaknuBo 3ayBaKMTH, L0 y MALieHTIB, AKi OTpUMYBaIu NONMiHaBip/puTOHaBip, OyaH 3adikcoBaHi BHIAAKH
NaHKpeaTuTy, Y TOMY 4YHCIi y THX TAUi€eHTiB, B AKX pO3BHHYnNacs rineprpuriiuepuaemia. Kpim Toro,
HAaJAXOAWIH  MOOAMHOKI  MoOBiJjoMIeHHs Tpo 30inbweHHs intepBany PR mig  wac  Tepamii
NoniHaBipoM/pUTOHABIpOM (AUB. po3ain 4.4).

b. [Mepenik no6iunux peakuiit v dopmi Tabnuii T,

Iobiuni peaxyii, wo cnocmepicanuca y KAHIYHUX OOCNIONCEHHAX ma Rich pﬂipgrgﬁuud}i%’nepm()f y
R

dopocnux nayicHmis ma dimeil. &~ i

Bkazani Hukve aBuia 6ynn igentudikopani sk nobiuni peakuii. Kareropig gapToT, t&kmoqﬁe no6iuni
|74 .

peakuii, Npo fKi MOBiAOMIANOCH, Bijl CEPEJHBOrO A0 TAKKOTO CTYTNEHS Ts(}mca{:'n u&amﬁﬁkﬂo‘rﬁj OLIIHKH

NPUUMHHO-HACTIKOBOTO 3B’fA3KY Y KOKHOMY OKpeMOMY BHUMAJKY. Hoﬁ"ttmi; ' 3



PO3MOIiNeHi 3 K/IaCOM CHCTEM OpraHiB. Y MexkaX KOXHOI rpyTH 4acTOTH MOGi4Hi peaklii Npe/IcTaB/IeHo B
MOpAIKY 3MEHILeHHs cepHosHocTi: Ayxke dacto (21/10), uacto (=1/100 no <1/10), neyacto (=1/1000 no
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<1/100) i HeBiTOMO (He MOXKe OYTH BCTAHOBJIEHO 32 HASBHUMU JIaHUMM).

SlpHia, yacToTa AKHMX TO3HA4YeHa SK

CITOCTCpPEXKEHHSA.

“neBigoMo” Oynu imeHTH(IKOBaHI B paMKaX Mic/ISpeecTpauiiHOro

Mo6iuni peakuil y KAIHIYHHAX 10CTiKeHHSIX Ta NicasipeccTpaniiinoMy nepioai y Aopocanux

nauieHTis
Knac cucrem opranie YacroTa ITo6iuna peakuis
Indexuii ta inBasii Hyxe yacTo IH(eKLUiT BepXHIX AUXATbHUX IUIIXIB

Yacto [HdeKiil HIKHIX AMXaTBHUX LUIAXIB, iHpeKuii
LWIKipH, BKJIFOYAIOYH 3anajeHHs MiJmKipHoi
KIITKOBHHHM, honikyniT Ta QypyHKYIH
[TopylieHHs 3 00Ky CUCTEMH Yacto AHeMis, neHKoNeHis, HelTporeHis,
KpOBI i NiM(aTHYHOT CHCTEMHU nimdoageHonartis
[TopyuienHs 3 6oky iMyHHOT Yacto [inepuyT/iMBiCTh, BKIIOUAIOUN KPONUB’ AHKY Ta
CHCTEMH aHTiOHEeBPOTHYHHI HAOPAK
Heuacto CuHapoM iMyHHOI peakTHBauil
EnpokpuHHi po3naau Heuacrto I'inoroHagu3M
[TopyureHHs obMiny peyoBuH i | Hacto TMopylueHHs BMICTY IIFOKO3H B KPOBI,
XapuyBaHHA BKITFOYAIOUH LYKPOBHUH aiaber,
rinepTpUrIilepHAEMilo, rinoXoNnecTepuHEMiLo,
3HHIKEHHA Bard, 3HUXKEHHA alleTHTY
HeuacTo Hab6ip Baru, 36inblIeHHS aeTUTY
Ienxivyni po3naau YacTo TpuBoXKHHIT cTaH
HeuacTo ITopyLieHHs CHY, 3HMKeHHs 1116110
[Mopyuenus 3 60Ky HepBOBO1 Yacto TonoBHuit Ginb (BKIIOYAIOYH MITPEHB),
CHCTEMHU Heitponaris (BKMOUaoun nepudepudny
Heifpomnariio), 3anaMopo4eHHs, 6e3COHHA
HeuacTo [TopyLieHHS MO3KOBOTO KpOBOOOIry, CyI0MH,
JUICTeB3isl, arer3is, TpeMop
IMopyuenus 3 60Ky oprasis HeuacTo [Topy1ieHHs 30py
30py
IMopyiuenHs 3 60Ky oprasis Heuacrto J13BiH y ByXax, BEpTUIO
ciyxy Ta n1abipuHTy
[TopyuieHHs 3 00Ky cepus Heuacto ATepockiiepos, y TOMY 4MCIIi iHpapKT
MiOKap/a, aTpioBeHTPUKYJIApHa O/loKaja,
HEJIOCTaTHICTh TPUCTYJIKOBOI'O KJjlanaHa cepus
[Topywenns 3 6oky cyauH YacTo ApTepianbHa rinepreHsis
HeuacTto Tpombo3 rnmubokux BeH
[Mopyiuents 3 6oky uTyHKOBO- | Jly»Ke 4acTo Hiapes, HyoTa
KHILIKOBOTO TPaKkTy Yacto [ankpeaTut', ractpoesodareanbHuii pedioke,
racTpOEHTEpHUT Ta KoiT, GtoBaHHA, Oinb B
AMBOTI (y BepxHiil Ta HIKHIN AiNgHKaX),
34YTTA AHMBOTA, AUCIIETICiA, FeMOPOI,
MeTeopu3M
HeuacTto 1111y HKOBO-KHUIIKOBI KPOBOTEYi, BKITFOHAOYH
LTy HKOBO-KHMIIIKOBI BUPA3KH, JyO/EHIT,
racTpHUT Ta peKTallbHy KPOBOTEUY, CTOMATHT Ta
BHPA3KH CTH30BOT 0GOIOHKH POTa, HETPUMAHHSA
KaJy, 3amop, CyxXicTh y pommum
[TopyiuenHs 3 Goky nevinku Ta | Yacto IenatuT, BKIIOYAOYH nmsyyﬁqamh‘g‘i‘ﬁma
’KOBYOBHBIIHUX LIJIAXIB AJIT talTT s .2
Heuacto 2Kuposa auctpodis neq:?u&u;f ren@tb%cra,ﬁ[{ i =%
XOJAHTIT, r1nep6lnlpy61uchﬁgm?wac‘n‘ﬂ 5
Hegigomo JKoBTaHuLA ma e }i‘.’. g
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opywennsa 3 Goky wkipw i Yacrto Bruicun, Bkmoualoyn Makynonamy mbo3Huii
MiAWKIPHOT KJIITKOBUHH BUCHIL, 1€PMATHT/BUCHIL, BKIIOYAIOUH €K3eMy

Ta ceGopeiiHuii 1epMaTHT, HiuHa NiTAMBICTS,
NpypuT
Heuacro AJtonenisi, KaninsapuT, sackyit
Hegigomo Cunnpom CriBenca-JIoHcoHa, MYJAbTH(OPMHA
epuTeMa
[Topywenns 3 6oky ckenetHo- Yacro Miauris, 6i1b 3 GOKy ckeneTHO-M’ 130801
M’SI30BOT CUCTEMH Ta CTIONyYHOT CHCTEMH, BKJIIOYAIOUM apTpariio Ta 6ins B
TKaHUHU CIHHI, po3nanu 3 60Ky M’A3iB, Taki sk
cnabkicTk Ta cnasMm
Heuacro Pabaomionis, ocreoHekpos
Ilopyuienns 3 6oky Hupok Ta HedacTto 3HIKEHHA PiBHA KJTpEHCY KpeaTHHiHy, Hedpur,
CEYOBHBIZIHUX LILIAXIB reMaTtypis
[Topywenns 3 6oky crateBux Yacto Epextunena qucdynkuis, nopyuenns
OpraHiB Ta MOJIOYHHX 3a/103 MEHCTPYaJIbHOIO LUMKITY — aMeHOpes, MEHOparis
3aranbHi po3naau Ta Yacro BTomiioBaHicTh, BKIIOYAIOUH aCTeHiI0
TIOPYILUEHHS B Miclli BBEJIEHHS

" Jlus. posnin 4.4: NaHKpeaTuT Ta Jimiau

¢. Onwmc oxkpeMux noGiuHmMX peakuiii

[Tosinomnsanocs npo Bumaaku cunapOMY Kywnura y nanienrtis, saxi otpumysanu PUTOHABIp Ta
(nyTukasony npomionar y dopmi iHranauiit um IHTPaHA3aMbHO; L€ TAKOX XapaKTEepHO i JUIS iHIMX
KOPTHKOCTEPOI/iB, 10 MeTabonisyloThes wuisxom P450 3A, Hanpukiaan OyaecoHiny. (aue. poszin 4.4 Ta
4.5).

[ToBinomnsnocs npo nigBuiLeHHS piBHS kpearnH@ocdokinasu (KOK), mianrito, miosur Ta piako - mpo
pabomionis npu 3acTocyBaHHi iHTiGiTOpiB mpoTeasn, 0co6mUBO y KoMmOiHalii 3 HyK/I€03HIHUMH
iHriGiTopamu 380poTHOT TparckpunTasu (HI3T).

Metaboniuni napamerpu

[Tix wac anTupeTpoBipycHoi Tepanii MoXe MijBMLLyBaTHCS Maca Tifa Ta PiBHI J1iniaiB i rmokosu B Kposi
(auB. po3ain 4.4).

Y BUI-in¢ikoBanux XBOPUX 3 TAKKHM iMyHHUM AeiltaToM Ha no4aTKy KOMOIHOBaHOI aHTHPETPOBipyCHOT
Tepamii (KAPT) Moxe BHHMKaTH 3amaibHa peakiis Ha Ge3CHMNTOMHI aG0 3aTHUIKOB YMOBHO-ITaTOr'eHHI
MIKPOOpPraHisMu. AyTOIMyHHI 3aXBOPIOBAHHS (Hanpuknapn, xBopoba I'peiiBca) Takox dikcyBamucs; npore
Hac BUHMKHEHHA MOOIYHMX peakliif MoXe 3MiHIOBAaTHCA, L0 MOYEe BUABUTHCS 4yepe3 Barato MicsAuiB micius
TMOYAaTKY JIiKyBaHHA (JIMB. po3ain 4.4).

3ycTpivanucs TakoX BHNAAKH OCTEOHEKPO3y, 30KpeMa y NAUi€HTIB i3 3araJbHOBH3HAHUMH (akTopamu
PU3NKY, Ha mi3HiX crafiax BIJI 3axBopioBaHHS abo npu JOBrOCTPOKOBIH Tepanii kombiHOBaHMMM
aHTHPETPOBIpycHUMH npenapatamu (KAPT). YacToTa Takix ABULI HeBizoMa (IUB. posain 4.4).

d. [litu

Y niteit Bia 2 pokis XapakTep nmpodimo Gesneku aHasOriYHMIA TOMY, SKHH CIIOCTEPIra€Thest y JOPOCIHX
MauieHTiB (11B. TabAULIO Y po3aini b).

[loBioMNeHHs Npo nifo3poBani no6iuki peakmii

[oBinomnenns npo rnigosprosani no6iuni peakuii micns peecTpauii nikapchkOro npenapaty € BaKJIMBHMH.
e 103Boss€ MPONOBXKYBATH MOHITOPHHT CITiBBiAHOLIEHHS KOPHCTL/PU3HK JiKapcbkoro 3acoby. Meauuumnx
NpauiBHUKIB NPOCATE MOBIAOMIATH NP0 6y Ab-AKY Mia03pioBaHy NobiuHy peakiliro.

4.9 IlepenosyBauus

Mo Tenepiwmboro yacy kniHiuHMii Z0CBiA rocTporo nepeao3yBaHHs AJTyBi€l0 y Jilo/1eit 0OMexeHuil,
CumnromMamn nepenosyBaHHs y coGak GynM cliuHoTeua, GIIOBOTa, Aiapes/nopyLieHHs BUIOPOKHEHHS.,
OsHaky TokenuHoi Aif npenapary, Bif3HaueHi y Muweii, uypis i co6ak BKIIOYATN

3HIKCHHS aKTHBHOCTI, aTaKcilo, BUCHAXEHHs, JeriipaTauiio i Tpemop.

Cneungivnoro antuaoTy 11s Aysii npu nepeaosyBaHHi He icHye. JlikyBaHHs nepe/i03yBanHs npenaparom
AnlyBia Mae BKJIIOYATH 3arajibHy NiATPUMYIOUY Teparilo Ha Thi cnocrepemeﬂﬂa,ﬁﬁﬁﬁuﬂ?ﬁo@mnBHMH
GyHKUIAMU OprasizMy i KJIiHIYHUM CTaHOM XBoporo. k1o nokasaHo, NPOBOAATE npgmmﬂ@?‘_yyﬁgma s
BUBE/CHHS aKTMBHOI peyoBMHH, 10 He Gyna abcopboBana. 3acTocyBaHHS z‘t__g{‘:m{z_gﬁ'laa? ! Byf'r‘g;l&f% aKoXK
Moe OYTH 10MOMIKHUM 3ac000M /IS BUBE/IEHHS aKTHBHOT PEYOBHHH, 1110 He_i,‘ﬁygia aﬁéOP‘zQﬁalﬂﬁﬁ.'ig{c@ﬂhKH
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AJlyBia akTHBHO 3B'A3y€Tbcs 3 OiIkaMM MJa3My, NPOBeJICHHA Hiaidy He MpHU3Beje /10 3HAYHOTO BUAAIEHHS
aKTHBHOI PEYOBUHH 3 OpraHizmy.

5. DPAPMAKOJIOTTYHI BJACTHUBOCTI
5.1 dapmaxkoanHamika

(apmMakoTepaneBTHYHa rpyna: NpOTUBIPYCHi 3ac00M Ul CUCTEMHOTO 3aCTOCYBaHHS, MPOTHBIpYCHi 3acobu
Juia nikysanHs BIJI indexuiit, kom6inoBani, kon ATX: JOSARI10

Mexanizm oii

Jloninasip 3a6e3nevye npoTusipycHy Aito npenapary Asygsia. Jlonisasip — iuri6iTop nporeas BIJI-1 i BIJI-
2. IlpurHivenHs nporteasn BIJI 3anobirae posmenneHHio gag-pol-nomnporeidy, NpU3BOAIYH JI0
NIPOJIyKYBaHHA He3pinoro HeiHdekilitHOTO BipyCy.

Iminu Ha enexkmpoxapoiozpami

IurepBan QTcF Oys ouinenuit y paHmoMizoBaHOMY MNepeXpecHOMY IUIale6o-KOHTPOILOBAHOMY Ta 3
aKTHBHUM KOHTpOJIeM AociifixkeHHi (Mokcudaokcauun 400 mr 1 pas Ha 100y) Ha 39 310poBHX JOPOCIHX
nobposoinsusx, 3 10 BuMipioBaHHAMH 4Yepe3 12 roaumH Ha 3-if neHs. Makcumanbha cepenns (95 %
BEPXHBOTO J0BipYOro iHTepBaiy) pisHULA BiA niaauedo B 3HaueHHAX QTcF cknana 3,6 (6,3) 1 13,1 (15,8) ms
nosu 400/100 mr gsiui nma noby i HaarepaneBTHuHoi ao3u  800/200 mr asivi Ha o6y s
noninasipy/puToHaBipy BianosinHo. [TogoexkenHs intepBanry QRS Bix 6 Mcek 10 9,5 Mcek, AKke iHYKYy€eTbCs
BUCOKMMH J103aMH JloniHaBipy/puTonaBipy (800/200 mr agiui Ha no0y), crnpuse npomnonrauii QT. [Isa
peXUMH TIPU3BENH [0 eKCTOo3ULil Ha TpeTiil NeHs i3 3HaueHHAM npubnu3Ho B 1,5 i 3 pasu Buuie, Hik Ti, 1O
CrocTepiranucs 3 IOCTIHHOK PEKOMEHJO0BAHOIO 030K JIOMiHABIPY/PUTOHABIPY (0AMH pa3 abo ABivi Ha
106y). [Tpn nupomy He crioctepiranocs 36ineients QTcF > 60 mcek mopisuaHO 3 Ga30BUM a60 36inbLIEHHA
intepsaiy QTcF, sxuit He nepeBUILyBaB MOTEHUIHHO KJIiHIYHO 3HAuY Ml mopir 500 Mcex.

[lomipe nopomxenHa inTepary PR Takox Big3Hawamocs y nauieHTtis, #Aki  OTpUMYyBamu
JOMiHaBip/PUTOHABIP Y TakoMy 3K AOCHi/KeHHi Ha Tpetiit JeHb. Cepeani BiaxuieHHs Bijg 6GazoBoro mid
intepsany PR, posramysamucs Big 11,6 mcek no 24,4 Mcek y 12-rogmHHomy iHTepBani. MakcuManbHMiA
intepBan PR cknas 286 mcek, i Onokaza cepus Apyroro 4 TPeThOro CTYIeEHs He criocTepirazacs (IuBs.
po3uin 4.4).

IIpomusipycna akmusnicms in vitro

AHTHUBIpYCHY aKTHBHICTH JIONiHaBipy in vitro mpotu naGopatopHux wramis BIJI, a Takoxk KIiHIYHHX
i3onatis BIJI oninioBanu BianoeiaHo B roctpoiHdikoBannx miMdobracTHUX kiIiTHHAaX i JimMgonurtax
nepudepryHoi KpoBi. 3a BiCYTHOCTI CHPOBATKM KpOBi JIOAMHM cepesida 50% e(eKTHBHA KOHLEHTpaLis
(ECso) noninaBipy mpotu m'sTH pi3HuMX nabopatopHux wramis BIJI-1 cranoBuna 19 HM. V mpucyTHocTi
50% cupoBatku kposi moaunu cepeaust ECsy noninasipy npotu BIJI-1yys B kiitunax MT4 cknanana Big 17
n0 102 uM BianosiaHo. 3a BiZCYTHOCTI CMPOBATKU KPOBi MOAMHH cepeans ECs, noniHagipy crtaHoBuna 6,5
HM npoT Aekinbkox kiaiHiuHuX i301aTiB BIJI-1.

Pe3ucTeHTHICTH

Cenexyia pesucmenmnocmi 6 ekcnepumernmax in vitro

B exkcnepumenTax in vitro Oynn BuaineHi izonatu BIJI-1 3i 3HmkeHOl0 4y TIMBicTIO 10 NomiHasipy. BIJI-1
OyB macoBaHuil B yMOBAX in vifro Julle 3 JIONiHAaBipOM Ta 3 JIOMIHABIPOM IUIIOC PHTOHABIP 3 MOKAa3HHKAMH
KOHUEHTpaLlii, 1o BinoOpaxaroTh iHTEpBal MIa3MOBHX KOHLEHTpalliil, AKi crocTepiraloThbes mpy Teparii
npenapatoM Ajysia. AHali3 reHotunmy Ta (eHoTumy BipyciB, BimiOpaHHX B UMX Macaxkax, J03BONIS€E
NPUIYCTHTH, 110 NMPUCYTHICTH PUTOHABIPY B TaKHX KOHIEHTpALifX He Ma€ BUMipIOBAHOTO BILUIMBY Ha
CesIeK1ilo JI0MiHaBip-pe3sHCTEHTHUX BipyciB. 3aranoMm, XapakTepu3yBaHHsS B YMOBax in vitro ()eHOTHIIYHOT
repexpecHol pe3MCTEHTHOCTI MiX JIOMiHABipOM Ta iHIIMMHU iHriGiTopamMu nporteasu N03BOJIAE MPUIYCTHTH,
1[0 3HW)KEHAa YYTJIMBICTH [0 JIOMiHABIpY TICHO KOPENIOE 3i 3HMKEHOI HYTJIMBICTIO J0 PUTOHABIpY Ta
iHAMHaBIpy, ane 3i 3HWKEHOIO HYTJIHMBICTIO [0 aMmpeHaBipy, cakBiHaBipy i HendiHaBipy Taka TicHa
KOpenaLis BiACYTHA.

Ananiz pezucmenmuocmi y nQyi€Hmis, AKi paniuie He ompumysanu aHmupemposipycy mepaniio

V KIIHIYHUX JOCHIKEHHAX 3 0OMEXEHOI0 KiNbKICTIO aHa/li30BaHUX i30NATIB ceseKlis pe3uCTeHTHOCTI 10
noniHaBipy He crocTepiranacs y TMallieHTiB, fKi paHille He OTPMMYBaIM Tepamilo, 0e3 CyTTeBOI
PE3UCTEHTHOCTI 10 iHribiTOpiB NMpoTeasy Ha BUXiJHOMY piBHi. [IMBiTbCs Hik4e AeTanbHy iH(oOpMaLiio npo
KIIHIYHI JOCIiKEeHHA.

Ananiz pesucmenmuocmi y nayienmie 3 bazamum anammesom mepanii ineibimopamu wrea:

Bu3HaueHHs pe3UCTEHTHOCTI 10 JIONiHaBIpY y mauieHTiB 6e3 Bianosiai Ha nonepegfia Tgﬁ;;‘_iﬁh{&iﬁmi'ropahm
npoteasn OyJI0 MPOBEAEHO METOAOM aHallidy MO3/0BXKHIX i30/14TiB, Bnﬂinem}ﬁf'yd;}.-‘)'haujcni‘?%Iz "@ra’rum
aHamMHe30M Tepanii iHribiTopamMu npoTteasH y paMmkax ABOX AoclifkeHb dasu gf’@mr&ﬁ%caﬁgﬁh@% thasm
III. ¥V uux nauieHTiB cnoctepirajiaci HermoBHA BipycosoridHa cymnpecia abog
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HaBaHTQXEHHS BHACJiJOK TepBMHHOI BIANOBIAI Ha Tepamilo, a TakoX BiJ3Hayanacs J0JaTKOBA
PE3NCTEHTHICT in Vifro y mepioa Biil BUXiHOrO PiBHS 1O Pi3KOro MiABMILUEHHS BipyCHOTO HABAHT@XKEHHA
(BM3HAYAETBCS SK BMHUKHEHHA HOBMX MyTauilf a0o 3MiHa (eHOTHNIYHOI UyTAMBOCTI 1O noninasipy B 2
pasu). JlonaTkoBa pe3nCTEHTHICTb HaifyacTille criocTepiranacs y MaLieHTiB, B i3019TaX SKMX HA BUXiAHOMY
piBHi Oyni0 BHSB/EHO feKifbka MyTaliii, MOB'A3aHMX i3 3aCTOCYBaHHAM iHriGiTopiB mpoTeasi, NpH LBOMY
YYTAMBICTh 10 JOMiHaBipy Ha BMXiAHOMY piBHi Gyna 3HikeHa MeHne Hix B 40 pasie. HaltuacTime
Bif3Havamics Mytauii V82A, 154V ta M46l. Takok Gymu sussaeni myrauii L33F, 150V ta V32l y
komGinauii 3 147V/A. V supinennx 19 isonstax Bussneno 36inemenns ECs, y 4,3 pasu nopiBHAHO 3
isonATaMy Ha BUXifHOMY piBHI (Bix 6,2 110 43 pasie NOPIBHAHO 3 BipyCOM «INKOrO» THITY).

['eHoTHniyHi KOpensTH, NOB'A3aHi 31 3HIKEHHAM (EHOTMNIYHOI YyTAMBOCTI BipyciB 10 noniHasipy,
BPaxoBYIOTbCA Mpy BHOOpi iHWMX iHriGiTopiB mporeasn. Byno mNpoBeieHO BUBYEHHsS NpPOTHMBIpYCHO!
AKTHBHOCTI JIOMIHABIPY in vitro mpotu 112 kaiHiYHUX i30/19TiB, BUJINEHNX Yy mauieHTiR Ge3 Bimnosixi Ha
Tepaniio oJHuM abo AexinbkoMa iHriGiTopamu mporeasu. B pamkax L€l Ipynu 3 MOHIKEHOK Yy TIMBICTIO
R0 jomiHaBipy in vitro Gynu mos'asadi HacTyndi mytauii BlJI-nporeas : L10F/I/R/V, K20M/R, L24I,
M46I/L, FS3L, I1S4L/T/V, L63P, A71I/L/T/V, V82A/F/T, 184V Ta L90M. Cepenns ECs, noninasipy npotu
i307157TiB, WO MicTATL 0-3,4-5,6- 71 8 - 10 MyTauiii y BumesrafaHux aMiHOKHC/IOTHUX MO3MLLfAX, Oyna B
0,8, 2,7, 13,5 i 44,0 pasu Buwor, Hixx ECsy npotu BIJI «auxoro» TUITY BiAnmoBigHo. Yci 16 Bipycis,
YyTIHBICTE SKHX 3MiHHnacs Ginbiue Hix y 20 pasis, MicTun MyTauii B nosuuisx 10, 54, 63 mmoc 82 Ta/abo
84. KpiM TOro, BOHM MiCTHIH, B Cepe/IHbOMY, 3 MyTallii B aMiHOKHCIOTHUX no3uuiax 20, 24, 46, 53, 71 i 90.
Ha noparok 1o Buliesrananux MyTauiif, B i3014Tax 3 MOHHAKEHOK YyTIMBICTIO 10 JIOMiHABIPY, BHIINEHHX
mic/s  pi3koro 3GiNbLIEHHS BipyCHOrO HABAaHTaXEHHA Y NALIEHTIB, IO paHille MPOMULTH Tepamnito
iHriGiTopamu npoTeasH i Axi 3apas NPOXOAATH JiKyBaHHs NOMNIHABIPOM/PUTOHABIPOM, GyITH BUABNEH] MyTauii
V3211 147A, a B i30/15TaX 3 NOHMKEHOIO YYTIMBICTIO A0 JOMiHABIPY, BUALNEHUX MiCA Pi3KOr0 MiABAILICHHS
BIpYCHOr0 HABaHT@KEHHA y NALi€HTIB, IO MPOXONATH Kype JiKyBaHHsS JIOMiHABipOM/pUTOHABIpOM, Gyiu
BUABJEHI MyTauii [47A i L76V.

BrcHOBKH, 3po6ieH] BiTHOCHO PeNeBaHTHOCTI KOHKPETHUX MyTaliil i KapT MyTauiil, MOXKyTh 3MiHIOBATHCS
MpH  OTPHMAHHI JIOJAaTKOBMX J@HMX, TOMY TNpH OWIHLI pe3y/ibTaTiB aHami3y Ha pPe3NCTEHTHICTH
PEKOMEHJY€TbCsl KepyBaTHCA AiI0YMMU CHCTEMAMM IHTeprpeTalii JaHuX.

Ilpomusipycra axmusnicme noninasipy/pumonasipy y nayienmis 6es ionoeioi na mepaniio iHeibimopamu
npomeasu

Byo npoBesieHo BUBYEHHS KIiHIYHOT peleBaHTHOCT] 3HHKEHH i Vifro 4y TJAMBOCTI /10 JIOTHABIpY METOZOM
OLIHKH BipycoJioriqHoi BiANOBiAi Ha Tepaniio /OMiHABiPOM/PUTOHABIPOM BIAHOCHO T€HOTHILY i ()EHOTHITY
BIpyCy Ha BHXiAHOMY piBHi y 56 mauicHtiB Ge3 BianoBiai Ha pawille mposeneHy Tepamito kombiHauieio
inri6iTopis nporeasu. ECso noninasipy nport 56 BipycHuX i30714TiB, BUIINEHNX HA BUXiAHOMY piBHi, Gyna y
0,6-96 pasis Buwoio, Hixk ECsyp nporn BIJI «amkoro» Tumy. Ilicas Tepanii noninasipom/puToHaBipom,
ehaBipen3om i HyK/I€O3MAHUMHM iHTiGITOpPaM# 3BOPOTHOI TPAHCKPUNITA3H TPUBATICTIO 48 THXHIB MJ1a3MoBa
xouuenTpauis PHK BIJI < 400 koniii/mn cnocrepiranacs y 93% (25 i3 27), 73% (11 i3 15) Ta 25% (2 i3 8)
NAllieHTIB, MPH LEOMY 3HIDKEHHS Yy TIMBOCTI 10 TOMiHaBipy Ha BUXiIHOMY piBHI ckiagano MeHe 10 pasis,
10-40 pasis i Ginbiue 40 pasis innosiano. Kpim Toro, Bipyconoriuna sinnogine 6ya riamivena y 91% (21
i3 23), 71% (15 i3 21) i 33% (2 i3 6) nauienTis, i3onaTh Axux Mictwmm 0 - 5, 6 - 7 i 8 - 10 myTauiii 3
BHLIe3rafauuxX myTauiit BlJI-nporeasu npu nonnskeniii uyTamBocti 1o noninasipy in vitro. 3 orsay Ha Te,
O Ui NAaUieHTH paHille He MPOXOAMIM NiKyBaHHs npenapatamu AjyBia a6o edasipeHs, BiAmosias Mmosxe
OyTi 4acTkoBO 00yMOBJIEHa NpPOTHBIPYCHOIO aKTHMBHICTIO mpenapary edasipen3s, ocobnuMBO y malieHTis,
iH(IKOBaHUX BipyCOM 3 BHCOKOIO Pe3HCTEHTHICTIO 10 NomiHaBipy. Ju3aifH AOCMiIKeHHA He MPHITyCKas
HaABHOCTI KOHTPONILHOT I'PYTH NALi€HTIB, 110 HE MPOXO/MIIH TiKyBaHHS JIONiHAaBIPOM/PHTOHABIPOM.
Ilepexpecna pesucmenmuicme

BusHavanu akTMBHICTb iHIIKX iHriGiTOPiB MpOTEa3n NPOTH i30/14TiB, IO BUSBAIM NPUPICT PE3UCTEHTHOCTI
/10 JOMiHaBIpY Mic/s Tepanii JoniHaBipOM/PHTOHABIPOM y MallieHTiB, SKMX paHille JiKyBamu iHriGiTopamu
npoteasu: [IpUCYTHICT MepexpecHoi pe3ucTeHTHOCTI 0 iHUIMX iHriGiTOpiB npoTeasn Gyna npoaHanizoBaHa
Ha 18 i30/sTax, BHALNIEHHX MiC/s Pi3KOro MiJBUIIEHHS BipyCHOTO HAaBaHT&XKEHHS y MALI€HTIB, SKMX paHille
MKyBaIM iHri0iTOpaMu MpOTeasy, WO MPOAEMOHCTPYBANH 36i/blIeHHS Pe3HCTEHTHOCTI 0 JOMiHaBipy y
paMKax TpbOX JIOCIIi/UKeHb JIoMiHaBipy/puTOHABIpY

asu II i ognoro pocnimxenns ¢asu Il V cepennsomy ECs, noninasipy umx 18 izonatis, BuaineHnx Ha
BUXIAHOMY PiBHI Ta MicNs pi3KOro MiJBUILEHHS BipyCHOTO HaBaHTaXeHHs, Oysa y 6,9-63 pasu BHILOO, HiX
ECso npotu BIJI «aukoroy» Tumy BianopiaHo. ¥V winomy i30n4TH, BUIiNEHi micns pi3koro miiBMIIeHHs
BIDYCHOrO HaBaHTaXEHHs, BMABISIM TaKy caMy NepeXpecHy Ppe3UCTEHTHICTh (K
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cepeaHim 36inbmenHsM ECs, i3onsTie, BMAineHnxX Ha BUXiZHOMY piBHi Ta micns pi3koro migBuieHHS
BIpYCHOrO HaBaHTaxeHHs, y 1,9-1,8 pasis nopisusHo i3 ECsy npotu BIJT «aukoron THITY BiANOBiAHO. Bu
MOXKETE OTpHMATH N01aTKOBY iH(opMalilo npo 3acTocyBaHHs THUIPAHABIPY, BKIIOYAIOYH TeHOTUMIuHi
NMOKa3HHKH BIANOBIAI y NikyBaHHi joniHaBip-pesncTeHTHOT indexuii BIJI-1, 3 Kopotkoi XapaKTepHCTUKH
JIIKapcbKOro 3acoy anTiyc,

Kniniuni pesynsratu

Byna nocnimkena nis noniHasipy/puTonasipy (y koMGiHaLii 3 iHIIMMK AHTHPETPOBIPYCHUMU TIpenapaTam)
Ha Gionoriuni Mapkepu (nna3mosi piai PHK BIJT i kinbkocti CD4 + T-knithH) y KOHTponLOBaHMX
AOCITIKEHHSX JIONiHABIpY/pUTOHABIpY TPUBAJICTIO Bix 48 110 360 THXKHIB.

3acmocysanns y dopocnux nayicumis

IauienTy, siki paniie e oTpumyBanu aHTHPETPOBIPYCHY Tepaniio

Hocnimkenus M98-863 Oyso paHAOMI30BaHMM, MOABIHHMM ClimUM AOCTI/DKEHHAM 3a yyacTio 653
MALi€HTIB, AKi paHille He oTpHMyBamm AHTUPETPOBIPYCHY Teparnito, A1 OLIHKH ToniHaBipy/puTonasipy
(400/100 mr nBiui Ha no6y) y NOpiBHAHHI 3 Hendinasipom (750 mr TpU4i Ha A06y) MOC CTaBymuH Ta
namiByuH. Cepesnst BuXigHa Kinbkicts CD4 + T-kiliTHe CcTaHoBHMNA 259 KimiTH/MM’® (aiamazon: Binx 2 o
949 KJ‘liTHHfMMS), a cepeaHs BuXiaHa kinbkicts PHK BIJI-1 B mnasmi KpoBi cTanoBuia 4,9 logy komiii/mn
(mianason: Bix 2,6 10 6,8 log;, KOMii/M).

Tabnuus 1
PesyabtaTi na tkni 48: pocaimkenns M98-863 j
Jloninasip/puronasip Heuadinasip
(N=326) (N=327)
PHK B1JT <400 komiii/ma* 75% 63%
PHK BIJT < 50 komiit/mn* ¥ 67% 52%
CepeiHe 30inblLIeHHS KiNbkoCTi 207 195
CD4+ T-knitun (kritun/mm?),
NMOPiBHAHO 3 BUXIJHUM
3HAYEHHAM

* ananis BuGipky «yci mauienrs, si posnovan OTPUMAHHS JIIKYyBaHHA», IPH AKOMY NallieHTH 3

BIACYTHIMH NOKa3HUKaMK Gy/u BifHeceHi 10 KaTeropii mauieHTiB 3 BiACyTHicTIO Bipycomnoriunof

BiAnoBimi

T p<0.001
Cto TpuHanusTe naumieHTis, ki OTpUMyBanu HengiHasip, i 74 nauienra, sxi OTPHMYBaIU
NoniHasip/puToHasip, Manu 6insie 400 komiii/mn PHK BIJT 3 Tuskus 24 no Twxkaens 96 nikysanns. I3 Hux,
B isondtaX Big 96 nauieHTis, ski OTpuMyBanu Hendivasip, i 51 mnauienta, ski OTPUMY BaJIU
NTONIHABIP/PUTOHABIP, TECTH HA PE3NCTEHTHICTDH Oymu nineumeni. PesucTentHicTs 10 Hendinasipy,
BU3Ha4YeHa Ak npucyTtHicte D30ON abo L9OM-myrauiit Y mnpoTeasi, crnocrepiranaca y 41 3 96 (43%)
NauieHTiB. PesncTeHTHICTh A0 NOMiHaBipy, Bu3HaueHa sk NPHCYTHICT Gy ab-SKOi IepBUHHOT MyTauii abo
aKTMBHUX MicLb MyTaliil y npoTeasi (auB. Buine), croctepiranacs y 0 3 51 (0%) nauieHTis. BigcyTtHicts
PE3UCTEHTHOCTI /10 JIONiHaBIpy MiATBEpIXkeHa (PEHOTUIIIYHIMY aHATI3aMH.
Hocnimwkenns M05-730 — ue panzomizosare, BiZIKpUTe, GaraTOLEHTPOBE JOCII/KEHHS 3 MOPiBHAHHS
noniHasipy/putoHasipy B jg03i 800/200 mMr omun pa3 Ha 100y nmoc TeHodosip DF i emrpuuuraGin Ta
soninasipy/putonasipy B 103i 400/100 Mr 1Ba pasu Ha 106y nmoc Tenodosip DF i eMrpuumtabin y 664
MaLieHTiB Oe3 ronepesHbOi aHTHPeTPOBipyCHOT Tepamii. 3 ornany Ha (apMakoKiHeTHUHY B3aeMOAiI0 Midk
noniHaBipoM/pUTOHaBIpOM i TeHO(OBIpOM (AMB. po3ain 4.5), pesynbTaTH LBOTO AOCIIIKEHHS He MOBHHHI
CTPOTO EKCTPANoNOBaTHCA Ha iHIII 6asucHi pexumu JiKyBaHHS i3 3aCTOCYBAHHAM NoniHaBipy/pUTOHABIpY.
[auientn Oynm pampomizosani y cnhiBBigHowenni 1:1 wis OTPUMaHHA JIONiHaBipy/PUTOHABIPY B J103i
800/200 mr oaun pa3s Ha 106y (n = 333) a6o noniHasipy/puToHasipy B 103i 400/100 Mr z1Ba pasu Ha 106y (n
= 331). JlonatkoBa crpatndikauis y koxHiii rpyni BiaGynacs y cmiseigsomenni 1:1 (omHa uwacTHHa
NauieHTiB OTpUMyBana TabneTky, iHwa - M'ski Kancym). [NauienTn npuitMann npenapar y $popwmi Tabetok
abo M'KMX KarcyJ1 MpOTATOM 8 THXKHIB, Mic/A YOro yci MauienT oTpHuMyBanu TabneTkn oauH abo 1Ba pasu
Ha 100y NpoTAroM peiuTy nepiofy aociimkenns. [Tauientu OTPHUMYBaIH eMTPHLMTAOIH ¥ 1031 200 Mr oaul
pas Ha 106y i TeHodosip DF y nosi 300 mr oams pas Ha no6y. Busnauena MPOTOKOJIOM He MeHlua
eheKTHBHICTE JiKyBaHHA B peskUMi OAMH pa3 Ha 100y y NOpiBHAHHI i3 peXXUMOM JIBi% Ha, A0Qy, anacs
AOBEAICHOIO, AKINO HMKHA Meka 95% JoBipyoro iHTepeamy Ans pisHuui y cnigBin
JOCIIDKEHHS 3 BiANOBIAIO Ha NiKyBaHHS (mo3yBanua onamH pas Ha 06y

BUKIOUana -12% na Twxui 48. Cepeaniil Bik nauieHTiB, BKIIOUEHHX Y Aocniap §f§ia,¢q ayoBHBa
(Bix 19 no 71); 75% 6ynu npeacraBHukamu 6in10i pac, i 78% Oynu qonoaiqc)%:atafﬁq epHA
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CD4 + T-kniTHH cTanoBuna 216 kniTue/mMM® (fianason: Bix 20 g0 775 kiitue/MMY), a cepeHiil BUXiAHUI
pisetb PHK BIJI-1 y nnasmi kposi cknanas 5,0 logyo koniit/mn (aianazon: 1,7 — 7,0 log,o xoniii/mn).

Tabauus 2

BipycoJsoriuna BiAnoBias y4acHHKIB J0CHiKeHHs HA TIKHI 48 i THKHI 96

Tuxaens 48 Tikens 96
Opaun pas | Jeiui va Pisnuus QD BID Piznunus
Ha 100y o0y [95% AI] [95% AI)
(QD) (BID)

NC= BiacyTHicTb 257/333 251/331 1,3% 216/333 229/331 -4,3%
Bianosizi (77,2%) (75,8%) [-5,1, 7,8] (64,9%) (69,2%) | [-11,5,2,8]
Jlaui cnocrepeskeHHs 257/295 250/280 -2,2% 216/247 229/248 -4,9%

(87,1%) (89,3%) [-7.4,3,1] (87,4%) (92,3%) | [-10,2,0,4]
Cepenne 36inb11eHHS 186 198 238 254
Kinbkocti CD4+ T-
KniTHH (K1iTHE/MM),
MOPIBHAHO 3 BUXIAHHM
3HAUEHHIM

Ha Twxni 96 Gynn oTpumaHi pesynbTaTi TecTyBaHHA FeHOTHITIYHOI PE3MCTEHTHOCTI y 25 NALUIEHTIB 3 rpyny
QD i 26 nauientis 3 rpynu BID, y skux Oyna HemoBHa BipyconoriyHa BianoBins. Y rpyni QD xojneH
MaLi€HT He MPOAEMOHCTPYBAB PE3UCTEHTHOCTI A0 nomiHasipy, a B rpyni BID 1 nauient, y skoro Gyna
CyTTEBA PE3WCTEHTHICTh A0 IHribiTOpiB mporeasd Ha BUXIZHOMY piBHi, NMPOJAEMOHCTPYBAB JOAATKOBY
PE3UCTEHTHICTR /10 JIOMiHABIPY Mij Yac A0C/iKEHHS,

Crifika BipycoJioriuna BiJnoBis Ha NMoniHaBip/puTOHaBIp (Y KoMOiHALIT 3 HYKJIE03MTHHMK/HYKIEOTHAHUMH
inribitopamu 3BOPOTHOI TPAHCKPHINITA3H) CHOCTepirajaca y HeBeNHKOMy aochikensi 11 dasu (M97-720)
yepe3 360 TuxkHiB NikyBaHHA. CroyaTKy cTO MauieHTiB JIiKyBalIu JIONiHaBipoM/pHTOHABIpOM (cepes sSkux 51
nauient npuiimas 400/100 Mr npenapary aBa pasu Ha 100y, i 49 nauienrtis otpumysanu 200/100 mr aBa
pasu Ha noOy ab6o 400/200 mr npenapary aBa pasH Ha f00y). Yci nmauieHtTn Oynm nepesesieHi Ha
«BIZIKpUTHID» NpuiioM nomniHaBipy/puToHaBipy B n03i 400/100 Mr aBiui Ha no6y Mik THxHamu 48 i 72.
Tpuauste ges'sats nauieHtis (39%) NpunuHUIM y4acTh y JOCHiUKeHHi, y ToMy uuchi 16 (16%) yepes
nobGiyni peakuii, oaHa 3 skux Oyna 3i cMmeprenbHuM Hacniakom. IllicTaecAT oaMH MALi€HT 3aBEpIIXIH
JociikeHHs (35 mauieHTiB oTpuMyBanH pekomeHjoBaHy no3y 400/100 mr aBa pasu Ha 106y NMpoTAroM
YCBOIO Mepioy AOCHIKEHHA).

Tabnuns 3
PesyabtaTn Ha Txni 360: nocimkenns M97-720
Jloninagip/puTonasip
(N=100)

PHK BIJI <400 koniii/mn 61%
PHK BIJI < 50 xomiit/mn 59%
Cepeate 36inbienns kinbkocti CD4+ T-xnmiTHH 501
(KNiTHHE/MM®), TOPIBHAHO 3 BUXIIHHM 3HAYCHHAM

Yepes 360 TuxkHIB NikyBaHHS aHali3 IeHOTHNY BipyCHMX i30M1ATiB OyB ycmiliHO npoBeneHuii y 19 3 28
xBopHx i3 niarseppkeHoro PHK BIJT Buine 3a 400 komiii/mMn i He nokasaB o0/HOI nMepBHHHOT MyTalii abo
Miclb aKTHBHMX MYyTauiil y nmporeasi (amiHokucnotn y nosuuiax 8, 30, 32, 46, 47, 48, 50, 82, 84 i 90) a6o
npoTeaszoiHridyrovy GeHOTUNIYHY Pe3UCTEHTHICTE.

[TauieHTH, AKi paHille OTPUMYBA/IH aHTHPETPOBIPYCHY Teparito

MO06-802 — ue pangomizoBaHe BIAKpUTE MAOCTIKEHHA 3 TMOPIBHAHHA Oe3neky, MepeHOCHMOCTi Ta
MPOTHBIPYCHOT aKTHBHOCTI Tab/IETOK JIONiHABIPY/PUTOHABIPY NPH 3aCTOCYBaHHI B pexuMi 0K pas Ha n06y
Ta ABi4i Ha a00y y 559 nauieHTIB 3 BipyCHHM HaBAaHTAKEHHAM, IO MoOKe OyTH {iqﬂenﬂ:,, qac
3aCTOCYBaHHS HUMM TXHbOI TOTOYHOI TNpoTuBipycHol Tepanii. Pauime nay Tg SHE Trpuuﬁhg
noniHaBip/putoHasip. Bownm  Oynim  paHaomi3oBaHi Yy  CHIBBiHOWIEHHI 4 I"};“‘{nnuiﬁ Bpruh‘gﬁH&g
noniHasipy/putonasipy B a03i 800/200 Mr oaus paz Ha o6y (n = 300) abo nomni glgqgi?gﬁgﬁmmam .%;l__
400/100 mr  gpiui  wa  poby (n = 299). [Ilauientd  oTpumyBan W““/_ A

=
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HYKJICO3MIHUX/HYKNIEOTHARNX iHriGiTOpH 3BOPOTHOT TPaHCKpHNTas3H, obpaHi pocnmiguukom. ITomynsuis
AOCIIKEHHA Mana MOMipHuMil J0CBix rnonepeaHol Tepanii iHribiTopamuM npoTeasH: MoOHaM MOJOBHHM
MALi€HTIB HikonH paHile He otpumysanu IT1, i 6ausbko 80% NauieHTiB Manyu WTaMm Bipycy 3 MeHIIe Hixk
TpboMa MyTauismu IT1. Cepeaniii ik nauieHTie, BKTIOYEHHX Yy Aocnikenns, craHosus 41 pik (Big 21 1o
73); 51% cknapanu npeacTaBHUKH 6inoi pacu, i 66% Gynn 4onosivoi ctati. Cepenns kinbkicts CD4 + T-
KIIITHH CTaHOBMIIa 254 KiiTunn/MM® (Iianason: Bia 4 10 952 KIITHE/MM®), a cepe/Hill BUXigHuil piBens PHK
BIJI-1 y nna3smi kposi cknanas 4,3 log)o xomiii/mn (mianason: 1,7 — 6,6 log)o xoniii/mn). V 6nuseko 85%
NauieHTiB BipycHe HaBauTaxeHHs ckaano <100 000 komiit/m.

Tabnuus 4

Bipycousoriuna ianosias yuacuukis gocaimkenns na Thkui 48 Hocainpxenns 802

QD BID Pisauusn
[95% OI]
INC= BizacyTtricTs Bianosizi 171/300 161/299 3.2%
(57%) (53,8%) [-4,8%, 11,1%]
Jlani criocTepeskeHHA 171/225 161/223 3,8%
(76,0%) (72,2%) [-4,3%, 11,9%)]
Cepeane 301/IbIIEHHS KiTbKOCT 135 122
CD4+ T-knitau (KniTua/MM®),
OPiBHAHO 3 BUXiJAHUM
BHAYEHHAM

Ha Twxni 48 Gynm oTpuMaHi pesysbTaTh TecTyBaHHA FeHOTHITIYHO] PE3HCTEHTHOCTI Y 75 nmauieHTiB 3 rpynu
QD i 75 nauienTiB 3 rpynu BID, y sxux 6yna HerosHa Bipyconoriyna Bianosine. ¥ rpyni QD 6 i3 75 (8%)
MALi€HTIB MPOAEMOHCTPYBAIM HOBI MEpBUHHI MyTAaLii iHribiTopa nporeasu (komonu 30, 32, 48, 50, 82, 84,
90), a B rpyni BID — 12 i3 77 (16%) natlieHTis.

Himu

Hocnimkerns M98-940 Gyno BiAKpUTHM AOCTi/KEHHM pifKol MiKapeekoi opMu oniHaBipy/puTOHaBipYy Y
100 nirei, mo paniwe npoxoanmn (56%) i He mpoxoaumn (44%) AHTHPETPOBipyCHY Tepamito. Koxex 3
NMAaUi€HTIB He TPOXOJMB JiKyBaHHS HYKICO3HIHNMH IHribiTopamMu 3BOpOTHOI TpaHckpuntasu. ITauienTu
Oynn panpomizoBani B 2 rpynm nikysamus: 230 mr noninasipy/57,5 Mr putoHasipy/m’ a6o 300 wmr
noninasipy/75 Mr putoHasipy/m’. PaHime HenikosaHi marieHTH J0NaTKOBO OTPHUMYBAaIH HYKJICO3MAHI
IHriGiTOpH 3BOPOTHOI TpaHckpunTasu. Paniwe nikosani manieHTn OTPUMYBaJIM HeBipaniH y komGiHawii 3
OaHMM 200 ABOMA HYKIEO3WIHHMH iHTiGiTOpamMM 3BOPOTHOT TpaHcKpunTasu. Yepes 3 TuxHI CTOCOBHO
KOXXHOTO Malli€HTa NPOBOAMIACA OUiHKA Gesneku, eeKTHBHOCTI i (apmakokineTuHoro npodimo o6ox
CXeM JIiKyBaHH. Y MOAANbIIOMY BCi NALieHTH MPOAOBKHIIN JTiKyBaHHS 3a cXeMoto 300/75 Mr/M>. Cepenniii
RiK MauieHTiB cknar 5 pokis (Big 6 Mmicauis mo 12 pokiB), Bik 14 nmauienris GyB MeHwe 2 pokiB, Bik 6
nauieHTiB cknas 1 pik i Menme. Cepeane 3HauenHs koHueHTpauil CD4+ T-kIiTHH Ha MI0YaTKOBOMY piBHi
ckmano 838 kaiTMH/MM®, a cepeiiHs miasMosa koHuUeHTpauis PHK BIJI-1 Ha BuxigHomy pisui cknana 4,7
logo Komiii/Mmmn.

Tabnuus 5
PesyabraTtn nHa Twxkni 48: Jocaigxenns M98-940
MauienTn, wo panime | IMTauienTtn, mo panime
He MPOXOANIN NPOXOAHIIH
AHTHPETPOBIPYCHY AHTHPETPOBIPYCHY
Tepaniio (N=44) Tepaniio (N=56)
PHK BIJI <400 koniii/mn 84% 75%
CepeaHe 3610blIEHHS KiNBKOCTI 404 284
CD4+ T-kiiTun (ktitna/mMm®),
MOPiBHAHO 3 BUXIAHUM T,
3HAYEHHAM va i “"%Q.

T
KONCERT/PENTA 18 - ue npocrnexTHsHe GaraToleHTpPOBE, paHIOMi3zoBaHe, Bi.,ukpm[@éaiocmﬂggce 38
OUIHKH  ¢dapmakokiHeTuyHoro  npodimo,  edekTuBHOCTI 1 Gesnekw Egﬁgp@,achﬂaﬂfé'{., B4
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OZlMH pa3y Ha 100y B pamkax KOMGiHOBaHOI aHTHpPeTpOBipycHOT Tepanii (kAPT) y BlJI-1-in¢ikosanux miteit
3 Bipycosnoriunoto cynpecieto (n=173). Jlo yyacTi B A0C/ikeHHi Aomyckanues AiTh y Biui go 18 pokis, 3
macolo Tita >15 kr, ski orpumysanu KAPT, mo Bkmouana JIONiHaBip/pUTOHABIp, i3 BMicToM
pubonyxneinoBoi kucnotu (PHK) BIJI-1 <50 komiii/mn B xomi sk MiHIMyM 24 TIXHIB, CHIPOMOXHi
npuiimMati Tabnetkn. Ha thxkHi 24 edekTuHicTh Ta Gesneka cxemu NpUHOMY JIONiHABIpY/pUTOHABIPY y
dopmi Tabnerok no 100 mr/25 mr gsivi Ha a06y (n=87) y nefiaTpuyHiA nonynauii 6ynu nopisHaHi 3
pesy/nbTataMu 3 GesllekH Ta edeKTHBHOCTI, OTPUMAaHMMM Y paHile NPOBEICHUX JOCIIDKEHHIX 13
3aCTOCYBAHHAM JIOMIHABIpY/pUTOHABIpY /Biui Ha J06y y AOpOCIMX Ta AiTei. [poueHTHe cniBBigHOMICHH
MALIENTIB, Aki nocArnu 3uavenns PHK BIJI-1 <50 xomiit/mn Ha THHI 24, Oyn0 HHXKYMM B IeAiaTpHHHii
MonyALil, Mo 0TpUMYBaa KoMBiHaLli0 JoniHaBipy/puTOHaBIpy (TaGieTky) OAUH pa3 Ha 106y (88,2%), Hix
Yy monynsuii nauienTis, ki oTpuMyBay nikapchKkuil 3aci6 asivi Ha noby (96,6 %, p=0,040), B ocHOBHOMY 32
PaXyHOK 3HIKCHHA KOMIUIAEHTHOCTI B Ipymi 3i cXeMoOlo JikyBaHHS OJMH pa3 Ha 100y, Pesynwratu
MTOKA3YIOTh NepeBary CXeMH MpuiHoMy JlikapchKiX 3aco6iB B pesxuMmi IBidi Ha 106y, WO MiATBEpIKYEThCS
aHani3oM (papMakOKiHETHYHHX NapaMeTpiB, sKi CBiAYATh Npo CYTTEBY nepeBary Takoi CXeMH NPHHOMY (JIHB.
posain 5.2).

5.2 ®apmakokiHeTH4Hi BAaCTHBOCTI

DapmakoKiHETHYH] BJIACTHBOCTI JIOMIHABIPY NMpH BBEJEHHI pPasoM 3 PUTOHABIPOM BHBYAJM ¥ 30POBHX
Aopocaux a06posonbuUis Ta y BlJI-iHgikoBaHux oci6; npu usomy He 6yo OTPUM&HO JOCTOBIPHOT pisHULI
MDX mapameTpamy y uux ABoX rpynax. Jloninasip maiixke nosHicTio posnagaereea nig aiero CYP3A.
Putonasip ranbmye wmeraGoniunnii posnap noniuasipy, i, Takum umHoM, 3YMOBIIOE  301NbLIEHHS
KOHLEHTpauil soniHagipy y niaasmi kposi. [Ipy nopiBHSHHI pe3ynbTaTiB pisHHX HOCTimkKeHb MoKa3aHo, Lo
MpH 3acTOCyBaHHI npenapary Anysia y no03i 400/100 mr asiui Ha 06y BlJI-indikoBanum mauienram
CepeaHs KOHUEHTpalis NOMiHaBipy npu piBHOBaXKHOMY cCTaHi Buwa y 15-20 pasis MOPIBHAHO 3
KOHUeHTpauielo piToHasipy. KouuexTpauis puToHasipy y nnasmi kposi cTaHoBuTh MeHwe 7% Bin
KOHUGHTpALlii, AKa CMOCTEPiracThCs MiCAA BBEJCHHS PHTOHaBipy y 03 600 Mr sasiui Ha noby. B
CKCMEPUMEHTAX 171 Vilro NOKA3aHo, 110 aHTHBIPYCHA e(eKTUBHA KOHUEHTpauis ECs, noninasipy npn6ansuo
B 10 pasiB HMKYaA, HK KOHUEHTpauis puTOHaBipy. TakuM YMHOM, NPOTHBIPYCHA AKTHBHICTL Npenapary
AJlyBia 3yMOBIIEHa HAsBHICTIO JIONiHABIpY.

BemokTyBanns

baratopasose 3actocyBaxus noninasipy/putoHasipy y nosi 400/100 Mr agiui Ha 106y NPOTATOM 2-X THIKHIB
6e3 oOMerkeHHs y TKi 1PU3BOAMAO 10 Cpnay JIOMiHABIPY Y Ma3Mi KpoBi 12,3 £ 5.4 MKr/Mn (cepenHe 3HaueHHS
+ CTaujapTHe BiAXWJEHHS) Npubau3HO vepe3 4 roauHW nicns BseseHHs. CepeHs KOHLEHTpauis npu
PiBHOBXHOMY CTaHi Tiepe/l BBEJICHHAM PaHKOBOI N103M cTaHOBHna 8,1 + 5,7 Mxr/mu. Bennuuna AUC JUIsE
noniHagipy uepes 12 roauH micns BBeJeHHs CTaHOBWAA B cepemHboMy 113,2 + 60,5 mxr/roa/mr. Beanunua
abcomoTHoOT Gionorivnol 0CTYNHOCTI JONiHABIpY NMpH BBENEHHI pasom 3 PUTOHABIpOM Yy JIIOAMHU He
BCTAHOBJIEHA.

BnnuB ki Ha abcopduiio npu nepopanbHOMY 3aCTOCYBaHHI

[NopisHioBanocs oaHopasose 3actocyBanHs 2031 400/100 mr npenapary Anygia y topmi Tabnetok nicas
npuiiomMy JKupHOT ki (872 Kkan, 56% 3 HUX 3 XHpIB) Ta HaTuleceple. 3HAYYIIUX 3MiH Y BeNHuMHAX Cpyy i
AUC,s Binsnaueno ne 6yno. Tomy npenapar Anmysia y ¢opmi TaGneTok MokHa 3aCTOCOBYBATH HE3alEKHO
Bia npuitomy ixki. 1o Toro x, Gyn0 Bin3HaueHO MeHLy BapiaGensHicTh hapMakoKiHeTHUYHMX napamerpis Bijg
NpHiAoMY DKi OpiBHAHO 3 AnyBi€io y hopMi M’SKHX KancyJ.

Po3znognin

IMpu piBHoBakHOMY crani npuGnusHo 98-99 % noniHaBipy 3B'A3yeThcs 3 Gikamu miasMu. Jlonixagip
30ATHHI 3B'A3yBAaTHCA K 3 anb(a-l-aumarnikonporeiHom, Tak i 3 anebymiHom, ane CMOPIAHEHICTh
joniHasipy 10 anba-1-aunarnikonporeiny 6inswa. ITpu 3actocyBanHi npenapary Anysia y gosi 400/100
Mr ABiui Ha 100y 3B'A3yBaHHA oniHaBipy 3 GiKaMM NPy PiBHOBAXHOMY CTaHi 3ANHIIAECTHCS MOCTIHHUM npu
LIHPOKOMY Jiana3oHi KOHUEHTpauiil i He BiAPi3HAETbCA y 370POBHX JOGPOBONBIIB Ta ¥ BlJI-indikoBanux
naLieHTis.

bioTpancdopmattis

Excnepumentu in vitro Ha Mikpocomax MeviHKM MIOJMHM [MOKa3alnu, Lo noniHaBip MetabonizyeThes
NEepeBakHO LWIIAXOM OKHCHeHHA. JlonmiHaBip iHTEHCHBHO pO3NajaeThes y Newinui Iig Ji€io cHeTeMu
uuToxpomy P450, 3oxkpema izodepmenty CYP3A. PutoHasip € noTy:KHIM iHriGiTopom, HocTi CYP3A i

THM CaMHM TaIbMY€ posnajl MOMiHaBipy i 3yMOBMOE 36iMblICHHS HOro KOHUEHTpauii v, hvagMi Kposi.

. . . ; P it
Excnepumentn 3 mivenum "'C-noninasipom nokasanm, wo nicas Bsezzemg’yglg}gﬁm O/lfdpazoRgi 1031
npenapaty Asysia 400/100 mr, 89% Bin saranbHoi pamioakTuBHOCTI y nifasml’ Kpaybaby 10 gy MbBIeHe

. . . i . 3 i i
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MPOTHBIPYCHY aKTHBHICTB, OJHAK MPEACTABIAIOTH JIMIUE HE3HAUYHI KUTBKOCTI 3araibHOL pajioakTHBHOCTI
nnasmi. Ilokasano, 10 PUTOHABIP CTUMYJIOE AKTHBHICTH METAOONIMHHX (bepmentiB i THM camum
NpHCKOpIOE  BIACHUH MeTado/uHuil po3naja Ta, iMOBIPHO, MPHCKOPHOE MeTaGoi3M joninagipy. Ilpu
BBE/ICHHI MOBTOPHUX JI03 KOHUEHTPAUWis JONiHaBipy Nepes HacTymHmMM JI03YBAHHAM  3MEHLLUYETBCS,
crabinizauis KOHUEHTpaLi AocsraeTbes NpuGAH3HO Bix 10 AHIB 10 2 THHXKHIB.
Busenenus
IMicns BBemeHHs ]4C-n0niua3ipyipumuaaipy y A03i 400/100 mr pasom i3 ceuelo i (eKasbHUMH Macamu
BHBOAWJIOCA BiANOBiAHO 10,4 % 2,3 % i 82,6 + 2,5 % "*C-noninasipy Bia sseneHoi 1031, Y He3MiHeHOMY
BUIIAAL 3Haxoaunocs 2,2 % rta 19,8 % noninasipy BianosigHo y cedl i ¢ekanisx. ITicis GararopazoBoro
BBEJICHHS Npenapary y He3MiHEHOMY BHITIAAI 3 Ceuel0 BMBOAMIOCH MeHile 3% JioniHaBipy BiA BBeJeHOI
nosu. Ilepioa HaniBBUBeAEHHS (3HUKEHHS Bifl MAKCHMATBHOT 10 MiHIMaTbHOT KOHUEHTpauii npenapary B
PIBHOB&XHOMY CTaHi) JoniHaBipy npotarom 12-rogauHHol NepepBn MK BBEAEHHAMH [Ipenapary B
Cepe/IHbOMY CTaHOBHTh 5-6 rOIMH, a yaBHMIT 3aransHuii knipenc (CL/F) noniHaeipy gopisHioe 6-7 n/roj.
3acTocyBaHHs oauH pa3 Ha 100y: dapmakokiHeTHka mpHiiomy norniHasipy/putoHaBipy 1 pa3 Ha o6y
Bupyanaca y BlJI-ingikoanux nauientis, ki padiwe He oTpumypanu NiKYBaHHA aHTHPETPOBIPYCHUMM
3acobamu. Jloninasip/putonasip B 103i 800/200 mr 3acTocoByBaBcs y kombinauil 3 emtpuunTabinom 200 Mr
Ta TeHodosipom DF 300 mMr npn pexumi nosysamns | pas Ha AoGy. bararopasoBe 3acTocyBaHHs
noninasipy/putonasipy B 403i 800/200 mr 1 pa3 Ha 106y MPOTAroM 2-X THKHIB 63 0GMeKEHHS B 1Ki (n=16)
NPH3BOLMIIO 10 cepelHbol Cy,y sloninaBipy 14,8 * 3.5 mkr/mMn (cepeaHe 3nauenus =+ CTaHgapTHe
BUIXW/IEHHS) NpUG/M3HO Yepe3 6 roAMH MicNs 3aCTOCY BaHHA. Cepe/ni piBHOBaXHI KOHLEHTpaLi ToniHaBipy
70 paHKOBOT 103K cTaHoBUAM 5,5 + 5.4 mkr/mn. Cepenne 3nauenns AUC BIPOAOBXK 24 IOJANH CKIajano
206.5 + 89,7 mkr-roa/ma.
[TopiBHsiHO 31 cxeMol0 3acTocyBaHHs ABiui Ha 106y, cxema 3aCTOCYBaHHs Npernapary oiAMH pa3 Ha o6y
acoUIIOETHCS 31 3HIKEHHAM 3HaueHb Cy,/ Cirough TPUOAH3HO Ha 50%.
OcobauBi rpyny nauieHTie
Himu
[cHyloTs  ofmexeHi QapmakokiHeTHuHi mami y gitel g0 2-x poKiB. dapmaKokiHeTHKa mNpHiioMy
nonixasipy/puToHaBipy y dopmi mepopansHoro posunny B go3ax 300 mr/75 mr/v’ asiui Ha nody i 230
Mr/57.5 mMr/m° aBivi na noGy Gyna BuBYeHa Beboro y 53 aitedd y Biui Bin 6 micauis no 12 pokie. CepenHi
pisai AUC, Cyuta CpyynloniHaBipy y piBHOBakHOMY cTani cranosuau 72,6 +31.1 MKreroa/mi,
8.2 £ 2,9 mir/mn Ta 3,4 £ 2,1 Mkr/Mi Bianosiaxo micas npuiiomy NONiHaBipy/pUTOHABIPY Y mepopaibHOMY
po3unni B nozax 230/57,5 wmr/m’ asiui Ha noby ©Oe3 mesipanminy (n=12) Ta 85,8 + 36,9 MKr roa/miL.
10,0 = 3,3 mxr/mn 1a 3,6 + 3,5 Mkr/mMn Bianosiaxo nicns npuiiomy NoniHaBipy/puTOHABIpY y nepopanskHOMY
posumHi B 03ax 300/75 mr/m’ 3 nesipaninom (n=12). danuii pexum nosysanus (230/57,5 mr/m’ aBiui Ha
100y Ge3 wesipaniny Ta 300/75 mr/m®3 HeBipaniHoM) 3abe3neyuB KOHUEHTpauii noniHaBipy y niasmi,
NOAIGHI 10 TaKMX y AOPOCNTHX MAUieHTIB, AKi opepxkyBann 400 mMr/100 Mr aBiui Ha 100y Ge3 HeBipariHy.
Cmamy, paca i gix
(dapmakokiHeTHKa nperapaty Anysia y JiTHIX Jmoaeidl He BuBuanaca. Y JAOPOC/IHX NauieHTiB
(hapmakokiHeTHKa He 3anexana Bin miky um crari. Kninigno amauymoi sanesxnocri tapmakokineTHkH Bin
pacH TaKkoX He BCTAHOBNEHO.
Bazcimuicme i nicaanonozosuit nepiod
Y BIAKpHTOMY J0CHiJDkeHH] (papMakoKiHeTHKM 12 BariTHUX KIHOK, iH(ikoBanux BIJI, aki He pocarnu 20-ro
THKHS  BariTHOCTI | npuiManu KOMOGIHOBaHY aHTHPETPOBIpYCHY Tepanilo, CrnovaTtky OTpUMYBalH
noninasip/putoxasip B 203i 400 mr/100 mr (a8i Tabnetkn no 200/50 mr) asa pa3n Ha 100y a0 30-ro TvKHS
BariTHocTi. Ha 30-my Tuokui BaritTHocTi n03a 6yna 36inswena mo 5S00/125 mr (aBi Tabnerku no 200/50 mr
nuoc onxa Tabnertka no 100/25 mr) xBa pa3n Ha 100y, i 32 TAKOIO CXEMOKO JKiHKH NpUAMany npenapar 1o
3aKIHYEHHS APYroro THXHs nicna monoris. Kowuewtpauii nominasipy B nnasmi KpOBi BHMipiOBanuca B
pamkax 4oTHpBLOX 12-roguHHMX nepiofis nmia wac apyroro Tpumectpy (20-24 TxkHi BariTHOCTI), TPETLOIO
TPUMECTpY 110 30iMbLIeHHs 103K (30-1 THXIeHb BariTHOCTI), TPETHOro TPHMECTPY [iCNs MiJIBHIIEHHS J103H
(Ha 32-My TiXHi BariTHOCTI) i uepes BiciM THykHiB micns nonoris. [TiABHILEHHS 1031 He NPHU3BOJUNIO 110
3HAYHOrO 301/bIIEHHS KOHLEHTpaUil noniHaBipy B niasmi kposi.
B iHwomy Binkputomy nocnikenHi dapmakokiHeTukn 19 BariTHHX JKiHOK, indixoBaunx BIJI, mig yac
BAriTHOCTI OTpUMYBa/M NoMiHaBip/puToHasip y 103i 400/100 Mr 1Ba pasn Ha 106y B CKIami KOMGIHOBAHO
AHTHPETPOBIPYCHOT Tepanii, ska Gyna posnouara we Ao 3auyarrs. Bymm Biftibpani cepii 3paskiB KpoBi j0
npuiomy npenapary i 3 intepsanamu y 12 roji B 2-My Ta 3-My TpUMecTpax, MpH Hapo, HHI, | uepes 4-6
THXHIB MICs NMOJOFIB (Y XIHOK, sKi NPOAOBXKYBanM JiKyBaHHS Micis HapOJKeH; \rmgitmf‘& €TOI0
:}zueom ’ kaaq.\;g}%aun
. 2, 5

(hapMaKOKIHETHYHOrO aHanizy 3araibHOi MIa3MOBOI KOHLEHTpaLil noniHaeipy 4
HE3B A3aHOT PEYOBHHMU. o T
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Tabnuus 6

Cepeani (%CV) papmakokineTnuni NapameTpH JIONiHABIpY y piBHOBAaXHOMY cTaHi
y BUI-indikoBaHux BariTHux xkinok

DapmakoKiHeTHYHMI 2-it TpUMecTp 3-it TpumecTp Hicas monoris
napamerp n=17* n=23 n=]17*x
AUCq. 15, MKreroa/mn 68,7 (20,6) 61,3 (22,7) 94,3 (30,3)
G 7,9 (21,1) 7,5 (18,7) 9.8 (24,3)
Coredose (6€3m0CEpEIHBO TIEpEN
BBE/ICHHSM 4eproBoi J103mu), 4,7 (25,2) 4,3 (39,0) 6,5 (40,4)
MKT/MJI

*n=18 mua Cax
**n= 16 pifpb| Cgrcdose

Huprosa nedocmamnuicme.

®dapmakokineTuka npenapary Anysia He 6y.1a BHBYCHA Y XBOPHX 3 HHPKOBOKO HEIOCTATHICTIO; NpoTe,
OCKI/IbKH HUPKOBHIl KNlipeHce NONiHaBIpY He3HAUHMI, 3MEHLICHHS 3araTbHONO KJIIPEHCY Y XBOPUX 3
HUPKOBOIO HEIOCTATHICTIO HE OYiKYETLCA.

Ilevinkosa nedocmammicme.

dapmakokiHeTHYHi napamMeTpu noniHasipy B piBHOBaKHOMY cTaHi y BlJI-indikoBanux nauienTis 3 merkum i
NOMIPHHM CTyNeHeM NopyLueHHs (yHKUIT neyiHku nopisHioBanucs 3 takumn y BlJl-indikoBanux nauicuris
3 HOPMAJIBHOKO (pYHKLI€IO NeHiHKK B paMKax JI0CTIIKeHHS 3 BBEIeHHSM GaraTropaszoBHX /103
noniHagipy/puronasipy 3a cxemoro 400 mMr/100 Mr asiui Ha noBy. CnocTepiranocs obMexeHe 36i1bIeHHS
3araflbHuX KOHUEHTpauiif noninasipy npu6an3Ho Ha 30%, 1o He MaN0 KIIHIYHOTO 3HAYEHHS (uB. po3ain
4.2).

5.3 /lani nokaiHiYHHX 10caiKeHDb 3 Ge3nexn

BUBYCHHS TOKCHYHOCTI NPH MOBTOPHOMY BBeJIeHH] Npenapary y rpusyHiB i cobak BUSBHIIO TaKi OCHOBHI
OpraHu-MillleHi, sK NeviHka, HUPKH, LATOBK/IHA 31034, Celle3iHKa Ta UMPKYJTFOI0Yi epUTPOLUTH. 3MiHU
NMeviHUi BKa3yBaiM HA KIITHHHMI HAGPSAK 3 BOTHHILEBOIO AereHepauieo. Xo4a KOHUEHTpaLii npenapary,
TpH AKMX MPOSBIIANINCS TaKi 3MiHH, € CMiBCTaBHMMM a60 MEHIIMMY 33 KOHLEHTpALii B OpraHi3mi ToMHu y
KJiHIYHMX YMOBaX, 1034 y TBapuH Giblue HiXk B 6 pasis NepeBHLLY BallM PEKOMEH/I0BaHY KJIiHI4HY 103y,
[TomipHa 1ucTpOdis HUPKOBUX KaHANBLIB Gy/1a BUABIEHA THILe y MMILeH, SKi 3a3HaNH BILTMBY, NpUHANKMHI
B J1Ba pasu BUILOTO, Hi PeKOMeH I0BaHa KOHLICHTpaLlis Nperapary B OpraHismi JIOAMHY; Y cobax i urypis
HUPKY He Oy ypaxkeHi. 3HIKEHHS PiBHSA THPOKCHHY y CHpOBATUI KPOBI NPH3BOAMIIO A0 30iIbLIEHOrO
BuBiIbHEeHHS TTI, o cnipuunHsIo rineprpodiro (onikynapHUX KIITHH y IIMTOBHAHIH 3a5103i mypis. Lj
3miny Gy 06OpOTHHMY Mic/s BiAMiHM Nikapchkoro pe4oBHHH, | He Oy 3adikcoBaHi y Mummeii Ta cobak.
Y 1typis, Ha BiAMiHy Bi Muelt 4 co6ak, cnocTepiraiucs Takox TaKi Auwa, Ak KymGc-neratusnuii
aHi30UMTO3 i NofikinounTo3. ¥ utypie cnocrepiranocs 36iMblIeHHS cene3iHKy 3 FiCTHOLHMTO30M; TaKMX SBHIL
He Oy10 3adikcoBaHo B iHIINX BHAIB. XOeCTepHH CHPOBATKH OyB niaBuieHnH y rpusyHiB, a y cobax - Hi, y
TO# 4ac AK TPHIrIiuepuan Gy i MiABHLLIEH] TINBKY Y MUILE.

B Xozi nocnimkens in vitro crioctepiranocs ransMyBaHHS Ha 30% KITOHOBAHMX KATIEBUX KaHajiB cepus
moaunn (HERG) ripu HaliBHIIMX 0CTi Ky BaHUX KOHIEHTpALisX nomniHaBipy/puToHaBipy, siki y 7 pasiB
NEpEeBULLLY BaJIM 3araibHy KOHUEHTpAUilO oniHasipy Tay 15 pasis nikoBy KOHLICHTPaLlil0 JIoniHaBipy y
Bi/IbHI/ OpMi B 1J1a3Mi KPOBI, 110 JOCATAETECS Y JIIOAAMHU NPH MaKCHMabHIN peKoMeH10BaHiii
TepaneBTHYHIH 103i. Ha BigMiHy Bij 11boro, ananoriuni KOHLIEHTpauii oniHagipy/ putoHasipy He
MPOJICMOHCTPY BAIH CTIOBLTLHEHHS pernospu3allii y Bonoksax [Ty pkinbe cepis cobax. Biibin Hu3bki
KOHIEHTpALii JIOMiHaBipy/pUTOHABIPY He IPU3BOAATH 10 3HAYHOT GIOKAIM notoky Kaiito (HERG),
Hocnipkerns y chepi po3nofiny TKaHUHK Y 1IypiB He CBiguaTh PO CYTTEBE YTPUMaHHA aKTHBHOT
peuoBUHH B cepui; 72-roaunnuii nokasuuk AUC y cepui cknas npu6ansno 50% sin BUMIPAHOIO MOKa3HUKA
AUC B nnasmi kposi. OTxe, MOXKHa O4iKyBaTH, 1O cepleBi piBHi JIoniHaBipy He OyIyTh CYTTEBO BHIUMH,
HiX MJ1a3MOBI piBHI.

Y cobak cnoctepiranncs supaxkeni 3y6ui U Ha E/ICKTPOKApAiorpami, 110 acoLikoI0TECS i3 [I0AOB;
inTepanom PR i 6panukapaicro. [TpunyckaeTbes, o i SBUINA BHKIAKAKI Nopy1eH }
Oanancy. KiiHiyHa 3HAYYLICTD UNX ZOKTIHIYHUX TAHUX HEeBI/IOMA, OJIHAK He MOKe,
MOTEeHUilHy Ai0 UBOTO MpenapaTy Ha Ceplie B OpraHi3Mi JIFOANHN (IHB. TAKOK po m{;ﬁmam,ma 8)
Y WypiB npu BBEJICH MIPenapary y 103ax, TOKCHYHUX JUIs MaTEPHHCLKOTO OpraHj: yy,_cmﬁ@mm
ABHILA eMOPIOdEeTOTOKCHYHOCTI (BTpaTa BariTHOCTI, 3HIKEHHS KUTTE3IATHOCT] i o1y, 3Hikeas
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[710/1y, NiIBULIEHA YaCTOTA 3MiH y CKeNeTHiit CHCTEMI) i MOCTHATANTBLHOTO TOKCHYHOrO BIIIMBY HA PO3BUTOK
(3MEHLICHHS BUXKHBAHHS MOTOMCTBA). CHCTEMHHUI BILIHB NONiHaBipy/pUTOHABIPY NpU BBeeHi npenapary y
A03aX, TOKCHYHUX A1 MATEPHHCBKOTO OPraHi3sMy Ta PO3BHTKY [OTOMCTBA, OYyB HHXUMM MepenbadyBaHOro
TEpaNeBTHYHOrO BILIMBY Ha JIIOAHHY.
JloBrocTpokogi nocimkenns KaHLEPOreHHOCTI oniHasipy/puToHaBipy y MuLueit BUABHIN HEreHOTOKCHYHI,
MITOreHHI iHAYKUIT myX/MH nevidkw, ski, Y LIIOMY, BBaXAKOTBCA TAKHMH, 10 MAKOTh HHM3BKY 3HAYMMICTE
JUIS BUSHAYEHHS MOXKJIMBOTO PUSHKY JUISA JTIOANHH.
PesynbTat nocnimkens kanueporensocTi na LLypax He CBIAYaThb NPO MyXJIMHOY TBOPIOKOYHMiL edekr
npenapaty. Y cepii 10C/1ikeHb B yMOBaX in vitro Ta in vivo, BRIIOYAI0UH TecT EiiMca Ha 3BopoTHY MyTaltiio
GakTepii, Tect Ha niMpomi Muweit, MIKPOSIepHUIT TECT Ha MHIIAX Ta aHaJli3 XpPOMOCOMHHX abepalliii y
niMdounTax MoaMHH, He 6YI0 BUABIEHO MyTareHHoi abo knacToreHHorl aii ToniHaBipy/pUToHaBipy.

6. ®dapmaneBTHYHA YacTHHA

6.1 TIlepenik J0MOMiKHHX peqoBHH

Aapo tabuetku

Konogigon

copbiTannaypar

KPeMHir0 AI0KCH KONOiIHMI Ge3BoaHMiT
HaTpito cTeapuidymapar

[1niBkoBa 06ononka

["inpomenosa

tHtany giokeun (E 171)

Mmakporon 400
TiIPOKCUMTPOMTINLEN0N03a

TabK

KPEMHIIO JTioKCH/ KONOTAHUI Ge3BoaHuil
makporon 3350

nonicopdar 80

3ajtiza okcua yepBouuit (E172)

6.2 HecymicHicTn

HauHi BigcyTHi.

6.3 Tepmin npugaarocri

4 poKH.

6.4  Ceuiaabni yMoBu 36epiranus
30epiratu npu Temneparypi He suie 30 °C.
6.5 IToxokenns Ta ckaajg ynakoBkH

®iakoH i3 nonieTnaeHa BUCOKOT LiILHOCTI 3aKPUTHIA MPOMNiNEHOBOK KPULIKOIO.
| dnakon Mictute 120 TabneTok.

6.6  OcobuuBi 3an06ikHi 3ax0an AAs yTHITIZALIT

Hemae cneuiajbHUX BUMOT
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IH®OPMAIILISA
PO 32CTOCYBAHHS JiKAPCHKOTO 3a¢06y

SUMMARY OF PRODUCT CHARACTERISTICS
1.  NAME OF THE MEDICINAL PRODUCT

Aluvia 200 mg/50 mg film-coated tablets

2. QUALITATIVE AND QUANTITATIVE COMPOSITION
Each film-coated tablet contains 200 mg of lopinavir and 50 mg of ritonavir.

For the full list of excipients, see section 6.1.

3 PHARMACEUTICAL FORM
Film-coated tablet

Red embossed with [Abbott logo] and “AL”.

4, CLINICAL PARTICULARS
4.1 Therapeutic indications

Aluvia is indicated in combination with other antiretroviral medicinal products for the treatment of
human immunodeficiency virus (HIV-1) infected aduits, adolescents and children above the age of
2 years.

The choice of Aluvia to treat protease inhibitor experienced HIV-1 infected patients should be based
on individual viral resistance testing and treatment history of patients (see sections 4.4 and 5.1).

4.2 Posology and method of administration
Aluvia should be prescribed by physicians who are experienced in the treatment of HIV infection.

Aluvia tablets must be swallowed whole and not chewed, broken or crushed.

Posology

Adults and adolescents
The recommended standard dosage of Aluvia tablets is 400/100 mg (two 200/50 mg) tablets twice
daily taken with or without food. In adult patients, in cases where once-daily dosing is considered
necessary for the management of the patient, Aluvia tablets may be administered as 800/200 mg (four
200/50 mg tablets) once daily with or without food. The use of a once-daily dosing should be limited
to those adult patients having only very few protease inhibitor (PI) associated mutations (i.e. less than
3 PI mutations in line with clinical trial results, see section 5.1 for the full description of the
population) and should take into account the risk of a lesser sustainability of the virologic®
(see section 5.1) and higher risk of diarrhoea (see section 4.8) compared to the reco
twice-daily dosing.
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Paediatric population (2 years of age and above)

The adult dose of Aluvia tablets (400/100 mg twice daily) may be used in children 40 kg or greater or
with a Body Surface Area (BSA)* greater than 1.4 m®. For children weighing less than 40 kg or with
a BSA between 0.5 and 1.4 m? and able to swallow tablets, please refer to the Aluvia 100 mg/25 mg
tablets Summary of Product Characteristics. Based on the current data available, Aluvia should not be
administered once daily in paediatric patients (see section 5.1 ).

* Body surface area can be calculated with the following equation:
BSA (m?) =+ (Height (cm) X Weight (kg) / 3600)

Children less than 2 years of age

The safety and efficacy of Aluvia in children aged less than 2 years have not yet been established.
Currently available data are described in section 5.2 but no recommendation on a posology can be
made.

Concomitant Therapy: Efavirenz or nevirapine
The following table contains dosing guidelines for Aluvia tablets based on BSA when used in
combination with efavirenz or nevirapine in children.

B ]
Paediatric dosing guidelines with
concomitant efavirenz or nevirapine
Body Surface Area (m?) Recommended lopinavir/ritonavir dosing
(mg) twice daily.

The adequate dosing may be achieved with
the two available strengths of Aluvia tablets:
100/25 mg and 200/50 mg.*

20.5t0<0.8 200/50 mg
20.8to<1.2 300/75 mg
212to<14 400/100 mg

214 500/125 mg

* Aluvia tablets must not be chewed, broken or crushed.

Hepatic impairment

In HIV-infected patients with mild to moderate hepatic impairment, an increase of approximately 30%
in lopinavir exposure has been observed but is not expected to be of clinical relevance (see section
5.2). No data are available in patients with severe hepatic impairment. Aluvia must not be given to
these patients (see section 4.3).

Renal impairment

Since the renal clearance of lopinavir and ritonavir is negligible, increased plasma concentrations are
not expected in patients with renal impairment. Because lopinavir and ritonavir are highly protein
bound, it is unlikely that they will be significantly removed by haemodialysis or peritoneal dialysis.

Pregnancy and postpartum

* No dose adjustment is required for lopinavir/ritonavir during pregnancy and postpartum.

* Once-daily administration of lopinavir/ritonavir is not recommended for pregnant women due to
the lack of pharmacokinetic and clinical data.

Method of administration
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Aluvia tablets are administered orally and must be swallowed whole and not chewed, broken or
crushed. Aluvia tablets can be taken with or without food.

4.3 Contraindications

Hypersensitivity to the active substances or to any of the excipients.

Severe hepatic insufficiency.

Aluvia contains lopinavir and ritonavir, both of which are inhibitors of the P450 isoform CYP3A.
Aluvia should not be co-administered with medicinal products that are highly dependent on CYP3A

for clearance and for which elevated plasma concentrations are associated with serious and/or life
threatening events. These medicinal products include:

Medicinal product Medicinal products within Rationale
class class

Concomitant medicinal product levels increased

Alpha;-adrenoreceptor  Alfuzosin Increased plasma concentrations of

antagonist alfuzosin which may lead to severe
hypotension. The concomitant
administration with alfuzosin is
contraindicated (see section 4.5).

Antianginal Ranolazine Increased plasma concentrations of
ranolazine which may increase the
potential for serious and/or life-
threatening reactions (see section 4.5).

Antiarrhythmics Amiodarone, dronedarone Increased plasma concentrations of
amiodarone and dronedarone. Thereby,
increasing the risk of arrhythmias or other
serious adverse reactions (see section
4.5).

Antibiotic Fusidic Acid Increased plasma concentrations of
fusidic acid. The concomitant
administration with fusidic acid is
contraindicated in dermatological
infections (see section 4.5).

Anticancer Venetoclax Increased plasma concentrations of
venetoclax. Increased risk of tumor lysis
syndrome at the dose initiation and
during the ramp-up phase (see section
4.5).

Anti-gout Colchicine Increased plasma concentrations of
colchicine. Potential for serious and/or
life-threatening reactions in patients with
renal and/or hepatic impairment (see
sections 4.4 and 4.5).

Antihistamines Astemizole, terfenadine Increased plasma concentrations of
astemizole and terfenadine. Thereby,
increasing the risk of serious arrhythmias
from these agents (see section 4.5).

Antipsychotics/ Lurasidone Increased plasma concentrations of
Neuroleptics lurasidone which may increase the

potential for serious ancl_zj;;)r:fr-1’*}'&""”‘""1_?-:%%5
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Pimozide

Increased plasma concentrations of
pimozide. Thereby, increasing the risk of
serious haematologic abnormalities, or
other serious adverse effects from this
agent (see section 4.5).

Quetiapine

Increased plasma concentrations of
quetiapine which may lead to coma. The
concomitant administration with
quetiapine is contraindicated (see section
4.5).

Ergot alkaloids

Dihydroergotamine, ergonovine,
ergotamine, methylergonovine

Increased plasma concentrations of ergot
derivatives leading to acute ergot toxicity,
including vasospasm and ischaemia (see
section 4.5).

GI motility agent

Cisapride

Increased plasma concentrations of
cisapride. Thereby, increasing the risk of
serious arrhythmias from this agent (see
section 4.5).

Hepatitis C virus
direct acting antivirals

Elbasvir/grazoprevir

Increased risk of alanine transaminase
(ALT) elevations (see section 4.5).

Ombitasvir/paritaprevir/ritonavir
with or without dasabuvir

Increased plasma concentrations of
paritaprevir; thereby, increasing the risk
of alanine transaminase (ALT)
elevations (see section 4.5).

HMG Co-A Reductase
Inhibitors

Lovastatin, simvastatin

Increased plasma concentrations of
lovastatin and simvastatin: thereby,
increasing the risk of myopathy including
rhabdomyolysis (see section 4.5).

Phosphodiesterase
(PDES) inhibitors

Avanafil

Increased plasma concentrations of
avanafil (see sections 4.4 and 4.5)

Sildenafil

Contraindicated when used for the
treatment of pulmonary arterial
hypertension (PAH) only. Increased
plasma concentrations of sildenafil.
Thereby, increasing the potential for
sildenafil-associated adverse events
(which include hypotension and syncope).
See section 4.4 and section 4.5 for
co-administration of sildenafil in patients
with erectile dysfunction.

Vardenafil

Increased plasma concentrations of
vardenafil (see sections 4.4 and 4.5)

Sedatives/hypnotics

Oral midazolam, triazolam

Increased plasma concentrations of oral
midazolam and triazolam. Thereby,
increasing the risk of extreme sedation
and respiratory depression from these
agents.

For caution on parenterally administered
midazolam, see section 4.5.

Lopinavir/ritonavir medicinal product level decreased

Herbal products

St. John’s wort

Herbal preparations containing St John’s
wort (Hypericum perforamgpg due to the
risk of decreased plasma‘toncenirations
and reduced clinica}_;.éffq;jsﬁ‘*fﬁ‘piqgvf@
and ritonavir (see &ec’flﬁ% 4.3)ep; X
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4.4 Special warnings and precautions for use
Patients with coexisting conditions

Hepatic impairment

The safety and efficacy of Aluvia has not been established in patients with significant underlying liver
disorders. Aluvia is contraindicated in patients with severe liver impairment (see section 4.3).
Patients with chronic hepatitis B or C and treated with combination antiretroviral therapy are at an
increased risk for severe and potentially fatal hepatic adverse reactions. In case of concomitant
antiviral therapy for hepatitis B or C, please refer to the relevant product information for these
medicinal products.

Patients with pre-existing liver dysfunction including chronic hepatitis have an increased frequency of
liver function abnormalities during combination antiretroviral therapy and should be monitored
according to standard practice. If there is evidence of worsening liver disease in such patients,
interruption or discontinuation of treatment should be considered.

Elevated transaminases with or without elevated bilirubin levels have been reported in HIV-1
mono-infected and in individuals treated for post-exposure prophylaxis as early as 7 days after the
initiation of lopinavir/ritonavir in conjunction with other antiretroviral agents. In some cases the
hepatic dysfunction was serious.

Appropriate laboratory testing should be conducted prior to initiating therapy with lopinavir/ritonavir
and close monitoring should be performed during treatment.

Renal impairment

Since the renal clearance of lopinavir and ritonavir is negligible, increased plasma concentrations are
not expected in patients with renal impairment. Because lopinavir and ritonavir are highly protein
bound, it is unlikely that they will be significantly removed by haemodialysis or peritoneal dialysis.

Haemophilia
There have been reports of increased bleeding, including spontaneous skin haematomas and

haemarthrosis in patients with haemophilia type A and B treated with protease inhibitors. In some
patients additional factor VIII was given. In more than half of the reported cases, treatment with
protease inhibitors was continued or reintroduced if treatment had been discontinued. A causal
relationship had been evoked, although the mechanism of action had not been elucidated.
Haemophiliac patients should therefore be made aware of the possibility of increased bleeding.

Pancreatitis

Cases of pancreatitis have been reported in patients receiving Aluvia, including those who developed
hypertriglyceridaemia. In most of these cases patients have had a prior history of pancreatitis and/or
concurrent therapy with other medicinal products associated with pancreatitis. Marked triglyceride
elevation is a risk factor for development of pancreatitis. Patients with advanced HIV disease may be
at risk of elevated triglycerides and pancreatitis

Pancreatitis should be considered if clinical symptoms (nausea, vomiting, abdominal pain) or
abnormalities in laboratory values (such as increased serum lipase or amylase values) suggestive of
pancreatitis should occur. Patients who exhibit these signs or symptoms should be evaluated and
Aluvia therapy should be suspended if a diagnosis of pancreatitis is made (see section 4.8).

Immune Reconstitution Inflammatory Syndrome

In HIV-infected patients with severe immune deficiency at the time of institution of combination
antiretroviral therapy (CART), an inflammatory reaction to asymtomatic or residual opRQMtic
pathogens may arise and cause serious clinical conditions, or aggravation of symptou. .. Typical
such reactions have been observed within the first few weeks or months of initiayon of CART s, %
Relevant examples are cytomegalovirus retinitis, generalised and/or focal mycg?ac;éf'ial infegtion
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and Pneumocystis jiroveci pneumonia. Any inflammatory symptoms should be evaluated and
treatment instituted when necessary.

Autoimmune disorders (such as Graves' disease) have also been reported to occur in the setting of
immune reconstitution; however, the reported time to onset is more variable and can occur many
months after initiation of treatment.

Osteonecrosis

Although the etiology is considered to be multifactorial (including corticosteroid use, alcohol
consumption, severe immunosuppression, higher body mass index), cases of osteonecrosis have been
reported particularly in patients with advanced HIV-disease and/or long-term exposure to combination
antiretroviral therapy (CART). Patients should be advised to seek medical advice if they experience
joint aches and pain, joint stiffness or difficulty in movement.

PR interval prolongation

Lopinavir/ritonavir has been shown to cause modest asymptomatic prolongation of the PR interval in
some healthy adult subjects. Rare reports of 2™ or 3" degree atrioventricular block in patients with
underlying structural heart disease and pre-existing conduction system abnormalities or in patients
receiving drugs known to prolong the PR interval (such as verapamil or atazanavir) have been reported
in patients receiving lopinavir/ritonavir. Aluvia should be used with caution in such patients (see
section 5.1).

Weight and metabolic parameters

An increase in weight and in levels of blood lipids and glucose may occur during antiretroviral
therapy. Such changes may in part be linked to disease control and life style. For lipids, there is in
some cases evidence for a treatment effect, while for weight gain there is no strong evidence relating
this to any particular treatment. For monitoring of blood lipids and glucose, reference is made to
established HIV treatment guidelines. Lipid disorders should be managed as clinically appropriate.

Interactions with medicinal products

Aluvia contains lopinavir and ritonavir, both of which are inhibitors of the P450 isoform CYP3A.
Aluvia is likely to increase plasma concentrations of medicinal products that are primarily metabolised
by CYP3A. These increases of plasma concentrations of co-administered medicinal products could
increase or prolong their therapeutic effect and adverse events (see sections 4.3 and 4.5).

Strong CYP3A4 inhibitors such as protease inhibitors may increase bedaquiline exposure which could
potentially increasc the risk of bedaquiline-related adverse reactions. Therefore, combination of
bedaquiline with lopinavir/ritonavir should be avoided. However, if the benefit outweighs the risk,
co-administration of bedaquiline with lopinavir/ritonavir must be done with caution. More frequent
electrocardiogram monitoring and monitoring of transaminases is recommended (see section 4.5 and
refer to the bedaquiline SmPC).

Co-administration of delamanid with a strong inhibitor of CYP3A (as lopinavir/ritonavir) may
increase exposure to delamanid metabolite, which has been associated with QTc prolongation.
Therefore, if co-administration of delamanid with lopinavir/ritonavir is considered necessary, very
frequent ECG monitoring throughout the full delamanid treatment period is recommended (see section
4.5 and refer to the delamanid SmPC).

Life-threatening and fatal drug interactions have been reported in patients treated with colchicine and
strong inhibitors of CYP3A like ritonavir. Concomitant administration with colchicine is
contraindicated in patients with renal and/or hepatic impairment (see sections 4.3 and 4.5).

The combination of Aluvia with:
- tadalafil, indicated for the treatment of pulmonary arterial hypertension, is not ggﬁﬁfzﬁmende%

(see section 4.5); et ™
- riociguat is not reccommended (see section 4.5);
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- vorapaxar is not recommended (see section 4.5);

- fusidic acid in osteo-articular infections is not recommended (see section 4.5);
- salmeterol is not recommended (see section 4.5);

- rivaroxaban is not recommended (see section 4.5).

The combination of Aluvia with atorvastatin is not recommended. If the use of atorvastatin is
considered strictly necessary, the lowest possible dose of atorvastatin should be administered with
careful safety monitoring. Caution must also be exercised and reduced doses should be considered if
Aluvia is used concurrently with rosuvastatin. If treatment with a HMG-CoA reductase inhibitor is
indicated, pravastatin or fluvastatin is recommended (see section 4.5).

PDES inhibitors

Particular caution should be used when prescribing sildenafil or tadalafil for the treatment of erectile
dysfunctlon in patients recelvmg Aluvia. Co-administration of Aluvia with these medicinal products
is expected to substantially increase their concentrations and may result in associated adverse events
such as hypotension, syncope, visual changes and prolonged erection (see section 4.5). Concomitant
use of avanafil or vardenafil and lopinavir/ritonavir is contraindicated (see section 4.3). Concomitant
use of sildenafil prescribed for the treatment of pulmonary arterial hypertension with Aluvia is
contraindicated (see section 4.3).

Particular caution must be used when prescribing Aluvia and medicinal products known to induce QT
interval prolongation such as: chlorpheniramine, quinidine, erythromycin, clarithromycin. Indeed,
Aluvia could increase concentrations of the co-administered medicinal products and this may result in
an increase of their associated cardiac adverse reactions. Cardiac events have been reported with
Aluvia in preclinical studies; therefore, the potential cardiac effects of Aluvia cannot be currently ruled
out (see sections 4.8 and 5.3).

Co-administration of Aluvia with rifampicin is not recommended. Rifampicin in combination with
Aluvia causes large decreases in lopinavir concentrations which may in turn significantly decrease the
lopinavir therapeutic effect. Adequate exposure to lopinavir/ritonavir may be achieved when a higher
dose of Aluvia is used but this is associated with a higher risk of liver and gastrointestinal toxicity.
Therefore, this co-administration should be avoided unless judged strictly necessary (see section 4.5).

Concomitant use of Aluvia and fluticasone or other glucocorticoids that are metabolised by CYP3A4,
such as budesonide and triamcinolone, is not recommended unless the potential benefit of treatment
outweighs the risk of systemic corticosteroid effects, including Cushing’s syndrome and adrenal
suppression (see section 4.5).

Other

Aluvia is not a cure for HIV infection or AIDS. While effective viral suppression with antiretroviral
therapy has been proven to substantially reduce the risk of sexual transmission, a residual risk cannot
be excluded. Precautions to prevent transmission should be taken in accordance with national
guidelines. People taking Aluvia may still develop infections or other illnesses associated with HIV
disease and AIDS.

4.5 Interaction with other medicinal products and other forms of interaction

Aluvia contains lopinavir and ritonavir, both of which are inhibitors of the P450 isoform CYP3A

in vitro. Co-administration of Aluvia and medicinal products primarily metabolised by CYP3A may
result in increased plasma concentrations of the other medicinal product, which could increase or
prolong its therapeutic and adverse reactions. Aluvia does not inhibit CYP2D6, CYP2C9, CYP2C109,
CYP2EI, CYP2B6 or CYP1A2 at clinically relevant concentrations (see section 4.3).

Aluvia has been shown in vivo to induce its own metabolism and to increase the b:ot,raﬁﬁ‘t':ﬁﬁ' iQ
some medicinal products metabolised by cytochrome P450 enzymes (including CY'PECS‘@an
CYP2C19) and by glucuronidation. This may result in lowered plasma concentrahaﬁs ang Eoten%gzl

decrease of efficacy of co-administered medicinal products.
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Medicinal products that are contraindicated specifically due to the expected magnitude of interaction
and potential for serious adverse events are listed in section 4.3.

All interaction studies, when otherwise not stated, were performed using lopinavir/ritonavir capsules,
which gives an approximately 20% lower exposure of lopinavir than the 200/50 mg tablets.

Known and theoretical interactions with selected antiretrovirals and non-antiretroviral medicinal
products are listed in the table below.

Interaction table

Interactions between Aluvia and co-administered medicinal products are listed in the table below
(increase is indicated as “1”, decrease as “1”, no change as “<” once daily as “QD”, twice daily as
“BID” and three times daily as "TID").

Unless otherwise stated, studies detailed below have been

lopinavir/ritonavir (i.e. 400/100 mg twice daily)

performed with the recommended dosage of

Co-administered drug
by therapeutic area

Effects on drug levels

Geometric Mean Change (%)
in AUC’ Cmu’ Cmin

Mechanism of interaction

Clinical recommendation
concerning co-administration with
Aluvia

Antiretroviral Agents

Nucleoside/Nucleotide reverse transcriptase inhibitors (NRTIs)

Stavudine, Lamivudine

Lopinavir: &

No dose adjustment necessary.

Abacavir, Zidovudine

Abacavir, Zidovudine:
Concentrations may be reduced
due to increased glucuronidation
by lopinavir/ritonavir.

The clinical significance of reduced
abacavir and zidovudine
concentrations is unknown,

Tenofovir, 300 mg QD

Tenofovir;
AUC: 1 32%
CITIBX: =

Cm.in: T 51%

Lopinavir: <

No dose adjustment necessary.
Higher tenofovir concentrations
could potentiate tenofovir associated
adverse events, including renal
disorders.

Non-nucleoside reverse transcriptase inhibitors (NNRTIs)

Efavirenz, 600 mg QD

Lopinavir:
AUC: | 20%
Ciaa:l 13%
Cmi,-,i l 42%

Efavirenz, 600 mg QD

(Lopinavir/ritonavir
500/125 mg BID)

Lopinavir: <
(Relative to 400/100 mg BID
administered alone)

The Aluvia tablets dosage should be
increased to 500/125 mg twice daily
when co-administered with efavirenz,
Aluvia must not be administered
once daily in combination with
efavirenz.

Nevirapine, 200 mg Lopinavir: The Aluvia tablets dosage should be
BID AUC: | 27% increased to 500/125 mg twice daily
Chax: | 19% when co-administered with
Ciunr . 51% nevirapine.
Aluvia must not be administered
once daily in coffibifiatien with
nevirapines” - _":.;l,_l-_».-':_:.sw‘-_éi_‘_}ﬂ\q’-a\
Etravirine Etravirine : No dose;ﬁdj,@ﬁ?neu;pedééﬁrﬁé
L AUC: | 35% /g dbotst %R
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(Lopinavir/ritonavir
tablet 400/100 mg BID)

Coin: | 45%
Couc: | 30%

Lopinavir :
AUC: &
Crin: | 20%
C...ien

max

Rilpivirine

(Lopinavir/ritonavir
capsule 400/100 mg
BID)

Rilpivirine:

AUC: 1 52%
Coin: 1 74%
Coax: T29%

Lopinavir:
AUC: &
Coin: | 11%
C...ceh

max+

(inhibition of CYP3A enzymes)

Concomitant use of Aluvia with
rilpivirine causes an increase in the
plasma concentrations of rilpivirine,
but no dose adjustment is required.

HIV CCRS — antagonist

Maraviroc

Maraviroc:

AUC: 1 295%

Cii197%

Due to CYP3A inhibition by
lopinavir/ritonavir.

The dose of maraviroc should be
decreased to 150 mg twice daily
during co-administration with Aluvia
400/100 mg twice-daily.

Integrase inhibitor

Raltegravir

Raltegravir:
AUC: &
Crax: <

ngi l 30%
Lopinavir: <

No dose adjustment necessary

Co-administration with other HIV protease inhibitors (Pls)

According to current treatment guidelines, dual therapy with protease inhibitors is generally not

recommended.
Fosamprenavir/
ritonavir (700/100 mg
BID)

(Lopinavir/ritonavir
400/100 mg BID)

or

Fosamprenavir
(1400 mg BID)

(Lopinavir/ritonavir
533/133 mg BID)

Fosamprenavir:
Amprenavir concentrations are
significantly reduced.

Co-administration of increased doses
of fosamprenavir (1400 mg BID)
with Aluvia (533/133 mg BID) to
protease inhibitor-experienced
patients resulted in a higher
incidence of gastrointestinal adverse
events and elevations in triglycerides
with the combination regimen
without increases in virological
efficacy, when compared with
standard doses of
fosamprenavir/ritonavir.
Concomitant administration of these
medicinal products is not
recommended.

Aluvia must not be administered
once daily in combination with
amprenavir,

Indinavir, 600 mg BID

Indinavir:

AUC; «

Chin: T 3.5-fold

Cmax: l

(relative to indinavir 800 mg

The appropriate doses for this
combination, with respect to efficacy
and safety, have n% Dbeefi €stab

i, z:%\
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TID alone)
Lopinavir: <
(relative to historical
comparison)

Saquinavir Saquinavir: « No dose adjustment necessary.
1000 mg BID
Tipranavir/ritonavir Lopinavir: Concomitant administration of these
(500/100 mg BID) AUC: | 55% medicinal products is not
Cuin: | 70% recommended.
Coax: | 47%

Acid reducing agents

Omeprazole (40 mg
QD)

Omeprazole: «

Lopinavir: <

No dose adjustment necessary

Ranitidine (150 mg
single dose)

Ranitidine; «

No dose adjustment necessary

Alphay adrenoreceptor antagonist:

Alfuzosin Alfuzosin: Concomitant administration of
Due to CYP3A inhibition by Aluvia and alfuzosin is contra-
lopinavir/ritonavir, indicated (see section 4.3) as
concentrations of alfuzosin are | alfuzosin-related toxicity, including
expected to increase. hypotension, may be increased.

Analgesics

Fentanyl Fentanyl: Careful monitoring of adverse effects
Increased risk of side-effects (notably respiratory depression but
(respiratory depression, also sedation) is reccommended when
sedation) due to higher plasma fentanyl is concomitantly
concentrations because of administered with Aluvia.
CYP3A4 inhibition by
lopinavir/ritonavir.

Antianginal

Ranolazine Due to CYP3A inhibition by The concomitant administration of
lopinavir/ritonavir, Aluvia and ranolazine is
concentrations of ranolazine are | contraindicated (see section 4.3).
expected to increase.

Antiarrhythmies

Amiodarone, Amiodarone, Dronedarone: Concomitant administration of

Dronedarone Concentrations may be Aluvia and amiodarone or
increased due to CYP3A4 dronedarone is contraindicated (see
inhibition by lopinavir/ritonavir. | section 4.3) as the risk of arrhythmias

or other serious adverse reactions
may be increased.
Digoxin Digoxin: Caution is warranted and therapeutic

Plasma concentrations may be
increased due to P-glycoprotein
inhibition by lopinavir/ritonavir,
The increased digoxin level may
lessen over time as Pgp
induction develops.

drug monitoring of digoxin
concentrations, if available, is
recommended in case of
co-administration of Aluvia and
digoxin. Particular caution should be
used when prescribing Aluvia in
patients taking digoxin as the acute
inhibitory effect of ritonavir on_ Pr&l?%

is expected to significantl ﬂ‘ﬁfeasa PN

digoxin levels. Initiatigf of digoXin ™
in patients already taking Aluviagisy;

10

likely to result in lows rthdiv¢xpected.,
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increases of digoxin concentrations.

Bepridil, Systemic
Lidocaine, and

Bepridil, Systemic Lidocaine,
Quinidine:

Caution is warranted and therapeutic
drug concentration monitoring is

Quinidine Concentrations may be recommended when available.
increased when co-administered
with lopinavir/ritonavir.

Antibiotics

Clarithromycin

Clarithromycin:

Moderate increases in
clarithromycin AUC are
expected due to CYP3A
inhibition by lopinavir/ritonavir.

For patients with renal impairment
(CrCL <30 ml/min) dose reduction of
clarithromycin should be considered
(see section 4.4). Caution should be
exercised in administering
clarithromycin with Aluvia to
patients with impaired hepatic or
renal function.

Anticancer agenls

Afatinib

(Ritonavir 200 mg twice
daily)

Afatinib:
AUC: 1
Cmax: T

The extent of increase depends
on the timing of ritonavir
administration.

Due to BCRP (breast cancer
resistance protein/ABCG2) and
acute P-gp inhibition by
lopinavir/ritonavir.

Caution should be exercised in
administering afatinib with Aluvia.
Refer to the afatinib SmPC for
dosage adjustment recommendations.
Monitor for ADRs related to afatinib.

Ceritinib

Serum concentrations may be
increased due to CYP3A and
P-gp inhibition by
lopinavir/ritonavir.

Caution should be exercised in
administering ceritinib with Aluvia.
Refer to the ceritinib SmPC for
dosage adjustment recommendations.
Monitor for ADRs related to
ceritinib.

Most tyrosine kinase
inhibitors such as
dasatinib and nilotinib,
vincristine, vinblastine

Most tyrosine kinase inhibitors
such as dasatinib and nilotinib,
also vincristine and vinblastine:
Risk of increased adverse events
due to higher serum
concentrations because of
CYP3A4 inhibition by
lopinavir/ritonavir.

Careful monitoring of the tolerance
of these anticancer agents.
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Venetoclax

Due to CYP3A inhibition by
lopinavir/ritonavir.

Serum concentrations may be
increased due to CYP3A inhibition
by lopinavir/ritonavir, resulting in
increased risk of tumor lysis
syndrome at the dose initiation and
during the ramp-up phase (see
section 4.3 and refer to the
venetoclax SmPC).

For patients who have completed the
ramp-up phase and are on a steady
daily dose of venetoclax, reduce the
venetoclax dose by at least 75%
when used with strong CYP3A
inhibitors (refer to the venetoclax
SmPC for dosing instructions).
Patients should be closely monitored
for signs related to venetoclax
toxicities.

Anticoagulants

Warfarin

Warfarin:

Concentrations may be affected
when co-administered with
lopinavir/ritonavir due to
CYP2C9 induction.

It is recommended that INR
(international normalised ratio) be
monitored.

Rivaroxaban

(Ritonavir 600 mg twice
daily)

Rivaroxaban:

AUC: 1 155%

Cat T:55%

Due to CYP3A and P-gp

inhibition by lopinavir/ritonavir.

Co-administration of rivaroxaban and
Aluvia may increase rivaroxaban
exposure which may increase the risk
of bleeding.

The use of rivaroxaban is not
recommended in patients receiving
concomitant treatment with Aluvia
(see section 4.4).

Vorapaxar Serum concentrations may be The co-administration of vorapaxar
increased due to CYP3A with Aluvia is not recommended (see
inhibition by lopinavir/ritonavir. | section 4.4 and refer to the vorapaxar

SmPC).
Anticonvulsants
Phenytoin Phenytoin: Caution should be exercised in

Steady-state concentrations was
moderately decreased due to
CYP2C9 and CYP2CI19
induction by lopinavir/ritonavir.

Lopinavir:

Concentrations are decreased
due to CYP3A induction by
phenytoin.

administering phenytoin with Aluvia.
Phenytoin levels should be monitored
when co-administering with Aluvia.
When co-administered with
phenytoin, an increase of Aluvia
dosage may be envisaged. Dose
adjustment has not been evaluated in
clinical practice.

Aluvia must not be administered
once daily in combination with
phenytoin.
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Carbamazepine and
Phenobarbital

Carbamazepine:

Serum concentrations may be
increased due to CYP3A
inhibition by lopinavir/ritonavir.

Lopinavir:

Concentrations may be
decreased due to CYP3A
induction by carbamazepine and
phenobarbital.

Caution should be exercised in
administering carbamazepine or
phenobarbital with Aluvia.
Carbamazepine and phenobarbital
levels should be monitored when
co-administering with Aluvia.
When co-administered with
carbamazepine or phenobarbital, an
increase of Aluvia dosage may be
envisaged. Dose adjustment has not
been evaluated in clinical practice.
Aluvia must not be administered
once daily in combination with
carbamazepine and phenobarbital.

Lamotrigine and
Valproate

Lamotrigine:
AUC: | 50%
Coax: | 46%
Chint |:56%

Due to induction of lamotrigine
glucuronidation

Valproate: |

Patients should be monitored closely
for a decreased VPA effect when
Aluvia and valproic acid are given
concomitantly.

In patients starting or stopping
Aluvia while currently taking
maintenance dose of lamotrigine:

Lamotrigine dose may need to be
increased if Aluvia is added, or
decreased if Aluvia is discontinued;
therefore plasma lamotrigine
monitoring should be conducted,
particularly before and during 2
weeks after starting or stopping
Aluvia, in order to see if lamotrigine
dose adjustment is needed.

In patients currently taking Aluvia
and starting lamotrigine: No dose

adjustments to the recommended
dose escalation of lamotrigine should
be necessary.

Antidepressants and Anxiolytics

Trazodone single dose

(Ritonavir, 200 mg
BID)

Trazodone:
AUC: 1 2.4-fold

Adverse events of nausea,
dizziness, hypotension and
syncope were observed
following co-administration of
trazodone and ritonavir.

It is unknown whether the
combination of Aluvia causes a
similar increase in trazodone
exposure. The combination should
be used with caution and a lower
dose of trazodone should be
considered.

Antifungals

Ketoconazole and
Itraconazole

Ketoconazole, Itraconazole:
Serum concentrations may be
increased due to CYP3A
inhibition by lopinavir/ritonavir.

High doses of ketoconazole and
itraconazole (> 200 mg/day) are not
recommended.

Voriconazole

Voriconazole:
Concentrations may be
decreased.

Co-administration of voriconazole
and low dose ritonavir (100 mg BID)
as contained in Aluvia should be
avoided unless an assessmentrof the

: O e
benefit/risk to patlgpgllstrﬁgééjgf ufg%

of voriconazole. &
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Anti-gout agents:

Colchicine single dose

(Ritonavir 200 mg twice
daily)

Colchicine:

AUC: 1 3-fold

Crax: T 1.8-fold

Due to P-gp and/or CYP3A4
inhibition by ritonavir.

Concomitant administration of
Aluvia with colchicine in patients
with renal and/or hepatic impairment
is contraindicated due to a potential
increase of colchicine-related serious
and/or life-threatening reactions such
as neuromuscular toxicity (including
rhabdomyolysis) (see sections 4.3
and 4.4). A reduction in colchicine
dosage or an interruption of
colchicine treatment is recommended
in patients with normal renal or
hepatic function if treatment with
Aluvia is recommended. Refer to
colchicine prescribing information.

Antihistamines
Astemizole Serum concentrations may be Concomitant administration of
Terfenadine increased due to CYP3A Aluvia and astemizole and

inhibition by lopinavir/ritonavir.

terfenadine is contraindicated as it
may increase the risk of serious
arrhythmias from these agents (see
section 4.3).

Anti-infectives:

Fusidic acid

Fusidic acid:

Concentrations may be
increased due to CYP3A
inhibition by lopinavir/ritonavir.

Concomitant administration of
Aluvia with fusidic acid is contra-
indicated in dermatological
indications due to the increased risk
of adverse events related to fusidic
acid, notably rhabdomyolysis (see
section 4.3). When used for osteo-
articular infections, where the co-
administration is unavoidable, close
clinical monitoring for muscular
adverse events is strongly
recommended (see section 4.4).

Antimycobacterials

Bedaquiline Bedaquiline: Due to the risk of bedaquiline related

(single dose) AUC: 1 22% adverse events, the combination of
Clssi = bedaquiline and Aluvia should be

(Lopinavir/ritonavir
400/100 mg BID,
multiple dose)

A more pronounced effect on
bedaquiline plasma exposures
may be observed during
prolonged co-administration
with lopinavir/ritonavir.

CYP3A4 inhibition likely due to
lopinavir/ritonavir.

avoided. If the benefit outweighs the
risk, co-administration of bedaquiline
with Aluvia must be done with
caution. More frequent
electrocardiogram monitoring and
monitoring of transaminases is
recommended (see section 4.4 and
refer to the bedaquiline SmPC).

14
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Delamanid, 100 mg BID

(Lopinavir/ritonavir
400/100 mg BID)

Delamanid:
AUC: 1 22%

DM-6705 (delamanid active
metabolite):
AUC: 1 30%

A more pronounced effect on
DM-6705 exposure may be
observed during prolonged co-
administration with
lopinavir/ritonavir.

Due to the risk of QTc prolongation
associated with DM-6705, if
co-administration of delamanid with
Aluvia is considered necessary, very
frequent ECG monitoring throughout
the full delamanid treatment period is
recommended (see section 4.4 and
refer to the delamanid SmPC).

Rifabutin, 150 mg QD

Rifabutin (parent drug and
active 25-O-desacetyl
metabolite):

AUC: 1 5.7-fold

Camax: T 3.5-fold

When given with Aluvia the
recommended dose of rifabutin is
150 mg 3 times per week on set days
(for example Monday-Wednesday-
Friday). Increased monitoring for
rifabutin-associated adverse reactions
including neutropenia and uveitis is
warranted due to an expected
increase in exposure to rifabutin.
Further dosage reduction of rifabutin
to 150 mg twice weekly on set days
is recommended for patients in
whom the 150 mg dose 3 times per
week is not tolerated. It should be
kept in mind that the twice weekly
dosage of 150 mg may not provide
an optimal exposure to rifabutin thus
leading to a risk of rifamycin
resistance and a treatment failure.
No dose adjustment is needed for

Aluvia.
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Rifampicin

Lopinavir:

Large decreases in lopinavir
concentrations may be observed
due to CYP3A induction by
rifampicin.

Co-administration of Aluvia with
rifampicin is not recommended as
the decrease in lopinavir
concentrations may in turn
significantly decrease the lopinavir
therapeutic effect. A dose
adjustment of Aluvia 400 mg/400 mg
(i.e. Aluvia 400/100 mg + ritonavir
300 mg) twice daily has allowed
compensating for the CYP 3A4
inducer effect of rifampicin.
However, such a dose adjustment
might be associated with ALT/AST
elevations and with increase in
gastrointestinal disorders. Therefore,
this co-administration should be
avoided unless judged strictly
necessary. Ifthis co-administration
is judged unavoidable, increased
dose of Aluvia at 400 mg/400 mg
twice daily may be administered with
rifampicin under close safety and
therapeutic drug monitoring. The
Aluvia dose should be titrated
upward only after rifampicin has
been initiated (see section 4.4).

Antipsychotics

Lurasidone

Due to CYP3A inhibition by
lopinavir/ritonavir,
concentrations of lurasidone are
expected to increase.

The concomitant administration with
lurasidone is contraindicated (see
section 4.3),

Pimozide

Due to CYP3A inhibition by
lopinavir/ritonavir,
concentrations of pimozide are
expected to increase.

Concomitant administration of
Aluvia and pimozide is
contraindicated as it may increase the
risk of serious haematologic
abnormalities or other serious
adverse effects from this agent (see
section 4.3)

Quetiapine

Due to CYP3A inhibition by
lopinavir/ritonavir,
concentrations of quetiapine are
expected to increase.

Concomitant administration of
Aluvia and quetiapine is
contraindicated as it may increase
quetiapine-related toxicity.

16
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Benzodiazepines

Midazolam

Oral Midazolam:

AUC: 1 13-fold

Parenteral Midazolam:
AUC: t 4-fold

Due to CYP3A inhibition by
lopinavir/ritonavir

Aluvia must not be co-administered
with oral midazolam (see section
4.3), whereas caution should be used
with co-administration of Aluvia and
parenteral midazolam. If Aluvia is
co-administered with parenteral
midazolam, it should be done in an
intensive care unit (ICU) or similar
setting which ensures close clinical
monitoring and appropriate medical
management in case of respiratory
depression and/or prolonged
sedation. Dosage adjustment for
midazolam should be considered
especially if more than a single dose
of midazolam is administered.

Betay-adrenoceptor agonist (long acting)

Salmeterol

Salmeterol:
Concentrations are expected to
increase due to CYP3A

inhibition by lopinavir/ritonavir.

The combination may result in
increased risk of cardiovascular
adverse events associated with
salmeterol, including QT
prolongation, palpitations and sinus
tachycardia.

Therefore, concomitant
administration of Aluvia with
salmeterol is not recommended (see
section 4.4).

Calcium channel blockers

Felodipine, Nifedipine,

Felodipine, Nifedipine,

Clinical monitoring of therapeutic

and Nicardipine Nicardipine: and adverse effects is recommended
Concentrations may be when these medicines are
increased due to CYP3A concomitantly administered with
inhibition by lopinavir/ritonavir. | Aluvia.

Corticosteroids

Dexamethasone Lopinavir: Clinical monitoring of antiviral
Concentrations may be efficacy is recommended when these
decreased due to CYP3A medicines are concomitantly

induction by dexamethasone.

administered with Aluvia.

17
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Inhaled, injectable or
intranasal fluticasone
propionate, budesonide,
triamcinolone

Fluticasone propionate, 50 ug
intranasal 4 times daily:
Plasma concentrations 1
Cortisol levels | 86%

Greater effects may be expected
when fluticasone propionate is
inhaled. Systemic corticosteroid
effects including Cushing's syndrome
and adrenal suppression have been
reported in patients receiving
ritonavir and inhaled or intranasally
administered fluticasone propionate;
this could also occur with other
corticosteroids metabolised via the
P450 3A pathway e.g. budesonide
and triamcinolone. Consequently,
concomitant administration of Aluvia
and these glucocorticoids is not
recommended unless the potential
benefit of treatment outweighs the
risk of systemic corticosteroid effects
(see section 4.4). A dose reduction
of the glucocorticoid should be
considered with close monitoring of
local and systemic effects or a switch
to a glucocorticoid, which is not a
substrate for CYP3A4 (e.g.
beclomethasone). Moreover, in case
of withdrawal of glucocorticoids
progressive dose reduction may have
to be performed over a longer period.

Phosphodiesterase(PDES5) inhibitors

Avanafil Avanafil: The use of avanafil with Aluvia is
(ritonavir 600 mg BID) | AUC: 1 13-fold contraindicated (see section 4.3).
Due to CYP3A inhibition by
lopinavir/ritonavir.
Tadalafil Tadalafil: For the treatment of pulmonary
AUC: 1 2-fold arterial hypertension:
Due to CYP3A inhibition by Co-administration of Aluvia with
lopinavir/ritonavir. sildenafil is contraindicated (see
section 4.3). Co-administration of
Sildenafil Sildenafil: Aluvia with tadalafil is not
AUC: 1 11-fold recommended.
Due to CYP3A inhibition by
lopinavir/ritonavir. For erectile dysfunction:
Particular caution must be used when
prescribing sildenafil or tadalafil in
patients receiving Aluvia with
increased monitoring for adverse
events including hypotension,
syncope, visual changes and
prolonged erection (see section 4.4).
When co-administered with Aluvia,
sildenafil doses must not exceed
25 mg in 48 hours and tadalafil doses
must not exceed 10 mg every 72
hours.
Vardenafil Vardenafil: The use of vardenafil-with"Arhavia is

AUC: 1 49-fold
Due to CYP3A inhibition by
lopinavir/ritonavir.

contraindicated g;é‘é@g;ﬁén’ﬁ_gjﬁ\%
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Ergot alkaloids

Dihydroergotamine,
ergonovine, ergotamine,
methylergonovine

Serum concentrations may be
increased due to CYP3A

inhibition by lopinavir/ritonavir.

Concomitant administration of
Aluvia and ergot alkaloids are
contraindicated as it may lead to
acute ergot toxicity, including
vasospasm and ischaemia (see
section 4.3).

GI motility agent

Cisapride

Serum concentrations may be
increased due to CYP3A

inhibition by lopinavir/ritonavir.

Concomitant administration of
Aluvia and cisapride is
contraindicated as it may increase the
risk of serious arrhythmias from this
agent (see section 4.3).

HCV direct acting antivir

als

Elbasvir/grazoprevir
(50/200 mg QD)

Elbasvir:

AUC: 1 2.71-fold
Cmax: T 1.87-fold
C24i T 3.58-fold

Grazoprevir:
AUC: 1 11.86-fold
Crax: T 6.31-fold
C24: T 2070'&)1(‘1

(combinations of mechanisms
including CYP3A inhibition)

Lopinavir: <

Concomitant administration of
elbasvir/grazoprevir with Aluvia is
contraindicated (see section 4.3).

Ombitasvir/paritaprevir/
ritonavir + dasabuvir

(25/150/100 mg QD +
400 mg BID)

Lopinavir/ritonavir
400/100 mg BID

Ombitasvir: <
Paritaprevir:
AUC: 1 2.17-fold
Chmax: T 2.04-fold
Cirougn: T 2.36-fold

(inhibition of CYP3A/efflux
transporters)

Dasabuvir: «»

Lopinavir: &

Ombitasvir/paritaprevir/
ritonavir

(25/150/100 mg QD)

Lopinavir/ritonavir
400/100 mg BID

Ombitasvir; «

Paritaprevir;

AUC: 1 6.10-fold
Cuax: T 4.76-fold
Cl.rnngh: T 12.33-fold

(inhibition of CYP3A/efflux
transporters)

Lopinavir: «

Co-administration is contraindicated.

Lopinavir/ritonavir 800/200 mg QD
was administered with
ombitasvir/paritaprevir/ritonavir with
or without dasabuvir. The effect on
DAAs and lopinavir was similar to
that observed when
lopinavir/ritonavir 400/100 mg BID
was administered (see section 4.3).

HCV protease inhibitors

Boceprevir 800 mg Boceprevir: It is not recommended, o+ ;

three times daily AUC: | 45% co-administer Alu¥iaand boce
Conax: | 50% F T
Couin: | 57% ESB %
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Lopinavir:
AUC: | 34%
Cinax: | 30%
Cmin: l 43%

Simeprevir 200 mg
daily (ritonavir 100 mg
BID)

Simeprevir:
AUC: 1 7.2-fold
Crax: T 4.7-fold
Chin: 1 14.4-fold

It is not recommended to
co-administer Aluvia and simeprevir.

Telaprevir 750 mg
three times daily

Telaprevir:
AUC: | 54%
Ciiax: | 53%
Chin: | 52%

Lopinavir: «»

It is not recommended to
co-administer Aluvia and telaprevir.

Herbal products

St John’s wort
(Hypericum perforatum)

Lopinavir:

Concentrations may be reduced
due to induction of CYP3A by
the herbal preparation St John’s

wort.

Herbal preparations containing St
John’s wort must not be combined
with lopinavir and ritonavir. If a
patient is already taking St John’s
wort, stop St John’s wort and if
possible check viral levels.
Lopinavir and ritonavir levels may
increase on stopping St John’s wort.
The dose of Aluvia may need
adjusting. The inducing effect may
persist for at least 2 weeks after
cessation of treatment with St John’s
wort (see section 4.3). Therefore,
Aluvia can be started safely 2 weeks
after cessation of St. John's wort.

Immunosuppressants

Cyclosporin, Sirolimus
(rapamycin), and
Tacrolimus

Cyclosporin, Sirolimus
(rapamycin), Tacrolimus:
Concentrations may be
increased due to CYP3A

inhibition by lopinavir/ritonavir.

More frequent therapeutic
concentration monitoring is
recommended until plasma levels of
these products have been stabilised,

Lipid lowering agents

Lovastatin and
Simvastatin

Lovastatin, Simvastatin:
Markedly increased plasma

concentrations due to CYP3A
inhibition by lopinavir/ritonavir.

Since increased concentrations of
HMG-CoA reductase inhibitors may
cause myopathy, including
rhabdomyolysis, the combination of
these agents with Aluvia is
contraindicated (see section 4.3).

Atorvastatin

Atorvastatin:

AUC: 1 5.9-fold

Crax: T 4.7-fold

Due to CYP3A inhibition by
lopinavir/ritonavir.

The combination of Aluvia with
atorvastatin is not recommended. If
the use of atorvastatin is considered
strictly necessary, the lowest possible
dose of atorvastatin should be
administered with careful safety
monitoring (see section 4.4).

Rosuvastatin, 20 mg QD

Rosuvastatin;

AUC: 1 2-fold

Chax: T 5-fold

While rosuvastatin is poorly
metabolised by CYP3A4, an
increase of its plasma

Caution should be exercised and
reduced doses should be eofsTdeie:
when Aluvia is co- ad;zumsiemdw;i
rosuvastatin (see sectldn 4"4)5 - Y
i fﬂmf*a
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concentrations was observed.
The mechanism of this
interaction may result from
inhibition of transport proteins.

Fluvastatin or

Fluvastatin, Pravastatin:

If treatment with an HMG-CoA

Pravastatin No clinical relevant interaction | reductase inhibitor is indicated,
expected. fluvastatin or pravastatin is
Pravastatin is not metabolised by | recommended.
CYP450.
Fluvastatin is partially
metabolised by CYP2C9.

Opioids

Buprenorphine, 16 mg Buprenorphine: < No dose adjustment necessary.

QD

Methadone Methadone: | Monitoring plasma concentrations of

methadone is recommended.

Oral contraceptives

Ethinyl Oestradiol

Ethinyl Oestradiol: |

In case of co-administration of
Aluvia with contraceptives
containing ethinyl oestradiol
(whatever the contraceptive
formulation e.g. oral or patch),
additional methods of contraception
must be used.

Smoking cessation aids

Bupropion

Buproprion and its active
metabolite, hydroxybupropion:
AUC and Cpay | ~50%

This effect may be due to
induction of bupropion

If the co-administration of Aluvia
with bupropion is judged
unavoidable, this should be done
under close clinical monitoring for
bupropion efficacy, without
exceeding the recommended dosage,

metabolism. despite the observed induction.

Vasodilating agents:

Bosentan Lopinavir - ritonavir: Caution should be exercised in
Lopinavir/ritonavir plasma administering Aluvia with bosentan.
concentrations may decrease due | When Aluvia is administered
to CYP3A4 induction by concomitantly with bosentan, the
bosentan. efficacy of the HIV therapy should

be monitored and patients should be
Bosentan: closely observed for bosentan
AUC: t 5-fold toxicity, especially during the first
Ciax: T 6-fold week of co-administration.
Initially, bosentan C,,;,: T by
approximately 48-fold.
Due to CYP3A4 inhibition by
lopinavir/ritonavir.
Riociguat Serum concentrations may be The co-administration of riociguat

increased due to CYP3A and
P-gp inhibition by
lopinavir/ritonavir.

with Aluvia is not recommended (see
section 4.4 and refer to riociguat
SmPQC).

Other medicinal products

Based on known metabolic profiles, clinically significant interactions are not expected bethcn, o

Aluvia and dapsone, trimethoprim/sulfamethoxazole, azithromycin or fluconazole. .-
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4.6  Fertility, pregnancy and lactation

Pregnancy
As a general rule, when deciding to use antiretroviral agents for the treatment of HIV infection in

pregnant women and consequently for reducing the risk of HIV vertical transmission to the newborn,
the animal data as well as the clinical experience in pregnant women should be taken into account in
order to characterise the safety for the foetus.

Lopinavir/ritonavir has been evaluated in over 3000 women during pregnancy, including over 1000
during the first trimester.

In post-marketing surveillance through the Antiretroviral Pregnancy Registry, established since
January 1989, an increased risk of birth defects exposures with Aluvia has not been reported among
over 1000 women exposed during the first trimester. The prevalence of birth defects after any
trimester exposure to lopinavir is comparable to the prevalence observed in the general population.
No pattern of birth defects suggestive of a common etiology was seen. Studies in animals have shown
reproductive toxicity (see section 5.3). Based on the data mentioned, the malformative risk is unlikely
in humans. Lopinavir can be used during pregnancy if clinically needed.

Breastfeeding
Studies in rats revealed that lopinavir is excreted in the milk. It is not known whether this medicinal

product is excreted in human milk. As a general rule, it is recommended that mothers infected by HIV
do not breastfeed their babies under any circumstances, in order to avoid transmission of HIV.

Fertility
Animal studies have shown no effects on fertility. No human data on the effect of lopinavir/ritonavir
on fertility are available.

4.7 Effects on ability to drive and use machines

No studies on the effects on the ability to drive and use machines have been performed. Patients
should be informed that nausea has been reported during treatment with Aluvia (see section 4.8).

4.8 Undesirable effects

a. Summary of the safety profile

The safety of lopinavir/ritonavir has been investigated in over 2600 patients in Phase II-I'V clinical
trials, of which over 700 have received a dose of 800/200 mg (6 capsules or 4 tablets) once daily.
Along with nucleoside reverse transcriptase inhibitors (NRTIs), in some studies, lopinavir/ritonavir
was used in combination with efavirenz or nevirapine.

The most common adverse reactions related to lopinavir/ritonavir therapy during clinical trials were
diarrhoea, nausea, vomiting, hypertriglyceridaemia and hypercholesterolemia. The risk of diarrhoea
may be greater with once-daily dosing of Aluvia. Diarrhoea, nausea and vomiting may occur at the
beginning of the treatment while hypertriglyceridaemia and hypercholesterolemia may occur later.
Treatment emergent adverse events led to premature study discontinuation for 7% of subjects from
Phase II-1V studies.

It is important to note that cases of pancreatitis have been reported in patients receiving
lopinavir/ritonavir, including those who developed hypertriglyceridaemia. Furthermore, rare increases
in PR interval have been reported during lopinavir/ritonavir therapy (see section 4.4).
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b. Tabulated list of adverse reactions

23

Adverse reactions from clinical trials and post-marketing experience in adult and paediatric patients:

The following events have been identified as adverse reactions. The frequency category includes all
reported events of moderate to severe intensity, regardless of the individual causality assessment. The
adverse reactions are displayed by system organ class. Within each frequency grouping, undesirable
effects are presented in order of decreasing seriousness: very common (> 1/10), common (> 1/100

to < 1/10), uncommon (>1/1000 to < 1/100) and not known (cannot be estimated from the available

data).

Events notes as having frequency “Not known” were identified via post-marketing surveillance.

Undesirable effects in clinical studies and post-marketing in adult patients

System organ class

Frequency

Adverse reaction

Infections and infestations

Very common

Upper respiratory tract infection

Common Lower respiratory tract infection, skin infections
including cellulitis, folliculitis and furuncle
Blood and lymphatic system Common Anaemia, leucopenia, neutropenia,
disorders lymphadenopathy
Immune system disorders Common Hypersensitivity including urticaria and
angioedema
Uncommon Immune reconstitution inflammatory syndrome
Endocrine disorders Uncommon Hypogonadism
Metabolism and nutrition Common Blood glucose disorders including diabetes
disorders mellitus, hypertriglyceridaemia,
hypercholesterolemia, weight decreased,
decreased appetite
Uncommon Weight increased, increased appetite
Psychiatric disorders Common Anxiety
Uncommon Abnormal dreams, libido decreased
Nervous system disorders Common Headache (including migraine), neuropathy
(including peripheral neuropathy), dizziness,
insomnia
Uncommon Cerebrovascular accident, convulsion,
dysgeusia, ageusia, tremor
Eye disorders Uncommon Visual impairment
Ear and labyrinth disorders Uncommon Tinnitus, vertigo
Cardiac disorders Uncommon Atherosclerosis such as myocardial infarction ,
atrioventricular block, tricuspid valve
incompetence
Vascular disorders Common Hypertension
Uncommon Deep vein thrombosis

Gastrointestinal disorders

Very common

23
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Common Pancreatitis', gastrooesophageal reflux disease,
gastroenteritis and colitis, vomiting, abdominal
pain (upper and lower), abdominal distension,
dyspepsia, haemorrhoids, flatulence
Uncommon Gastrointestinal haemorrhage including
gastrointestinal ulcer, duodenitis, gastritis and
rectal haemorrhage, stomatitis and oral ulcers,
faecal incontinence, constipation, dry mouth
Hepatobiliary disorders Common Hepatitis including AST, ALT and GGT
increases
Uncommon Hepatic steatosis, hepatomegaly, cholangitis,
hyperbilirubinemia
Not known Jaundice
Skin and subcutaneous tissue Common Rash including maculopapular rash,
disorders dermatitis/rash including eczema and seborrheic
dermatitis, night sweats, pruritus
Uncommon Alopecia, capillaritis, vasculitis
Not known Stevens-Johnson syndrome, erythema
multiforme
Musculoskeletal and connective | Common Myalgia, musculoskeletal pain including
tissue disorders arthralgia and back pain, muscle disorders such
as weakness and spasms
Uncommon Rhabdomyolysis, osteonecrosis
Renal and urinary disorders Uncommon Creatinine clearance decreased, nephritis,
haematuria
Reproductive system and breast | Common Erectile dysfunction, menstrual disorders -
disorders amenorrhoea, menorrhagia
General disorders and Common Fatigue including asthenia
administration site conditions

' See section 4.4: pancreatitis and lipids

c. Description of selected adverse reactions

Cushing’s syndrome has been reported in patients receiving ritonavir and inhaled or intranasally
administered fluticasone propionate; this could also occur with other corticosteroids metabolised via
the P450 3A pathway e.g. budesonide (see section 4.4 and 4.5).

Increased creatine phosphokinase (CPK), myalgia, myositis, and rarely, rhabdomyolysis have been
reported with protease inhibitors, particularly in combination with nucleoside reverse transcriptase

inhibitors.

Metabolic parameters

Weight and levels of blood lipids and glucose may increase during antiretroviral therapy (see section

4.4).

[n HIV-infected patients with severe immune deficiency at the time of initiation of combination
antiretroviral therapy (CART), an inflammatory reaction to asymptomatic or residual opportunistic
infections may arise. Autoimmune disorders (such as Graves’ disease) have also be Tted;
however, the reported time to onset is more variable and can occur many months.& er‘tnmgﬁqn oF

treatment (see section 4.4).
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Cases of osteonecrosis have been reported, particularly in patients with generally acknowledged risk
factors, advanced HIV disease or long-term exposure to combination antiretroviral therapy (CART).
The frequency of this is unknown (see section 4.4).

d. Paediatric populations

In children 2 years of age and older, the nature of the safety profile is similar to that seen in adults (see
Table in section b).

Reporting of suspected adverse reactions
Reporting suspected adverse reactions after authorisation of the medicinal product is important. It
allows continued monitoring of the benefit/risk balance of the medicinal product.

professionals are asked to report any suspected adverse reactions via he natio
listed in Appendix V.

4.9 Overdose
To date, there is limited human experience of acute overdose with Aluvia.

The adverse clinical signs observed in dogs included salivation, emesis and diarrhoea/abnormal stool.
The signs of toxicity observed in mice, rats or dogs included decreased activity, ataxia, emaciation,
dehydration and tremors.

There is no specific antidote for overdose with Aluvia. Treatment of overdose with Aluvia is to
consist of general supportive measures including monitoring of vital signs and observation of the
clinical status of the patient. If indicated, elimination of unabsorbed active substance is to be achieved
by emesis or gastric lavage. Administration of activated charcoal may also be used to aid in removal
of unabsorbed active substance. Since Aluvia is highly protein bound, dialysis is unlikely to be
beneficial in significant removal of the active substance.

5. PHARMACOLOGICAL PROPERTIES

5.1  Pharmacodynamic properties

Pharmaco-therapeutic group: antivirals for systemic use, antivirals for treatment of HIV infections,
combinations, ATC code: JOSAR10

Mechanism of action

Lopinavir provides the antiviral activity of Aluvia. Lopinavir is an inhibitor of the HIV-1 and HIV-2
proteases. Inhibition of HIV protease prevents cleavage of the gag-pol polyprotein resulting in the
production of immature, non-infectious virus.

Effects on the electrocardiogram
QTcF interval was evaluated in a randomised, placebo and active (moxifloxacin 400 mg once daily)
controlled crossover study in 39 healthy adults, with 10 measurements over 12 hours on Day 3. The
maximum mean (95% upper confidence bound) differences in QTcF from placebo were 3.6 (6.3) and
13.1(15.8) for 400/100 mg twice daily and supratherapeutic 800/200 mg twice daily LPV/r,
respectively. The induced QRS interval prolongation from 6 ms to 9.5 ms with high dose
lopinavir/ritonavir (800/200 mg twice daily) contributes to QT prolongation. The two regimens
resulted in exposures on Day 3 which were approximately 1.5 and 3-fold higher than those observed
with recommended once-daily or twice-daily LPV/r doses at steady state. No subject experienced an
increase in QTcF of > 60 ms from baseline or a QTcF interval exceeding the potentighy clinically™
relevant threshold of 500 ms. §
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Modest prolongation of the PR interval was also noted in subjects receiving lopinavir/ritonavir in the
same study on Day 3. The mean changes from baseline in PR interval ranged from 11.6 ms to 24.4 ms
in the 12 hour interval post dose. Maximum PR interval was 286 ms and no second or third degree
heart block was observed (see section 4.4).

Antiviral activity in vitro

The in vitro antiviral activity of lopinavir against laboratory and clinical HIV strains was evaluated in
acutely infected lymphoblastic cell lines and peripheral blood lymphocytes, respectively. In the
absence of human serum, the mean ICs, of lopinavir against five different HIV-1 laboratory strains
was 19 nM. In the absence and presence of 50% human serum, the mean ICsp of lopinavir against
HIV-1yp in MT4 cells was 17 nM and 102 nM, respectively. In the absence of human serum, the
mean ECs of lopinavir was 6.5 nM against several HIV-1 clinical isolates.

Resistance

Invitro selection of resistance

HIV-1 isolates with reduced susceptibility to lopinavir have been selected in vitro. HIV-1 has been
passaged in vitro with lopinavir alone and with lopinavir plus ritonavir at concentration ratios
representing the range of plasma concentration ratios observed during Aluvia therapy. Genotypic and
phenotypic analysis of viruses selected in these passages suggest that the presence of ritonavir, at these
concentration ratios, does not measurably influence the selection of lopinavir-resistant viruses.
Overall, the in vitro characterisation of phenotypic cross-resistance between lopinavir and other
protease inhibitors suggest that decreased susceptibility to lopinavir correlated closely with decreased
susceptibility to ritonavir and indinavir, but did not correlate closely with decreased susceptibility to
amprenavir, saquinavir, and nelfinavir.

Analysis of resistance in ARV-naive patients

In clinical studies with a limited number of isolates analysed, the selection of resistance to lopinavir
has not been observed in naive patients without si gnificant protease inhibitor resistance at baseline.
See further the detailed description of the clinical studies.

Analysis of resistance in Pl-experienced patients

The selection of resistance to lopinavir in patients having failed prior protease inhibitor therapy was
characterised by analysing the longitudinal isolates from 19 protease inhibitor-experienced subjects in
2 Phase II and one Phase 111 studies who either experienced incomplete virologic suppression or viral
rebound subsequent to initial response to and who demonstrated incremental in vitro resistance
between baseline and rebound (defined as emergence of new mutations or 2-fold change in phenotypic
susceptibility to lopinavir). Incremental resistance was most common in subjects whose baseline
isolates had several protease inhibitor-associated mutations, but < 40-fold reduced susceptibility to
lopinavir at baseline. Mutations V82A, 154V and M46I emerged most frequently. Mutations L33F,
I50V and V321 combined with 147V/A were also observed. The 19 isolates demonstrated a 4.3-fold
increase in ICs) compared to baseline isolates (from 6.2- to 43-fold, compared to wild-type virus).

Genotypic correlates of reduced phenotypic susceptibility to lopinavir in viruses selected by other

protease inhibitors. The in vitro antiviral activity of lopinavir against 112 clinical isolates taken from
patients failing therapy with one or more protease inhibitors was assessed. Within this panel, the
following mutations in HIV protease were associated with reduced in vitro susceptibility to lopinavir:
L10F/I/R/V, K20M/R, L241, M461/L, FS3L, 154L/T/V, L63P, A7T1I/L/T/V, V82A/F/T, 184V and

L90M. The median ECs of lopinavir against isolates with 0 — 3, 4 — 5, 6 — 7 and 8 — 10 mutations at

the above amino acid positions was 0.8, 2.7 13.5 and 44.0-fold higher than the ECs, against wild type
HIV, respectively. The 16 viruses that displayed > 20-fold change in susceptibility all contained
mutations at positions 10, 54, 63 plus 82 and/or 84. In addition, they contained a median of 3

mutations at amino acid positions 20, 24, 46, 53, 71 and 90. In addition to the mutations dqgﬂg;’pg_g?

above, mutations V32l and 147A have been observed in rebound isolates with reduced JoPinavir u'.?}'%‘%__\_,
susceptibility from protease inhibitor experienced patients receiving lopinavir/ritona therapy, :'\55‘\
mutations 147A and L76V have been observed in rebound isolates with reduced lopfhdyir E668I % 9
susceptibility from patients receiving lopinavir/ritonavir therapy. % ; -_:%
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Conclusions regarding the relevance of particular mutations or mutational patterns are subject to
change with additional data, and it is recommended to always consult current interpretation systems
for analysing resistance test results.

Antiviral activity of lopinavir/ritonavir in patients failing protease inhibitor therapy

The clinical relevance of reduced in vitro susceptibility to lopinavir has been examined by assessing
the virologic response to lopinavir/ritonavir therapy, with respect to baseline viral genotype and
phenotype, in 56 patients previously failing therapy with multiple protease inhibitors. The ECs, of
lopinavir against the 56 baseline viral isolates ranged from 0.6 to 96-fold higher than the ECs; against
wild type HIV. After 48 weeks of treatment with lopinavir/ritonavir, efavirenz and nucleoside reverse
transcriptase inhibitors, plasma HIV RNA < 400 copies/ml was observed in 93% (25/27), 73%
(11/15), and 25% (2/8) of patients with < 10-fold, 10 to 40-fold, and > 40-fold reduced susceptibility
to lopinavir at baseline, respectively. In addition, virologic response was observed in 91% (21/23),
71% (15/21) and 33% (2/6) patients with 0 — 5, 6 — 7, and 8 — 10 mutations of the above mutations in
HIV protease associated with reduced in vitro susceptibility to lopinavir. Since these patients had not
previously been exposed to either Aluvia or efavirenz, part of the response may be attributed to the
antiviral activity of efavirenz, particularly in patients harbouring highly lopinavir resistant virus. The
study did not contain a control arm of patients not receiving lopinavir/ritonavir.

Cross-resistance

Activity of other protease inhibitors against isolates that developed incremental resistance to lopinavir
after lopinavir/ritonavir therapy in protease inhibitor experienced patients: The presence of cross
resistance to other protease inhibitors was analysed in 18 rebound isolates that had demonstrated
evolution of resistance to lopinavir during 3 Phase II and one Phase III studies of lopinavir/ritonavir in
protease inhibitor-experienced patients. The median fold ICs, of lopinavir for these 18 isolates at
baseline and rebound was 6.9- and 63-fold, respectively, compared to wild type virus. In general,
rebound isolates either retained (if cross-resistant at baseline) or developed significant cross-resistance
to indinavir, saquinavir and atazanavir. Modest decreases in amprenavir activity were noted with a
median increase of ICso from 3.7- to 8-fold in the baseline and rebound isolates, respectively. Isolates
retained susceptibility to tipranavir with a median increase of ICs, in baseline and rebound isolates of
1.9- and 1.8—fold, respectively, compared to wild type virus. Please refer to the Aptivus Summary of
Product Characteristics for additional information on the use of tipranavir, including genotypic
predictors of response, in treatment of lopinavir-resistant HIV-1 infection.

Clinical results

The effects of lopinavir/ritonavir (in combination with other antiretroviral agents) on biological
markers (plasma HI'V RNA levels and CD4+ T-cell counts) have been investigated in controlled
studies of lopinavir/ritonavir of 48 to 360 weeks duration.

Adult Use

Patients without prior antiretroviral therapy

Study M98-863 was a randomised, double-blind trial of 653 antiretroviral treatment naive patients
investigating lopinavir/ritonavir (400/100 mg twice-daily) compared to nelfinavir (750 mg three times
daily) stavudine and lamivudine. Mean baseline CD4+ T-cell count was 259 cells/mm’ (range: 2 to

949 cells/ mm®) and mean baseline plasma HIV-1 RNA was 4.9 log, copies/ml (range: 2.6 to
6.8 logo copies/ml).
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Table 1
Outcomes at Week 48: Study M98-863
Lopinavir/ritonavir Nelfinavir (N=327)
(N=326)
HIV RNA <400 copies/m1* 75% 63%
HIV RNA <50 copies/ml*{ 67% 52%
Mean increase from baseline in 207 195
CD4+ T-cell count (cells/mm?)

* intent to treat analysis where patients with missing values are considered virologic failures
T p<0.001

One-hundred thirteen nelfinavir-treated patients and 74 lopinavir/ritonavir-treated patients had an HIV
RNA above 400 copies/ml while on treatment from Week 24 through Week 96. Of these, isolates
from 96 nelfinavir-treated patients and 51 lopinavir/ritonavir-treated patients could be amplified for
resistance testing. Resistance to nelfinavir, defined as the presence of the D30N or L90M mutation in
protease, was observed in 41/96 (43%) patients. Resistance to lopinavir, defined as the presence of
any primary or active site mutations in protease (see above), was observed in 0/51 (0%) patients. Lack
of resistance to lopinavir was confirmed by phenotypic analysis.

Study M05-730 was a randomised, open-label, multicentre trial comparing treatment with
lopinavir/ritonavir 800/200 mg once daily plus tenofovir DF and emtricitabine versus
lopinavir/ritonavir 400/100 mg twice daily plus tenofovir DF and emtricitabine in 664 antiretroviral
treatment-naive patients. Given the pharmacokinetic interaction between lopinavir/ritonavir and
tenofovir (see section 4.5), the results of this study might not be strictly extrapolable when other
backbone regimens are used with lopinavir/ritonavir. Patients were randomised in a 1:1 ratio to
receive either lopinavir/ritonavir 800/200 mg once daily (n = 333) or lopinavir/ritonavir 400/100 mg
twice daily (n =331). Further stratification within each group was 1:1 (tablet versus soft capsule).
Patients were administered either the tablet or the soft capsule formulation for 8 weeks, after which all
patients were administered the tablet formulation once daily or twice daily for the remainder of the
study. Patients were administered emtricitabine 200 mg once daily and tenofovir DF 300 mg once
daily. Protocol defined non-inferiority of once-daily dosing compared with twice-daily dosing was
demonstrated if the lower bound of the 95% confidence interval for the difference in proportion of
subjects responding (once daily minus twice daily) excluded -12% at Week 48. Mean age of patients
enrolled was 39 years (range: 19 to 71); 75% were Caucasian, and 78% were male. Mean baseline
CD4+ T-cell count was 216 cells/mm3 (range: 20 to 775 cells/mm®) and mean baseline plasma HIV-1
RNA was 5.0 log;o copies/ml (range: 1.7 to 7.0 log;o copies/ml).

Table 2
Virologic Response of Study Subjects at Week 48 and Week 96
Week 48 Week 96
QD BID Difference QD BID Difference
[95% CI] [95% CI]
NC= Failure 257/333 251/331 1.3% 216/333 229/331 -4.3%
(77.2%) (75.8%) [-5.1, 7.8] (64.9%) (69.2%) | [-11.5,2.8]
Observed data 257/295 250/280 -2.2% 216/247 229/248 -4.9%
(87.1%) (89.3%) [-7.4,3.1] (87.4%) (92.3%) |[-10.2,0.4]
Mean increase from 186 198 238 254
baseline in CD4+ T-
cell count (cells/mm3)

LTI
Through Week 96, genotypic resistance testing results were available from 25 pa&m’:ﬁ‘ts _{[y*t\}‘]ﬁ.b\ﬁ%
group and 26 patients in the BID group who had incomplete virologic respons_g’f;lqi;h%*QD“émpf}q:g
J & s b T
§ £ EG6BI Yy %
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patient demonstrated lopinavir resistance, and in the BID group, 1 patient who had significant protease
inhibitor resistance at baseline demonstrated additional lopinavir resistance on study.

Sustained virological response to lopinavir/ritonavir (in combination with nucleoside/nucleotide
reverse transcriptase inhibitors) has been also observed in a small Phase II study (M97-720) through
360 weeks of treatment. One hundred patients were originally treated with lopinavir/ritonavir in the
study (including 51 patients receiving 400/100 mg twice daily and 49 patients at either 200/100 mg
twice daily or 400/200 mg twice daily). All patients converted to open-label lopinavir/ritonavir at the
400/100 mg twice-daily dose between week 48 and week 72. Thirty-nine patients (39%) discontinued
the study, including 16 (16%) discontinuations due to adverse events, one of which was associated
with a death. Sixty-one patients completed the study (35 patients received the recommended

400/100 mg twice-daily dose throughout the study).

Table 3
Outcomes at Week 360: Study M97-720
Lopinavir/ritonavir
(N=100)
HIV RNA <400 copies/ml 61%
HIV RNA <50 copies/ml 59%
Mean increase from baseline in CD4+ T-cell count (cells/mm°) 501

Through 360 weeks of treatment, genotypic analysis of viral isolates was successfully conducted in 19
of 28 patients with confirmed HIV RNA above 400 copies/ml revealed no primary or active site
mutations in protease (amino acids at positions 8, 30, 32, 46, 47, 48, 50, 82, 84 and 90) or protease
inhibitor phenotypic resistance.

Patients with prior antiretroviral therapy

M06-802 was a randomised open-label study comparing the safety, tolerability and antiviral activity of
once-daily and twice-daily dosing of lopinavir/ritonavir tablets in 599 subjects with detectable viral
loads while receiving their current antiviral therapy. Patients had not been on prior lopinavir/ritonavir
therapy. They were randomised in a 1:1 ratio to receive either lopinavir/ritonavir 800/200 mg once
daily (n = 300) or lopinavir/ritonavir 400/100 mg twice daily (n =299). Patients were administered at
least two nucleoside/nucleotide reverse transcriptase inhibitors selected by the investigator. The
enrolled population was moderately Pl-experienced with more than half of patients having never
received prior PI and around 80% of patients presenting a viral strain with less than 3 PI mutations.
Mean age of patients enrolled was 41 years (range: 21 to 73); 51% were Caucasian and 66% were
male. Mean baseline CD4+ T-cell count was 254 cells/mm’ (range: 4 to 952 cells/mm’) and mean
baseline plasma HIV-1 RNA was 4.3 log,, copies/ml (range: 1.7 to 6.6 log;, copies/ml). Around 85%
of patients had a viral load of <100,000 copies/ml.

Table 4
Virologic Response of Study Subjects at Week 48 Study 802
QD BID Difference
[95% CI]
INC= Failure 171/300 161/299 3.2%
(57%) (53.8%) [-4.8%, 11.1%)]
Observed data 171/225 161/223 3.8% )
(76.0%) (72.2%) [-4.3%, 11.9%]e" 77725,

Mean increase from baseline in 135 122 &3
CD4+ T-cell count (cells/mm?) ‘65:
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Through Week 48, genotypic resistance testing results were available from 75 patients in the QD
group and 75 patients in the BID group who had incomplete virologic response. In the QD group,
6/75 (8%) patients demonstrated new primary protease inhibitor mutations (codons 30, 32, 48, 50, 82,
84, 90), as did 12/77 (16%) patients in the BID group.

Paediatric Use

M98-940 was an open-label study of a liquid formulation of lopinavir/ritonavir in 100 antiretroviral
naive (44%) and experienced (56%) paediatric patients. All patients were non-nucleoside reverse
transcriptase inhibitor naive. Patients were randomised to either 230 mg lopinavir/57.5 mg ritonavir
per m? or 300 mg lopinavir/75 mg ritonavir per m”. Naive patients also received nucleoside reverse
transcriptase inhibitors. Experienced patients received nevirapine plus up to two nucleoside reverse
transcriptase inhibitors. Safety, efficacy and pharmacokinetic profiles of the two dose regimens were
assessed after 3 weeks of therapy in each patient. Subsequently, all patients were continued on the
300/75 mg per m* dose. Patients had a mean age of 5 years (range 6 months to 12 years) with 14
patients less than 2 years old and 6 patients one year or less. Mean baseline CD4+ T-cell count was
838 cells/mm’ and mean baseline plasma HIV-1 RNA was 4.7 log;o copies/ml.

Table 5
Outcomes at Week 48: Study M98-940
Antiretroviral Naive Antiretroviral
(N=44) Experienced (N=56)
HIV RNA <400 copies/ml 84% 75%
Mean increase from baseline in 404 284
CD4+ T-cell count (cells/mm”®)

KONCERT/PENTA 18 is a prospective multicentre, randomised, open-label study that evaluated the
pharmacokinetic profile, efficacy and safety of twice-daily versus once-daily dosing of
lopinavir/ritonavir 100 mg/25 mg tablets dosed by weight as part of combination antiretroviral therapy
(cART) in virologically suppressed HIV-1 infected children (n=173). Children were eligible when
they were aged <18 years, >15 kg in weight, receiving cART that included lopinavir/ritonavir, HIV-1
ribonucleic acid (RNA) <50 copies/ml for at least 24 weeks and able to swallow tablets. At week 48,
the efficacy and safety with twice-daily dosing (n=87) in the paediatric population given
lopinavir/ritonavir 100 mg/25 mg tablets was consistent with the efficacy and safety findings in
previous adult and paediatric studies using lopinavir/ritonavir twice daily. The percentage of patients
with confirmed viral rebound >50 copies/ml during 48 weeks of follow-up was higher in the paediatric
patients receiving lopinavir/ritonavir tablets once daily (12%) than in patients receiving the twice-daily
dosing (8%, p = 0.19), mainly due to lower adherence in the once-daily group. The efficacy data
favouring the twice-daily regimen are reinforced by a differential in pharmacokinetic parameters
significantly favouring the twice-daily regimen (see section 5.2).

5.2 Pharmacokinetic properties

The pharmacokinetic properties of lopinavir co-administered with ritonavir have been evaluated in
healthy adult volunteers and in HIV-infected patients; no substantial differences were observed
between the two groups. Lopinavir is essentially completely metabolised by CYP3A. Ritonavir
inhibits the metabolism of lopinavir, thereby increasing the plasma levels of lopinavir. Across studies,
administration of Aluvia 400/100 mg twice daily yields mean steady-state lopinavir plasma
concentrations 15 to 20-fold higher than those of ritonavir in HI V-infected patients. The plasma levels
of ritonavir are less than 7% of those obtained after the ritonavir dose of 600 mg twice daily. The

in vitro antiviral ECs, of lopinavir is approximately 10-fold lower than that of ritonavir.
antiviral activity of Aluvia is due to lopinavir. #

Absorption
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Multiple dosing with 400/100 mg lopinavir/ritonavir twice daily for 2 weeks and without meal
restriction produced a mean + SD lopinavir peak plasma concentration (Cmax) 0f 12.3 £ 5.4 pg/ml,
occurring approximately 4 hours after administration. The mean steady-state trough concentration
prior to the morning dose was 8.1 + 5.7 pug/ml. Lopinavir AUC over a 12 hour dosing interval
averaged 113.2 + 60.5 pgeh/ml. The absolute bioavailability of lopinavir co-formulated with ritonavir
in humans has not been established.

Effects of food on oral absorption
Administration of a single 400/100 mg dose of Aluvia tablets under fed conditions (high fat, 872 kcal,

56% from fat) compared to fasted state was associated with no significant changes in C,, and AUC,,;.
Therefore, Aluvia tablets may be taken with or without food. Aluvia tablets have also shown less
pharmacokinetic variability under all meal conditions compared to Aluvia soft capsules.

Distribution

At steady state, lopinavir is approximately 98 — 99% bound to serum proteins. Lopinavir binds to both
alpha-1-acid glycoprotein (AAG) and albumin however, it has a higher affinity for AAG. At steady
state, lopinavir protein binding remains constant over the range of observed concentrations after
400/100 mg Aluvia twice daily, and is similar between healthy volunteers and HIV-positive patients.

Biotransformation

In vitro experiments with human hepatic microsomes indicate that lopinavir primarily undergoes
oxidative metabolism. Lopinavir is extensively metabolised by the hepatic cytochrome P450 system,
almost exclusively by isozyme CYP3A. Ritonavir is a potent CYP3A inhibitor which inhibits the
metabolism of lopinavir and therefore, increases plasma levels of lopinavir. A “*C-lopinavir study in
humans showed that 89% of the plasma radioactivity after a single 400/100 mg Aluvia dose was due to
parent active substance. At least 13 lopinavir oxidative metabolites have been identified in man. The
4-oxo and 4-hydroxymetabolite epimeric pair are the major metabolites with antiviral activity, but
comprise only minute amounts of total plasma radioactivity. Ritonavir has been shown to induce
metabolic enzymes, resulting in the induction of its own metabolism, and likely the induction of
lopinavir metabolism. Pre-dose lopinavir concentrations decline with time during multiple dosing,
stabilising after approximately 10 days to 2 weeks.

Elimination

After a 400/100 mg "*C-lopinavir/ritonavir dose, approximately 10.4 +2.3% and 82.6 + 2.5% of an
administered dose of "*C-lopinavir can be accounted for in urine and faeces, respectively. Unchanged
lopinavir accounted for approximately 2.2% and 19.8% of the administered dose in urine and faeces,
respectively. After multiple dosing, less than 3% of the lopinavir dose is excreted unchanged in the
urine. The effective (peak to trough) half-life of lopinavir over a 12 hour dosing interval averaged

5 — 6 hours, and the apparent oral clearance (CL/F) of lopinavir is 6 to 7 I/h.

Once-daily dosing: the pharmacokinetics of once daily lopinavir/ritonavir have been evaluated in HIV-
infected subjects naive to antiretroviral treatment. Lopinavir/ritonavir 800/200 mg was administered
in combination with emtricitabine 200 mg and tenofovir DF 300 mg as part of a once-daily regimen.
Multiple dosing of 800/200 mg lopinavir/ritonavir once daily for 2 weeks without meal restriction
(n=16) produced a mean % SD lopinavir peak plasma concentration (Cpay) of 14.8 + 3.5 pg/ml,
occurring approximately 6 hours after administration. The mean steady-state trough concentration
prior to the morning dose was 5.5 + 5.4 pg/ml. Lopinavir AUC over a 24 hour dosing interval
averaged 206.5 £ 89.7 ug-h/ml.

As compared to the BID regimen, the once-daily dosing is associated with a reduction in the
Coin/Cirougn Values of approximately 50%.

Special Populations
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studied in a total of 53 paediatric patients, ranging in age from 6 months to 12 years. The lopinavir
mean steady-state AUC, Cyax, and Cpy, Were 72.6 + 31.1 pgeh/ml, 8.2 +2.9 pg/ml and

3.4 £2.1 pg/ml, respectively after lopinavir/ritonavir oral solution 230/57.5 mg/m* twice daily without
nevirapine (n=12), and were 85.8 + 36.9 pgeh/ml, 10.0 £ 3.3 pg/ml and 3.6 + 3.5 pg/ml, respectively
after 300/75 mg/m’ twice daily with nevirapine (n=12). The 230/57.5 mg/m’ twice-daily regimen
without nevirapine and the 300/75 mg/m? twice-daily regimen with nevirapine provided lopinavir
plasma concentrations similar to those obtained in adult patients receiving the 400/100 mg twice-daily
regimen without nevirapine.

Gender, Race and Age

Aluvia pharmacokinetics have not been studied in older people. No age or gender related
pharmacokinetic differences have been observed in adult patients. Pharmacokinetic differences due to
race have not been identified.

Pregnancy and postpartum

In an open-label pharmacokinetic study, 12 HIV-infected pregnant women who were less than

20 weeks of gestation and on combination antiretroviral therapy initially received lopinavir/ritonavir
400 mg/100 mg (two 200/50 mg tablets) twice daily up to a gestational age of 30 weeks. At 30 weeks
age of gestation, the dose was increased to 500/125 mg (two 200/50 mg tablets plus one 100/25 mg
tablet) twice daily until subjects were 2 weeks postpartum. Plasma concentrations of lopinavir were
measured over four 12-hour periods during second trimester (20-24 weeks gestation), third trimester
before dose increase (30 weeks gestation), third trimester after dose increase (32 weeks gestation), and
at 8 weeks post-partum. The dose increase did not result in a significant increase in the plasma
lopinavir concentration,

In another open-label pharmacokinetic study, 19 HIV-infected pregnant women received
lopinavir/ritonavir 400/100 mg twice daily as part of combination antiretroviral therapy during
pregnancy from before conception. A series of blood samples were collected pre-dose and at intervals
over the course of 12 hours in trimester 2 and trimester 3, at birth, and 4—6 weeks postpartum (in
women who continued treatment post-delivery) for pharmacokinetic analysis of total and unbound
levels of plasma lopinavir concentrations.

The pharmacokinetic data from HIV-1 infected pregnant women receiving lopinavir/ritonavir tablets
400/100 mg twice daily are presented in Table 6 (see section 4.2).

Table 6
Mean (% CV) Steady-State Pharmacokinetic Parameters of Lopinavir
in HIV-Infected Pregnant Women

Pharmacokinetic 2nd Trimester 3rd Trimester Postpartum

Parameter n=17*% n=23 n=17**

AUGCq.1; pgehr/mL 68.7 (20.6) 61.3 (22.7) 94.3 (30.3)

Criaie 7.9 (21.1) 7.5 (18.7) 9.8 (24.3)

Chredose g /mL 4.7 (25.2) 4.3 (39.0) 6.5 (40.4)

* n=18 for C,ux
o n=16 fO]" Cnredosc

Renal Insufficiency

Aluvia pharmacokinetics have not been studied in patients with renal insufficiency; however, since the
renal clearance of lopinavir is negligible, a decrease in total body clearance is not expected in patients
with renal insufficiency.

Hepatic Insufficiency TR,
The steady state pharmacokinetic parameters of lopinavir in HIV-infected patienlg}&’f{i;tﬁil@;q“'%
moderate hepatic impairment were compared with those of HIV-infected patien wig¥riormal hepatic,
function in a multiple dose study with lopinavir/ritonavir 400/100 mg twice d fdy. A ]im!f&‘az‘liiru:ré“z}isev'?:_ﬁ1
: g‘siorg;apmac_b}orixas.a'; i
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in total lopinavir concentrations of approximately 30% has been observed which is not expected to be
of clinical relevance (see section 4.2).

5.3 Preclinical safety data

Repeat-dose toxicity studies in rodents and dogs identified major target organs as the liver, kidney,
thyroid, spleen and circulating red blood cells. Hepatic changes indicated cellular swelling with focal
degeneration. While exposure eliciting these changes were comparable to or below human clinical
exposure, dosages in animals were over 6-fold the recommended clinical dose. Mild renal tubular
degeneration was confined to mice exposed with at least twice the recommended human exposure; the
kidney was unaffected in rats and dogs. Reduced serum thyroxine led to an increased release of TSH
with resultant follicular cell hypertrophy in the thyroid glands of rats. These changes were reversible
with withdrawal of the active substance and were absent in mice and dogs. Coombs-negative
anisocytosis and poikilocytosis were observed in rats, but not in mice or dogs. Enlarged spleens with
histiocytosis were seen in rats but not other species. Serum cholesterol was elevated in rodents but not
dogs, while triglycerides were elevated only in mice,

During in vitro studies, cloned human cardiac potassium channels (HERG) were inhibited by 30% at
the highest concentrations of lopinavir/ritonavir tested, corresponding to a lopinavir exposure 7-fold
total and 15-fold free peak plasma levels achieved in humans at the maximum recommended
therapeutic dose. In contrast, similar concentrations of lopinavir/ritonavir demonstrated no
repolarisation delay in the canine cardiac Purkinje fibres. Lower concentrations of lopinavir/ritonavir
did not produce significant potassium (HERG) current blockade. Tissue distribution studies conducted
in the rat did not suggest significant cardiac retention of the active substance; 72-hour AUC in heart
was approximately 50% of measured plasma AUC. Therefore, it is reasonable to expect that cardiac
lopinavir levels would not be significantly higher than plasma levels.

In dogs, prominent U waves on the electrocardiogram have been observed associated with prolonged
PR interval and bradycardia. These effects have been assumed to be caused by electrolyte disturbance.

The clinical relevance of these preclinical data is unknown, however, the potential cardiac effects of
this product in humans cannot be ruled out (see also sections 4.4 and 4.8).

In rats, embryofoetotoxicity (pregnancy loss, decreased foetal viability, decreased foetal body weights,
increased frequency of skeletal variations) and postnatal developmental toxicity (decreased survival of
pups) was observed at maternally toxic dosages. The systemic exposure to lopinavir/ritonavir at the
maternal and developmental toxic dosages was lower than the intended therapeutic exposure in
humans.

Long-term carcinogenicity studies of lopinavir/ritonavir in mice revealed a nongenotoxic, mitogenic
induction of liver tumours, generally considered to have little relevance to human risk.

Carcinogenicity studies in rats revealed no tumourigenic findings. Lopinavir/ritonavir was not found
to be mutagenic or clastogenic in a battery of in vitro and in vivo assays including the Ames bacterial
reverse mutation assay, the mouse lymphoma assay, the mouse micronucleus test and chromosomal
aberration assays in human lymphocytes.

6. PHARMACEUTICAL PARTICULARS
6.1 List of excipients

Tablet core:

Copovidone

Sorbitan laurate

Colloidal anhydrous silica
Sodium stearyl fumarate
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Film-coating:

Hypromellose
Titanium dioxide (E171)
Macrogols 400
Hydroxypropy! cellulose
Talc

Colloidal anhydrous silica
Macrogols 3350
Polysorbate 80

Iron Oxide Red (E1 72)
6.2 Incompatibilities
Not applicable.

6.3  Shelf life

4 years.

6.4  Special precautions for storage
Store below 30°C.

6.5 Nature and contents of container

High density polyethylene (HDPE) bottles closed with propylene caps.
Pack size: 1 bottle containing 120 tablets.

6.6  Special precautions for disposal

No special requirements,
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Iepekaaja yKpaiHCbKOI0 MOBOK0, ABTEHTHYHICTD Jlo PeecTpauniiinoro nocsiguenns _
SIKOT'0 MiATBEP/ZKeHa YIIOBHOBAXKEH010 0¢00010 Ne (//f/ ok {’/Xl /ﬁfﬁ“fiain RSO Af 7

3asieanka (Copaienko B.B.), indopmauii npo
3aCTOCYBAHHS JiKAPCHLKOIo 3aco0y

JIncrok-Bkaaauiu: indopmauis A nanieHra
Anysisi, Tab/1eTKH, BRKPHTI IJIIBKOBOI0 060/10HK010, 10 200 Mr/50 mr
noniHaBip / pUTOHABIp

ITep Hik po3moYaTH 3aCTOCYBAHHS LbLOr0 NMpenapary, yBaKHO NpoYHTaiTe el JHCTOK-
BKJIA/IHII, OCKIJIbKH B HbOMY MICTHTbCSI BaskiiuBa indopmauis aast Bac a6o Bawoi
ANTHHH.

36epiraiiTe uel TMCTOK-BKIaAMIIL. Bam Moke 3Hal0OUTHCH NepevnTaTH Horo.

Skuio y Bac BUHUKHYTbH 01aTKOBI 3aNMTaHHs, 3BEpHIThCA, OyAb 1acka, 10 Baworo
nikaps abo ¢apmaresTa.

Lle#t npenapar OyB npu3HayeHuit ocobucto Bam abo Bamiii autuni. He nepenasaiite
iioro iHmMM moasaM. Lle Morke 3aBaaTH WIKOAM TX 310POB 10, HABITH AKIIO CUMIITOMH iX
3aXBOPIOBAHHS € TAKUMM CaMHMMH, K 1 y Bac.

Sxuo y Bac BUHMKHYTB Oyab-sKi n0o0iyHI eeKTH, 3BepHIThCA 10 cBOro Jikapsa abo
¢apmauesra. Lle Brioyae Oyab-aKi MOKIHBI MOOIYHI e(eKTH, AKi HE HABOIATHCA Y
LbOMY JIMCTKY-BKIaauii. Jlus. po3ain 4.

Indopmanis, sika HABOAHTBLCS B IIbOMY JIHCTKY-BKJIaAHIII:

O e b, b

[1lo Take AnyBis i A5 YOro BOHa BUKOPUCTOBYETHCA.

Lo noTpi6Ho 3HaTH nepen TUM, sk Bu abo Baiua qutrnHa novnere npuiiMati AnyBito.
Sk npuiiMati AnyBito.

Mo nuBi no6ivHi edexTH.

Sk 30epiraTtu Anysilo.

Bwmicr ynakoBku Ta iHma iHdopmanis.

Ilo Take AmyBisi i /151 4Oro BOHA BHKOPHCTOBYEThCS

Baiu nikap npusHauus AnyBiro, o0 J0MOMOITH KOHTPOJIIOBATH HasBHY y Bac indekuito,
BMKJIMKaHY BipycoM iMmyHozediuuty moaunu (BIJI). Anysis ue pobuth muisxom
YIOBIEHEHHS PO3MIOBCIO/UKEHHS iH(ekiT y Bamomy opraHismi.

Aunysia ne sunikosye BlJI-indexuiro abo CHI,L

AJlyBist BAKOPUCTOBYETBHCS JITBMU BIKOM BiJl 2 POKIB, MiUTITKAMH Ta JOPOCIUMHU JIFOJIbMH,
ski indikoBani BIJI, To6To Bipycom, skuit Bukiaukae CHIJI.

Jlo cknagy AnyBii BXOASTE aKTHBHI PEUOBHHHM JIOTIIHABIP Ta pUTOHARIp. AJTyBid — Lie
aHTUPETPOBipyCcHMIt 3aci0. BiH HaNeKUTh 10 rpyNH JIIKapChbKUX 3ac001B, SKI Ha3UBAKOTHCA
iHridiTtopamu npoTeas.

AJyBist pH3HayeHa A1 3acTOCYBaHHA y KOMOiHaL{ 3 IHIIMMU aHTHBIPYCHUMH
npenapatamu. Bain nikap o6ropoputhk 3 Bamu Take ikyBaHHS Ta BU3HAYUTD, AKi JIIKU €
Haikpammmu ais Bac.

[Ilo noTpidHo 3naTH nepea THM, ik Bu abo Bama aurnna noyxnere npuiimaTu
Anysilo

He npuiimaiite Anysilo, sikuo:

po3ain 6);
y Bac € cepiio3Hi npoGieMH 3 NediHKOIO.

2 lnenTudinauifHMR=T
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He npuiimaiite Asysito pasom 3 Gyab-sikumu Takumu JIKapchLKHMH 3acobamu:

actemizon abo TepdeHaanH (4acTo 3aCTOCOBYETHCS A/ YCYHEHHS CUMNTOMIB aneprii — ui
nikapceki 3aco6HM MokHa puaGati Ge3 pelenTa);

Mizla30]1aM JUIsl IEpOPabHOTO BBEEHHS (npuiiMaHHs BcepeuHy), Tpiazonam
(3acTOCOBYETBCA U1t 3SMEHIUEHHS CTAHY TPHBOTH Ta/a6o MOpPYILIEHHS CHY);

MiMO3KA (3aCTOCOBYETHCS 11 TiKyBAHHS 3o dpeHir);

KBETIalliH (3aCTOCOBYETHCS /14 JliKyBaHHS mu30¢penii, GinonapHoro posnany Ta
rJIMGOKOrO ICMPECHBHOTO po3nay);

Jypa3suaoH (3aCTOCOBYETBCS /ISl J1iKYBaHHS Jernpecii);

PaHONa3MH (3aCTOCOBYE€THCS A1l JIKyBaHHA XPOHIYHOTO 600 B rpyasx [creHokapaii]);
LM3anpuA (3aCTOCOBYETHCA /IS 3MEHIIICHHS AESKHX nopy1eHs 3 60Ky po6oTH LITyHKa);
€proTamiH, AMriAPOEProTaMiH, eproHOBiH, METHIEPrOHOBIH (3acTOCOBYIOTBCS IS
YCYHEHHs rojioBHOro 60I110);

aMmioZlapoH, IPOHEIaPOH (3aCTOCOBYIOTECS ISl HOpMAi3aLlii PUTMY CEPLIEBUX CKOPOYEHE);
/IOBACTATHH, CUMBACTAaTHH (3aCTOCOBYIOTBCS /1Sl 3HHIKCHHSI DiBHS XOJIECTEPHHY B KpOBi);
alb(y303uH (3aCTOCOBYETHCS Y YOJOBIKIB A8 YCYHEHHS CUMNITOMIB 30i/1bLIEHHS
nepeamixypoBoi 3a103u (106poskicHa rinepriasis MepeIMIXypoBOT 3a/1031);

(ycnaosa kucnora (3acTocoByeThes s JNKYBaHHA IKIpHUX iHDEKIIH, BUKIMKaHUX
CTai/IOKOKOBUMH GaKTepisIMHU, HAMPUK/IA/, IMIETHIO Ta iH(ikoBanwuit nepmatut). s
JKyBaHHS TPUBAIKX iH(eKuii KicTok i cyrio6is byCcHIOBY KMCIIOTY MOXKHA
BUKOPHCTOBYBATH I1i/l HATJIANOM Jikaps (AuB. po3ain «Ipmi JiKapcbKi 3aco6u Ta
AuyBisi»);

KOJIXILIMH (3aCTOCOBYEThCS U1l JIKYBaHHs NoarpH), Ko y Bac e npoGIeMH 3 HUpKaMu
Ta/abo neyinkoio (MB. posain «Inwmi gikapeski 3acobu Ta AnyBis»);

endaceip / rpasonpesip (3aCTOCOBY€TBCA /ISt iKY BaHHS XpoHiyHoro renatuty C);
ombirtacsip / napuranpesip / putoHasip 3 nacaGyBipom a60 6e3 HbOrO (3aCTOCOBYIOTBCS
JUISL JTiKyBaHHS XpOHiYHOTO renmatuty C);

aaHadin abo BapreHadin (3acTOCOBYEThCS /ISl YCYHEHHS €PeKTHJILHOT AUCOYHKLIIT);
cueHadil, KO BiH 3aCTOCOBYETHCS UTA NIKYBAHHS JIETeHEBOT apTepianbHOI rinepreHsii
(BUCOKHMIt KPOB'AHMIT THCK Y NereHeBiii aprepii). [l YCYHCHHS €peKTU/IBHOT AUChYHKLIT
CHIACHADLT MOXKHA MPUAMATH MiJl HAMIAAOM Jikaps (AMB. po3ain «IHmi JiKapcbKi
3aco0u Ta AnyBin»);

penapatH, B sKMX MiCTUThLCA 3BipoGiit (Hypericum perforatum).

Jlnst otpumanns inopmauii npo aesiki inmi nikapeski 3acobu, 3aCTOCYBaHHs AKMX NOTpedye
0c06/IMBOT yBary, mpounTaiite nepeik JIKapCbKHX 32c00iB, 10 HABOAHTHCS HHIKYE y
po3aini «Inmi nikapebki 3aco6u Ta AsyBis».

Akwo Bu y nanuit yac 3actocoByeTe Gy ab-sKuii 3 LMX JIKapCchKUX 3aC00iB, 3anMTaiiTe CBOTO
JiKaps npo HeoOXiaHi 3mMiny abo y nikyBanHi Baworo inmoro 3axBOproBaHHs, abo B
aHTUPETPOBIPYCHIit Teparii.

[lonepenzkenHs Ta 3acTepexeHns

[lepen TiM sk nouyaTy 3acTocyBaHHs ATyBii, MOTOBOPITH 3i CBOIM JlikapeM a6o hapMarieBToM.

Baxuaupa indopmanis

Y monei, siKi npuiiMaioTs AJlyBito, Bee 1e MOXKYTh PO3BHBATHC TAADGKIL, T
3aXBOproBaHHs, noe'a3ani 3 BlJI-indexuiero Ta CHIJom. Tomw’g’ﬁa@ﬁ%ﬁ*ﬁwé
3actocyBaHHa Anyeil Bu 3anuwanucs nig Harnsgom Bamorg{f-’f'ligﬁ"pﬂ_'ﬁﬁém :LS::
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IIpu 3acTocyBanni uboro Npenapary Bee OHO 3a/AHLIAETLCS 3arpo3a, mo Bu
nepeaacre BLJI inwnm moasm, xoua takuii pusmk 3HWXKYETHCS 3aBASIKH NPOBEACHHIO
e(peKTHBHOT aHTHPETPOBipyCHOT Teparii. OGroBopiTs 3i cBOIM slikapem HeoOXiaHi
3ano6iXkHi 3aX0M /15 YHUKHEHHS 3apaXKEHHA THIIHUX OeH.

[TosizomTe cBoemy nikapio, sikmo y Bac a6o Bamoi xutuny € a6o Oyan

I'emodinis tuny A i B, ockinsku AnyBis Mosxe 30i/IbLIYBAaTH PU3MK KPOBOTEUI.
Ilyxposwii niaGer, ockineky y nauiextis, sxi OTPHMYBaJIH AJTyBit0, CrIOCTEpiranocs
MiABULIEHHS PiBHS LYKPY B KPOB.

Iopywmenns gpynkuii newinkm, ockinbku Yy MALIEHTIB i3 3aXBOPIOBAHHAM TEYiHKH B
aHaMHe3l, BKJIIOYaloYH XpoHi4Hmii renatut B a6o C, MiIBUILYETHCSA PU3HUK MOSIBH
CEPHO3HMX Ta MOTEHLIHHO CMepTesIbHUX MOGIYHUX edeKTiB 3 60Ky ne4iHKH.

[Tosigomre cBOEMY stikapio, KO y Bac a6o Bawoi autunu €

Hynota, 6mosanHs, 6isib y 5KMBOTI, yTpyAHEHe AMXaHHS Ta CHIIBHA CadKicTh M'A3iB y
HOTaX Ta pyKax, OCKIIbKH Lii CAMITOMH MOXYTb BKa3yBATH Ha MiJBUIICHHS piBHA
MOJIOYHOT KHCIIOTH.

Cnpara, yacte CCYOBHMITYCKAaHHs, HEYITKICTh 30py ab0 BTpaTa Baru, oCKilbKH 1Ie MOXKe
BKa3yBaTH Ha IIABUIIEHHS PiBHA LYKPY B KPOB.

Hynora, 61roBanHs, Gk y )HBOTI, OCKiTBKM 3HAYHE 36iMbIICHHS KiBKOCTI
TPUTIILEPUIIB (KUPIB Y KPOBi) BBaXKaeThes (hakTOpom pH3MKy po3BHTKY MaHKPEaTUTY
(3amaneHHs niAuuTyHKOBOT 3a/103H), @ 1li CUMIITOMHM MOJKYTh BKa3yBaTH Ha Lie
3aXBOPHOBAHHS.

Y JleAKnX MaLieHTIB i3 mporpecyoyoro BlJI-indekuiero Ta HagBHiCcTIO B aHAMHE3]

IH(eKILIT, BUKIIMKAHOT YMOBHO-ITATOTEHHUMM MIKPOOpraHi3sMaMH, ITic/ist MoYaTKy
JiKyBaHHs npoty BIJT MOXyTh 3'ABUTHCS 03HAKH TAa CUMIITOMH 3anajieHus BiJ nonepeHix
iHpeKUii. BBaxaeTses, O Wi CHMITOMH BUHHKAIOTH BHACTIIOK MOKpaIIeHHs IMyHHOT
BIZINOBII OpraHisMy, 110 103BOJIsE opraHismy 6opoTHcs 3 iHbekuiaMu, ski MOXKYTh OyTH
MPUCYTHIMM B OpraHizmi 6e3 ABHUX CHUMIITOMIB.

[Ticns Toro, sixk Bu nounere npuiitmMaTy siky as nikysanns BlJI-indexuii, y Bac, Ha
JIOIaTOK /10 iH(pEKMUiH, BUKIMKAHUX YMOBHO-TIATOreHHUMHM MIKpOOpraHiaMaMH, MOKyTh
TaKOX BUHHKATH ayTOIMYHHI posiaju (cTaH, KMl BHHHKAE, KO IMyHHa CHCTEMa aTakye
3J10pOBi TKAHWHM OpraHi3my). AyTOIMYHHI po3/aau MOXKYTb BHHMKATH Yepes 6arato
MicAUiB Micns noyaTky JikyBanHs. Skuo Bu nomiture Oyab-aKi cUMIITOMH iHeK1iT a60
iHLIT CUMIITOMM, HaTpUKIaZ, M'130BY €/1a0KiCTh, CIaOKICTh, 110 MOYMHAETHCS B KUCTAX i
CTOIAX Ta PO3MOBCIO/KYETLCA Y HANIPAMKY 10 Ty.ly6a, cepuebuTTs, Tpemop abo
rinepakTMBHICTh, HeraifHo MoBigOMTeE PO Ie CBOEMY JIIKapIO JUIS OTPUMaHHS HEOOXiTHOTO
JIKYBaHHS.

Tyropyxomicts cyrino6is, ronosuuii 6iis i 6oui y PI3HHX YacTHHAX Tija (0cO6IMBO
Gine y cTerxi, KosiHi Ta nyeyi) Ta YTPYAHCHHsI pyXIB, OCKIJIbKH Y J€SIKMX MaLi€HTIB, Ki
3aCTOCOBYIOTE Lii JIIKM, MOJKE 3’ IBUTHCS 3aXBOPIOBAHHSI KICTOK il HA3BOIO «OCTEOHEKPO3»
(3aruGesb KiCTKOBOT TKAHWHM, 3yMOBJIEHA HEOCTATHIM KPOBOIIOCTAYaHHAM KiCTKH).
Hesiknumu i3 Garateox pakTopis pusnKy PO3BHTKY LIbOT'O 3aXBOPIOBAHHS MOXYTh OYTH,
CEpe/l IHLIOro, TPUBANICTL KOMGIHOBAHOT AHTHPETPOBIPY CHOT Teparii, 3acTocyBaHHs
KOPTHKOCTEPOT/IB, BXXMBAHHS aKOTOJIIO, BAXKA IMYHOCYTIPECis (3HUKEHHS aKTHBHOCTI
IMYHHOT CUCTEMH), MiIBULICHHS IHCKCY MacH Tina.

binb, xBopo6usicTs a6o cnabkicTs y m'si3ax, 0c06IMBO B KOMGiHALT 3 MMM JliKamu, Y
PIAKICHUX BHMA/IKaX Ui M'A30Bi poznaam Gymu CepHO3HUMMU.
CumnToMu 3anamMopoueH s, HeviTKiCTh CBiIOMOCTI, HenpuTOMH
MOpyIIeHHs cepleOUTTS. AJyBisi MOXKe BUK/IMKATH 3MiHM ceplie,




CJICKTPHYHOT akTHBHOCTI Batmoro cepus. Li sMinn moxHa noGaunty Ha EKTI
(enekTpokapaiorpama).

Inwi nikapeski 3aco6u Ta AnyBis

IToizomTe cBoEMy mikapio a6o (apmauesTy, skmo Bu a6o Bama auruna npuiimaere,
HEIOAaBHO npriMann a6o Morau npuiiMaTi Gy Ab-ski immi JKH, TaKi AK:

aHTHOIOTHKH (HanpuKiaa, pudabyTum, pudamniumy, KiapuTpomiumn);

NPOTHITYXJIMHHI JiKapchKi 3aco6u (Hanpukian, adaTuHib, uepuTHHIG, BeHeTOKIaKC,
OinpHIicTE inribiropis TUPO3MHKIHA3M, TAKHX SK 1a3aTUHIG Ta HIJIOTHHIO, a TakoX
BIHKPHUCTHH Ta BiHOTACTHH);

AHTHKOAryJIAHTH (HanpuKiaz, BaphapuH, puapokcaban, BoOparnakcap);
AHTUICTIPECAHTH (HAIIPUKIIAZ, TPa30/I0H, OynpomnioHn);

NPOTHENINENTHYHI JliKapchKi 3aco6u (Hanpuxiian, kapGamasenin, denitoin, ¢benobapbiran,
JIAMOTPHTiH Ta BaabNpoar);

NMPOTHIrPHOKOBI 3aco6H (Hanpukiaz, KETOKOHA3011, ITPAKOHA301, BOPUKOHA3011);
niKapchKi 3ac06M NPoTH nojarpu (Hanpukiaza, Koaxiuun). Bu He nopunmi NpUHMaTH
AJlyBiiO pa3oM 3 KOIXiLMHOM, AKIO y Bac € nopyeHHs GyHKUIT HUpok Ta/abo nevinku
(1uB. Takoxk poszin «He npuiimaiite AnyBi» Bule);

npoTuTyGepKyabo3Hi npenapaty (Genaksinin, nenamain);

aHTHUBIPYCHI Npenapary, Npu3HaYeHi 1 JIKYBaHHS XPOHIYHOT IH(eKLi, BUKIHKAHOT
Bipycom rematury C, y A0poCINX JtoAeH (Harpukian, Gouenpesip, CHUMeMpeBip Ta
TEJaIpeBip);

3aco0u, 110 3aCTOCOBYIOThCS TpH EPEKTHIIBHIN AUChYHKLLT (Hanpuknan, cuiaeHadin i
rajanadin);

dycunosa kucnora, mo 34CTOCOBYETBCA [UIA JIIKYBaHHA TPHBAIUX iHDEKLH KicTok Ta
Cyr/o0iB (HanmpuKia, ocTeoMieniT);

NIKapebKi 3ac00M [UIst TiKyBaHHS XBOPOO ceplis, BKIIIOYaoYH:

— JIMTOKCHH;

— aHTaroHiCTH KalbLIEBUX KaHAJIB (nanpuknan, benoaunin, vipeaunin, HIKApIMITiH);

— JiKapceki 3aco6H, 1o BHUKOPHCTOBYIOTBCS /1S KOPEKLIT CepLeBoro putmy (Hanpuknaz,
benpeaun, nigokain (cucTeMHO), XiHiaMH);

Anraronictn CCRS BT (nanpuknan, MapaBipok);

Inriitopu interpasu BIJI-1 (nanpukian, panrerpasip);

Jlikapebki 3aco6u, mo BHKOPHCTOBYIOTBCS JUISl SHIKCHHS PiBHA XOJIECTEPHHY B KpOBI
(HanpHKJIaj, aTOpBaCTaTHH, JIOBACTATHH, pO3yBacTaTHH abo CHMBACTATHH);

Jlixapcbki 3aco6u, 10 BUKOPUCTOBYIOTBCS s JKYBaHHS aCTMM Ta [HIIMX 3aXBOPIOBaHb
JIETCHD, HANPUKJIaJl, XPOHIYHOT 06CTPYKTHBHOT XBOPOGH JereHis (Hanpuknan,
caJbMeTepon);

Jlikapebki 3ac06H, 1110 BUKOPHCTOBYIOTbCS 1A JKYBaHHs JIereHeBoi apTepianbHol
rinepTeHsii (BUCOKMIT KPOB'SHHIT THCK Y nereHeBiii aprepii) (Hanpuknan, GoseHran,
pioumryat, cunaenadin, Tajganadin);

Jlikapebki 3aco6m, wo npurHivyoTs Ha IMyHHY CHCTeMy (HanpuKiaz, UMKIIOCTIOPHH,
CHPOJIIMyC (panaMiliuH), TakpoiMyc);

Jlikapcnbki 3aco6u ans yeyHerHs 600 (Hanpuknaz, denranin);

Jlikapcbki 3aco6u, mo BHKOPHUCTOBYIOTECS A1 IPUITMHEHHS KyPiHHS (HanpuUKiaz,
OynpomnioH);

MopdinonoaiGHi nikapcrki 3acobu (HanpuKaza, MeTanoH);
Henykneosuani inriGiropu 3BOPOTHOI TPaHCKPHIITa3M (HaNpHKIIaz,




S

. [lepopanshi konTpauenTusHi 3aco6u ado BHKOPHCTaHHS KOHTPALICIITUBHOTO MIACTHPY
Ans 3an06iraHHA BariTHOCTI (AMB. PO3ALT HIBKYE Mia HA3BOIO «KonTpauentusmny);

. Inri6itopn nporeasu BUT (nanpukaag, (hocamnipenagip, ingunasip, PHUTOHaBIp,
CaKBiHaBip, THIpaHaBip);

o Cenarushi 3aco6u (Hanpukiaa, Minasonam Npy HOTO0 BBEJCHHI UIIAXOM iH'eKuii);

. Crepoinni 3acobu (nanpukiias, Oyneconin, nekcamerasoH, ¢ayTHKa30HY npomioHar,
CTHHIJIECTPAIiON, TPHAMUMHOJIOH).

Jns otpumanus indopmauii Mpo JiKapchki 3acobu, ski BU He MoBUHHI NIpUHMaTH paszom 3
AunyBiero, npounTaiite nepenix nikis, mo HABOAATBCA BUILE y po3.ini «He npuiimaiite Anysiro
Pa3oM 3 Oy Ab-IKHMH TAKHMH JiKAPCHKHMH 32¢06aM .

[Tosigomre cBoemy nikapio aGo apmauesry, sikiio Bu npuiimaere, HemonasHo npuiiManu abo
MO/ IPUAMATH Oy ab-s1Ki iHII TiKapehki 3ac06M, BKIIOYAIOYH Npenapart, ki NpoaarThes Ges
peuenTa.

3acobm, mo BHKOPHCTOBYIOTBCSl IPH ePEKTHIbHII AuchyHkuii (aBanadin, Bapaenadis,
cuiaenadia, Taganadgin)

- He npuiimaiite Anysito, axio Bu a6o Bama qutuna Y Aanuii yac npuiiMaere aBaHadin
abo BapaeHadin.

. AJlyBilO He CITi npuitMaT pasoM i3 cuiaeHadinom, Ko BiH BUKOPHUCTOBYEThCS U1
JIIKYBaHHS JIEreHEBOT apTepiaibHOT rineprensii (BUCOKMIi KPOB'SHUI THCK y JlereHesii
aprepii) (IuB. TakoXk po3in Bue «He npuiiMaiite AyBiro, sikuioy).

. Axmo Bu Gyzete npuitvartyu cunaenadin abo Tajanadin pasom 3 Anysiero, Bu Mmoxere
HapaXXaTUCA Ha PU3HK MOABM NMOOIYHUX e(DEKTIB, TAKUX AK HU3LKHIL apTepiaabHHIA THCK,
BTpaTa CBIIOMOCTI, 3MiHH 30Dy Ta epeKllis neHica, ska TpuBac Ginblue Hix 4 roaut. Sxio
epeKis TpuBae Ginbue Hix 4 rogun, Bam cnig meraiino 3BEPHYTHCH 110 MEAUYHY
AOTIOMOTY, 100 YHUKHYTH CTIHKOrO MOLIKOKEHHS NeHica. Bam JiKap MOe MOSCHUTH
Bawm 1i cumnromu.

Kourpauentusn

. Aximo By y nanmit yac npuiimacre nepopassHuii KOHTpauenTHBs abo BUKOPHCTOBYETE
KOHTPALENTHBHUHA M1acTUp A/s 3an10GiraHHs BariTHOCTI, To B NOBUHHI 3aCTOCOBYBATH
AOJIATKOBMH KOHTpaUenTHB abo MpoTH3aniigHuii 3aci6 iHmoro TUITY (HanpuKIa,
Mpe3epBaTHB), OCKIILKH AJTyBisi MOXKE 3MEHIIYBaTH e()EKTHBHICTb NepopabHUX
KOHTPALICNITHBIB Ta KOHTPALIETITHBHOTO MIACTHDY.

. AJlyBisl HE 3MeHLIye pu3nK nepenayi BT immum moasm. Hns 3ano6iranus nepeaaui wiet
XBOPOOM CTATEBUM LIJIAXOM HEOOXiTHO BKUBATH BIATIOBiAHKMX 3aMO6IKHHUX 3aX0/1iB
(HampuKIIaJ, BUKOPHCTAHHS Npe3epBaTiBa) .

BarirnicTs Ta rpyaue Burogoysannus

s Heraiino nosigomte cBoro nikaps, sxuo Bu M/IaHY€Te MaTH AMTHHY, AKINO By BaritHi,
MiJ03pIOeTe, 1O MOXKeTe 6YTH BariTHOIO, 260 FOAYETE AUTHHY Ipy /IO,

. JKiHKH, AKi FONYIOTE AUTHHY IPYULIO, HE MOBHHHI npuinMatH Anyeiio 6e3 oco6nnBoro
NpU3HAYEHHS JTiKapem.

. Pekomennyetees, mo6 BUI-indikoani kinku ne FOAYBalu rpyajito CBOTX HEMOBJIAT,
OCKUIBKH iCHY€ HMOBIPHICTB TOrO, 110 AMTHHA MOJKE otpumary BUI-igdexuito uepes
rpyJHE MOJIOKO. - ‘
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KepyBauns ABTOTPAHCIIOPTOM 260 BUKOPHCTAHHS iHINMX MeXaHiYHUX 32c06in

Jas AnyBii He npoBoauucs crenianpHi AOCIIKEHHS JUISl OLIHKM MOYKJIHBOTO BILIMBY Ha
3/1aTHICTh KepyBaTH ABTOTPAHCTIOPTOM a00 MpAIOBATH 3 IHIIMMM MeXaHiuHUMH 3acobamu. He
Kepy#HTe aBTOMOGiIeM Ta He BUKOPMCTOBYIATe iHLI MeXaHiyHi 3aco6u, KO ¥ Bac 3’sensTees
OyAap-siki nobiuni edpextn (Hanpuknan, Hyn0Ta), AKi BIUIMBAIOT Ha Baury 3partHicTs pobuTH 1E
GesneyHo. V TakoMy pasi 3BepHITBCA 10 CBOTO niKaps.

& SIx npuiimatu Anysiro

TabneTkn Anysii BaXIHBO KOBTATH LiTHMM —
iX He MOXHA PO3)KOBYBATH, po3namyBatH abo noapibHoBaTH.

3aBk/n Npuiimaiite Ui Jiku y MOBHIMN BiAnoBigHOCTI 10 IHCTPyKUiH, AKi Hagas Bau nikap. Skimo
Bu He 3HaeTe, sk npuitmaTy neit Tpenapar, 3BepHiThCs 0 CBOTO Jlikaps aGo (apmaresra.

Crinbku Anysii caig npuiimaty i konn?
3acTocyBaHHS 10POCTHMH JHOABMH

. 3Buuaiina 103a 11s 10pocaux craHoBuTh 400 Mr/ 100 mr ABiYi Ha 100y, TO6TO yepes
KOXHi 12 roaunn, y komGiHauii 3 inmmmu npenapatamu npotu BIJI. Jlopocni nanienty, si
paHille He NpuiimMaK iHWi NPOTHBIpYCHi NpenapaTy, TaKOX MOXKYTb NPUIMaTH TabJIeTKH
Aunysii oann pa3 Ha 106y y 103i 800 mMr/ 200 Mr. Baw JiKap noBizoMuTs BaM KinbkicTs
TabneToK, AKY MoTpiGHO NpuiiMaTH. Hopocni nauienrtu, saxi panime sxe npuiManu i
MPOTHUBIPYCHI MpenapaTh, MOXyTh NPUIMATH TabNeTKH Anysii onuH pa3 Ha 106y y 103
800 mr /200 mr, KO iX J1iKap BUPILIKTS, 1O 1€ € JOILTEHUM.

. AJyBiIO He C/1ia NpUAMATH O/MH pa3s Ha 400y, AKIO BU Takox npuiMaere edasipens,
HeBiparniH, kapGamasenin, benoGap6iran a6o deniToin.

. Tabnetku Anysii MoxHa npuitMaTh HesanesxHo Bij i,

3acrocyBanus AiTbMu

o Hns pireit Baw nikap npusxaumnts MpaBUIIbHY 103y (KiJIbKICTh TaGIeTOK) Y 3a/1€XKHOCTI Bij
3pOCTy Ta Bark AMTHHH.
B AJTyBis TaKOX MOCTAYAETHCA Y BUMIIAAI TaGIE€TOK y NUTiBKOBiH 0600HUi 1o 100 mMr/25 mr.

. TabneTkn Anysii MokHa npuitMaTH HesanexHo Bij .
Sxmo Bu a6o Bama auruna npuiivere Giibime AutyBii, Hizk nmoTpiéuo

- Akwo Bu 3posymiete, wo Bu npuitasiiu Ginsme Anysii, Hixx Bam notpi6uo 6yno
MPUIAHATH, HEraifHO 3BEpPHITLCA 10 CBOTO mikaps,
- Slkio Bu He MosKeTe 3BepHYTHCS 10 CBOrO JliKapsl, 3BepHITBCS /10 JiKapHi.

Sxmo Bu aGo Bama antuna 3a6yaere npuiinstn AuyBito

HArxwo Bu npuiimaeme Anyeilo 0givi na elelaly

- Akwo Bu nomitute, mwo Bu nponyctumm A03y, | MUHY IO He BiNblie HiXk 6 FOMH Mmic/s
3BUYAHHOTO Yacy BBEIEHHS, TO OApa3y NpUHMITH NpOMyLIeHy /103y, a MOTIM
NPOOBKY#Te NpUAMATH Mpenapar y 3BUYaiiHuil yac 3rigHo i3 npu3HayeHHsM Baioro
JiKaps.
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- Sxio By nomiture, wo Bu nponycrinu A03Y, i MUHYJ10 Ginblie Hix 6 roguH micas
3BHYaHHOTO Yacy BBEICHHS, TO HE NpHiimMaiiTe nponyiexor 1o3u. Hactynuy Tabnetky
NpUiAMITE y 3BHYaiiHuii yac. He nojsoroiite A03y, HaMarar4uck KOMIEHCYBAaTH
MpomnyieHy Tabnerky. '

Axugo Bu npuiimaeme Anveiio odun pas na doby

- Axmo By nomiture, wo Bu npornycrunu 103y, | MUHYJI0 He Gibiie Hix 12 roaus micas
3BUYAHHOTO Yacy BBEIEHHS, TO OApPa3y MpHHAMITEH NpoMyIIEeHy 103y, a NOTiM
NpOAOBXKYHTE NPUAMATH NMpenapar y 3BUYaiHUI Yac 3TigHO i3 npu3HaYyeHHAM Baroro
aiKaps.

= Axwo Bu nomiture, wo Bu nponycruiu A03Y, i MUHY N0 Ginblue Hix 12 rogus nmicis
3BMYaHHOTO Yacy BBE/ICHHS, TO HE NpHiimMaiiTe npomnyueHoi 103u. Hactynny ta6ierky
NpUAMITH y 3BUYaitHui Yac. He noasoroiite A03y, HaMaralo4much KOMIIEHCYBaTH
npornyineHy Tabierky.

Sxuo Bu a6o Bama auTuna npununute npuiiMmanns Anysii

. He npunuusiire 3aCTOCYBaHHA Ta HE 3MIHIONTE IOACHHY /103y Anysii 6e3 nonepeHboOT
KOHCYJIbTAUIT 31 CBOTM JlikapeM.

. [1o6 nonoMorTi KOHTpoOBaTH HAsBHY y Bac BlJI-indekuito Anygito 3aexam cin
MPUAMATH IOAHS, HE3AJIEKHO BiJl TOTO, HACKIIBKM kpaue Bu ceGe noyysaere.

. 3acTocyBaHHs AJyBil 3riIHO 3 peKOMEHAALISAMH OBUHHO 36115 LIHTH BIPOTiAHICTE
3aTPUMKH PO3BUTKY y Bac pesucreHTHOCTI 10 1b0TO Mpenapary.

. Axuio Gy ap-sxuii noGiunmii edekT 3aBakaTiMe Bam npuiMaTH AsyBito 3rigHo 3
PEKOMEHAALIAMH, HEraHHO TMOBIZOMTE NpO e CBOEMY JIIKaplo.

. 3aBk/n MaiiTe AocTaTHii 3anac ATysii, o6 BoHa panToBo He 3akinumnacs. Komu By
36Mpaereck y Moopox abo AKkmo Bam noTpi6Ho 3amumuiTHCs y JlikapHi, nepesipre, o6 y
Bac Gyna nocraths kinskicts AmyBii 10 Toro dacy, koiu Bu 3moxere orpumaty Hosy
YMaKOBKY.

. IIpoposskyiite npuitmaty ueii npenapar, foku Bam JiKap He BiAMIHMTEH HOro.

4. Mozxausi no6iuni edpextn

AnyBis, AK i Bei iHILI JIiKK, MOKE BUKJIMKATH NMOGIYHI €(eKTH, X0Ua BOHH 3’ ABIISIOTHCS HE B yCiX
moaei. Baxko Bu3HauuTH, sKi noGivHi edekTH Oyu BUKITMKaHI AnyBi€ro, a AKi BUHUKJIH
BHACJII/IOK 3aCTOCYBaHHs IHIIMX JiKiB, ki By ogHOYacHO npuiimaere, abo BHaCIIi 10K
yeknaanens BUI-indexuii.

Iin vac nikysanns BIJI-indekuii Moxe 36inb1ysaTucs sara Tina ta piBeHb JIiNi/iB Ta rIroko3u
B KpoBi. [le 4acTKoBO MOB'A3aHO 3 BIHOBJIEHHAM CTaHY 310poB's T2 Crocody KHTTH, a y
BUMAJIKy JIiMIAIB KPOBI — TaKOXK IHOAI i3 caMuMu mpernapaTamu nporu BIJL. Bam nikap 6yne
MPOBOANTH aHaJIi3M [J151 BUSBJICHHS TAKUX 3MiH.

[auienTn, siki npuiiManu ueii npenapar, noeizomiasn Npo HaBeJeHi HIKYe MobiuHi
epexTH. By noBuHHI HeraiftHo NOBIAOMUTH CBOTO JiKaps, AKmo y Bac 3°asnatees wi abo inmi
cumnTomu. Skuio nopywenns 6yae y Bac 36epiratucs aGo nocumosatucs, 3BEPHITHCA 110
MEeJIM4HY JIOIOMOTY.

% Biodapmachiix 3%
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Ay#e 4acTo: MoKy Th BUHHKATH Ginbie Hix y 13 10 moseii

nliapesi;
HYJl0Ta;
iH(exwis BepXHIX AMXaJbHUX IUIAXIB.

Yacro: MoxxyTh BuHMKaTH 10 1 3 10 mogeii

e @ o o o o @

3ananeHHs MiJTyHKOBOT 3a/103H1;

G110BaHHs, 361 TbIeHHS KUBOTA, Gi/lb Y HUKH | BEPXHili 4aCTHHI KHBOTa, MeTeOpH3M,

HCTPABJICHHS, 3HIDKCHHS aleTUTY, 3BOPOTHUI BUKH/ BMICTY i3 IITyHKa 0 CTPaBOXO.y,

1110 MOXK€ BUKIUKATH OiJlb;

— IosinomTe cBoro Jikaps, skuwo y Bac 3’ ssurses HyZ0Ta, OmoBanHs abo 6isb y
JKMBOTI, OCKIJIbKH LIe MOXKE BKA3yBATH Ha MAHKPEATHT (3ananeHHs M IUUTY HKOBOT
3aJ103H).

HaOpsK ab0 3anaNeHHs LUUTyHKa, TOHKOTO T TOBCTOTO KHINEYHHUKA;

MiABULIEHHS PiBHS XOJIECTEPUHY B KPOBI, MiABUICHHS piBHs Tpurninepuais (popma

JKUPY) B KPOBI, MiIBUIIEHHS apTepiaibHOr0 THCKY;

3HIDKCHHS 3/IaTHOCTI OPraHi3My yTUITi3yBaTH LYKOp, BKIIOYAIOYH PO3BHTOK LyKpPOBOT'O

NiabeTy, 3HUKEHHS Baru Tina:

SHIDKCHHS KiJIbKOCTi €PUTPOLMTIB, 3HUKEHHS KibKOCTI IEHKOLMTIB, SKi 3a3BHyait

BHKOPHCTOBYIOTBCSI OpraHizMom /1 GopoTsOH 3 iHdekLieo;

BHCHII, €K3€Ma, CKYITUECHHS JIyCOYOK JKUPHOT IIKipH;

3aNaMOPOYCHHS, Bil4yTTA TPUBOTH, TPYAHOLII NPH 3aCHHAHHI;

BIYYTTS BTOMH, BiZACYTHICTb CHIIM Ta EHeprii, FroI0BHMIA i, BKIIIOUAIOYH MirpeHs;

reMOpo;

3analeHHs MediHKH, BKIIOYAKOUYH MiABUIIEHHS aKTHBHOCTI (epMEHTIB MeyiHku;

aJIeprivHi peakuii, BKIIOYAKOYN KPOIIMB' AHKY Ta 3aNajieHHs y POTOBIi MOPOKHUHI;

iH(eKIisa HIKHIX AMXaabHUX LIIAXIB;

30LIbIIEHHS NiMBAaTUYHUX BY3IiB;

IMIOTEHLis, RHOMAJIBHO psicHi abo TpUBaNi MEHCTPyabHi KpoBoTedi a6o BiACYTHICTD

MEHCTpYalliif;

M'130B1 po3/1a/I1, HaNIpUKIaj, cnabKicTh i cra3mu, 6isib y cyrnobax, M's3ax i cruHi;

YPaXKEHHS HEPBiB nepudepuuHO HEPBOBOT CHCTEMM:

Hi4Ha MITIMBICTB, CBEPOIXN, BUCHIL, BKIIKOYAIOUHM TTyXHpi Ha WKipi, indexuis wkipu,

3amaNeH s WKIpK abo BONOCAHUX MOP, HAKONMYEHHS PIIMHM B KIITHHAX 260 TKAHUHAX.

Heuacro: MoxxyTs BuHukatu 10 1 3 100 mogzeii

He3BUYaHHI CHOBM/IIHHSA;

BTpaTa Y 3MiHa CMAaKOBHMX BiA4YTTIB;

BTpaTa BOJIOCCH;

nopyueHHs Ha enekrpokapaiorpami (EKID), sike HazuBaeTbes aTpiOBEHTPUKYIAPHOIO
O110Ka1010;

YTBOPEHHS OJIAIIOK BCepeIHi apTepiid, 1o MOXKe NMPU3BECTH 10 indapkry Ta iHcynBTY;
3anaaeHHA KPOBOHOCHHX CY/IMH Ta KaIi/spis;

3anajeHHs >KOBYHOrO MPOTOKY;

HEKOHTPO/IbOBAHMH TPEMOP (ApHKaHHS) Tija;

e

CYXICTb y poTi; 4 *ffd «E6BBI
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. HE3/IaTHICTh KOHTPOITIOBATH poGOTY KHLIEYHHKa;

. 3anaJeHHs Meporo BiULiy TOHKOro KMINEYHMKA, AKMH TOYHHAETLCS oJipasy mics

[Ty HKa, MOLIKOUKeHHS a60 BUpasky y LTy HKOBO-KHLIKOBOMY TPaKTi, KpOBOTEY A 3

KHILIKOBOI'0 TpakTy abo 3 npsmoi KUILKH;

NosiBa EpUTPOLIMTIB Y ceyi;

JKMPOBI BiJIKJIa/IeHHS B MeviHLi, 36iTbIe HHS MEeYIHKH;

HEJI0CTaTHE (YHKUIOHYBaHHS A€YOK;

Cranax CUMIITOMIB, MOB'SI3aHUX 3 HEAKTUBHOIO indexuiero B opranismi (BigHOBNEHHS

GyHKUIT iMyHHOT cHcTemu);

. TMIJABUILIEHHS aNeTUTY;

. NiJBUILEHHs piBHA GinipyGiny (TIIMeHTY, 1o YTBOPIOETHES MpH po3Mazi epUTPOLMTIB) y

KpOBi

3HHXKCHHSA CEKCYalTbHOTO GaXkaHHs;

3aMajleHHs: HUPOK;

3arubelb KicTKOBOT TKAHMHM, 3yMOBIIEHa HEOCTATHIM KpOBOMOCTAa4YaHHAM L€l iMAHKH;

paHku abo BUpasku y poTi, 3anajneHus LIJTYHKA Ta KUIIEYHUKA;

nopymeHHs GpyHKLIT HUPOK;

. PYHHYBaHHS M'S30BMX BOJIOKOH, IO MPH3BOUTS 10 BHBLIbLHEHHS Y KPOB KOMIIOHEHTY
M'SI30BHX BOTOKOH (miornobiny);

. 3BYK B OZ1HOMY BYci a60 B 060X ByXax, HalpUK/Iaj, Iy AiHHS, A3BiH a6o CBUCT;

TPEMOp (IApHXKAHHS);

aHOMallbHE 3aMHMKaHHS O/IHOTO 3 KIIaNaHiB (TPHCTYIKOBOTO) cepLis;

BEPTHUIO (3al1aMOpPOYCHHS );

posnaau 3 6oy ouei, NopyIueHHs 30py;

30i/Ib1IEHHS Bary Tina.

IToGiuni epexTn, yacrora sIKUX € HeBiTOMOIO:
[Hwi noGiuui epexrn, npo sxi nosigomastocs NpH 3aCTOCYBaHHI ANyBil:

B MOXKOBTIHHA LWKipu abo Ginkie oueii (>KOBTAHHLIA);
. Cepiio3Hi abo KHUTTEBO HeGe3neyHi BUCUNaHHS Ta MyXHpi Ha wKipi (cunapom Crisenca-
JUxoncona ta Garatodpopmua epurema).

Axuo Gy ap-sikuit noGiunmii eeKT cTaHe cepio3HuM a60o AKIo Bu MOMITHTE AKiCh MOGIYHI
¢heKTH, HEe HABE/ICH] B LIOMY JIMCTKY-BK/IaIMILI, MoBizoMTe, 6y b acka, mpo Le CBOEMY
nikapio abo papmaneBTy.

IloBizomuennsi npo no6iuni edpexrn

Sxkumo y Bac 3’sBnstbes 6y ap-siki no6iumni edexTH, 3BepHiTLCA 10 CBOTO nikaps abo dapmanesra.
Lle Bxmouae Gyab-aki MOXKINBI M0GiuHi e(eKTH, He HABEJICH] B LIbOMY JIMCTKY-BK/IAIHLIII,

{!}f"::p Ay,

#

InenTuchinauinnwi  JH" 2
(1401 265499?5' :

i



4+

10

5. Sk 36epiratu Aaysiro

. Tpumaiire ueii npenapar y HEJOCTYITHOMY AJIs AiTeH MicHi.

i He BuxopucroByiite Asysiro micis 3akiHueHHs TE€PMiHy NPHAATHOCTI, BKA3aHOTO Ha
yNaKoBLi.

. 36epiraitTe npu Temnepatypi Hikye Hix 30 °C.

Ak moTpibHo yTni30BYBaTH HeBUKOPHCTANI 32 IHIIKH Anygii?

He Buxunaiite 6yap-aki niku B kananizauiio. 3anutaiite Yy cBoro apmauesTa, KyAu AiBaTH JIiKH,
ki Bu Ginbme He BukopucToByere. L{i 3axoau JAOMOMOXYTh 3aXMCTHTH HaBKOJIUIIHE
CEpEIOBHILE.

6. Bmict ynakoBku Ta inwa indgopmauis

o BxoauTk 10 cKiIagy Anysii

Hirounmn peyoBuHaMH € N0MIHABIP Ta pUTOHABIP.

Y kokHii Tabnerui Anysii mictutscs 200 mr noniHasipy Ta 50 Mr putoHasipy.

[Hi iHrpenienTy:

Tabnerka:
Kornosisozon, copbiTannaypar, KpeMHiro ZioKCHI KONOTIHMI 6e3BoziHMiA, HaTpio
creapuidymapar.

Hoxkpurrs Tabaerku:

inpomenosa, Tutany aiokena (E171), makporon 400, rizpokennponiiuemonosa, TaJlbK,
KpeMHiIO IIOKCHA KoMoiauuit Ge3Boanui, makporon 3350, 3amiza okcu yepsonuii (E172),
nonicopbar 80.

3oBuiwniii BUrasg Amysii Ta BMicT ynakoBku

Tabnerku Anysii, BKpUTI N1iBKOBOIO 06ONOHKOI0, MAIOTh YePBOHH KOJIp | THCHEHHS JIOrOTHUITy
KomInaHii «Abbott» i «AL».

Tabnetkn Amysii, BKpUTI NIiBKOBOIO 060I0HKOIO, OCTAYAIOThCS Y TJIACTHKOBHX (h1aKOHaX, B
KOXKHOMY 3 sKux Mictutees 120 tabneTok.

Bupob6uuk:

E668i [{oiunana 'm6X i Ko. KT, Knonsurpacce, 67061 Jloagircxaden, Himeuunna.
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PO 32CTOCYBAHHS JiKapebKOro 3acoly
Package leaflet: Information for the user

Aluvia 200 mg/50 mg film-coated tablets
lopinavir/ritonavir

Read all of this leaflet carefully before you start taking this medicine because it contains

important information for you or your child.

- Keep this leaflet. You may need to read it again.

- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you or your child only. Do not pass it on to others. [t may
harm them, even if their signs of illness are the same as yours.

- If you get any side effects talk to your doctor or pharmacist. This includes any possible side
effects not listed in this leaflet. See section 4.

What is in this leaflet:

What Aluvia is and what it is used for

What you need to know before you or your child takes Aluvia
How to take Aluvia

Possible side effects

How to store Aluvia

Contents of the pack and other information

R S

1. What Aluvia is and what it is used for

. Your doctor has prescribed Aluvia to help to control your Human Immunodeficiency Virus
(HIV) infection. Aluvia does this by slowing down the spread of the infection in your body.
. Aluvia is not a cure for HIV infection or AIDS.

J Aluvia is used by children 2 years of age or older, adolescents and adults who are infected with
HIV, the virus which causes AIDS.

. Aluvia contains the active substances lopinavir and ritonavir. Aluvia is an antiretroviral
medicine. It belongs to a group of medicines called protease inhibitors.

. Aluvia is prescribed for use in combination with other antiviral medicines. Your doctor will

discuss with you and determine which medicines are best for you.

2. What you need to know before you or your child takes Aluvia

Do not take Aluvia if:
* youare allergic to lopinavir, ritonavir or any of the other ingredients of Aluvia (see section 6);
* you have severe liver problems.

Do not take Aluvia with any of the following medicines:

. astemizole or terfenadine (commonly used to treat allergy symptoms — these medicines may be
available without prescription);

. midazolam taken orally (taken by mouth), triazolam (used to relieve anxiety and/or trouble
sleeping); (g,ef‘”rmﬁh" X

. pimozide (used to treat schizophrenia); &

. quetiapine (used to treat schizophrenia, bipolar disorder and major deprcsqﬁe”‘_gﬁsor%};; %
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. lurasidone (used to treat depression);
° ranolazine (used to treat chronic chest pain [angina]);
. cisapride (used to relieve certain stomach problems);

ergotamine, dihydroergotamine, ergonovine, methylergonovine (used to treat headaches);

. amiodarone, dronedarone (used to treat abnormal heart beat);

. lovastatin, simvastatin (used to lower blood cholesterol);

. alfuzosin (used in men to treat symptoms of an enlarged prostate (benign prostatic hyperplasia
(BPH));

. fusidic acid (used to treat skin infections caused by Staphylococcus bacteria such as impetigo

and infected dermatitis). Fusidic acid used to treat long-term infections of the bones and joints
may be taken under doctor’s supervision (see Other medicines and Aluvia section);

. colchicine (used to treat gout) if you have kidney and/or liver problems (see the section on
Other medicines and Aluvia);

. elbasvir/grazoprevir (used to treat chronic hepatitis C virus [HCV]):

. ombitasvir/paritaprevir/ritonavir with or without dasabuvir (used to treat chronic hepatitis C
virus [HCVY]);
. avanafil or vardenafil (used to treat erectile dysfunction);

° sildenafil used to treat pulmonary arterial hypertension (high blood pressure in the pulmonary
artery). Sildenafil used to treat erectile dysfunction may be taken under doctor’s supervision
(see Other medicines and Aluvia section);

. products that contain St John’s wort (Hypericum perforatum).

Read the list of medicines below under ‘Other medicines and Aluvia’ for information on certain
other medicines which require special care.

If you are currently taking any of these medicines, ask your doctor about making necessary changes
either in the treatment for your other condition(s) or in your antiretroviral treatment.

Warning and precautions
Talk to your doctor or pharmacist before taking Aluvia.

Important information

. People taking Aluvia may still develop infections or other illnesses associated with HIV disease
and AIDS. It is therefore important that you remain under the supervision of your doctor while
taking Aluvia.

J You can still pass on HIV when taking this medicine, although the risk is lowered by

effective antiretroviral therapy. Discuss with your doctor the precautions needed to avoid
infecting other people.

Tell your doctor if you or your child have/had

. Haemophilia type A and B as Aluvia might increase the risk of bleeding.

. Diabetes as increased blood sugars has been reported in patients receiving Aluvia.

. A history of liver problems as patients with a history of liver disease, including chronic

hepatitis B or C are at increased risk of severe and potentially fatal liver side effects.

Tell your doctor if you or your child experience

° Nausea, vomiting, abdominal pain, difficulty breathing and severe weakness of the muscles in
the legs and arms as these symptoms may indicate raised lactic acid levels.
. Thirst, frequent urination, blurred vision or weight loss as this may indicate raised sugz
in the blood. (,é‘“;
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Nausea, vomiting, abdominal pain as large increases in the amount of triglycerides (fats in the
blood) have been considered a risk factor for pancreatitis (inflammation of the pancreas) and
these symptoms may suggest this condition.

In some patients with advanced HIV infection and a history of opportunistic infection, signs and
symptoms of inflammation from previous infections may occur soon after anti-HIV treatment is
started. It is believed that these symptoms are due to an improvement in the body’s immune
response, enabling the body to fight infections that may have been present with no obvious
Ssymptoms.

In addition to the opportunistic infections, autoimmune disorders (a condition that occurs when
the immune system attacks healthy body tissue) may also occur after you start taking medicines
for the treatment of your HIV infection. Autoimmune disorders may occur many months after
the start of treatment. If you notice any symptoms of infection or other symptoms such as
muscle weakness, weakness beginning in the hands and feet and moving up towards the trunk of
the body, palpitations, tremor or hyperactivity, please inform your doctor immediately to seek
necessary treatment.

Joint stiffness, aches and pains (especially of the hip, knee and shoulder) and difficulty in
movement as some patients taking these medicines may develop a bone disease called
osteonecrosis (death of bone tissue caused by loss of blood supply to the bone). The length of
combination antiretroviral therapy, corticosteroid use, alcohol consumption, severe
immunosuppression (reduction in the activity of the immune system), higher body mass index,
among others, may be some of the many risk factors for developing this disease.

Muscle pain, tenderness or weakness, particularly in combination with these medicines. On
rare occasions these muscle disorders have been serious.

Symptoms of dizziness, lightheadedness, fainting or sensation of abnormal heartbeats. Aluvia
may cause changes in your heart rhythm and the electrical activity of your heart. These changes
may be seen on an ECG (electrocardiogram).

Other medicines and Aluvia

Tell your doctor or pharmacist if you or your child are taking, have recently taken or might take
any other medicines.

antibiotics (e.g. rifabutin, rifampicin, clarithromycin);
anticancer medicines (e.g. afatinib, ceritinib, venetoclax, most tyrosine kinases inhibitors such
as dasatinib and nilotinib, also vincristine and vinblastine);
anticoagulants (e.g. warfarin, rivaroxaban, vorapaxar);
antidepressants (e.g. trazodone, bupropion);
anti-epilepsy medicines (e.g. carbamazepine, phenytoin, phenobarbital, lamotrigine and
valproate);
antifungals (e.g. ketoconazole, itraconazole, voriconazole);
anti-gout medicines (e.g. colchicine) . You must not take Aluvia with colchicine if you have
kidney and/or liver problems (see also ‘Do not take Aluvia’ above);
anti-tuberculosis medicines (bedaquiline, delamanid);
antiviral medicine used to treat chronic hepatitis C virus (HCV) infection in adults (e.g.
boceprevir, simeprevir and telaprevir);
erectile dysfunction medicines (e.g. sildenafil and tadalafil);
fusidic acid used to treat long-term infections of the bones and joints (e.g. osteomyelitis);
heart medicines including:
- digoxin;
- calcium channel antagonists (e.g. felodipine, nifedipine, nicardipine);
- medicines used to correct heart rhythm (e.g. bepridil, systemic lidocaine, quinidine);
HIV CCR5-antagonist (e.g. maraviroc);
-1 inte inhibitor (e.g. raltegravir);
HIV-1 integrase inhib (e.g. ralteg ) mﬁ%

medicines used to lower blood cholesterol (e.g. atorvastatin, lovastatin, rosuvas:g}{ﬂfbv D ,

simvastatin); e
medicines used to treat asthma and other lung-related problems such as chrogicobstrugtizé i
2
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pulmonary disease (COPD) (e.g. salmeterol);
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° medicines used to treat pulmonary arterial hypertension (high blood pressure in the pulmonary
artery) (e.g. bosentan, riociguat, sildenafil, tadalafil);
. medicines affecting the immune system (e.g. cyclosporin, sirolimus (rapamycin), tacrolimus);
. pain-relieving medicines (e.g. fentanyl);
. medicines used for smoking cessation (e.g. bupropion);
. morphine-like medicines (e.g. methadone);
. non-nucleoside reverse transcriptase inhibitors (NNRTIs) (e.g. efavirenz, nevirapine);
. oral contraceptive or usin g a patch contraceptive to prevent pregnancy (see section below titled
Contraceptives);
. protease inhibitors (e.g. fosamprenavir, indinavir, ritonavir, saquinavir, tipranavir);
s sedatives (e.g. midazolam administered by injection);
. steroids (e.g. budesonide, dexamethasone, fluticasone propionate, ethinyl oestradiol,

triamcinolone).

Read the list of medicines above ‘Do not take Aluvia with any of the following medicines’ for
information on medicines that you must not take with Aluvia.

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other
medicines, including medicines obtained without prescription,

Erectile dysfunction medicines (avanafil, vardenafil, sildenafil, tadalafil)

. Do not take Aluvia if you or your child are currently taking avanafil or vardenafil.

. You must not take Aluvia with sildenafil used to treat pulmonary arterial hypertension (high
blood pressure in the pulmonary artery) (see also Do not take Aluvia section above).

. If you take sildenafil or tadalafil and Aluvia together, you may be at risk of side effects such as
low blood pressure, passing out, visual changes and penile erection lasting more than 4 hours,
[T an erection lasts longer than 4 hours, you should get medical help immediately to avoid
permanent damage to your penis. Your doctor can explain these symptoms to you,

Contraceptives

. If you are currently using an oral contraceptive or using a patch contraceptive to prevent
pregnancy, you should use an additional or different type of contraception (e.g. condom) as
Aluvia may reduce the effectiveness of oral and patch contraceptives.

. Aluvia does not reduce the risk of passing HIV to others. Appropriate precautions (e.g. use of a
condom) should be taken to prevent passing on the disease through sexual contact.

Pregnancy and breast-feeding

o Tell your doctor immediately if you are planning to have a baby, you are pregnant, think you
may be pregnant or if you are breast-feeding.

. Breast-feeding mothers should not take Aluvia unless specifically directed by the doctor.

. It is recommended that HIV-infected women do not breast-feed their infants because there is a
possibility that the baby can be infected with HIV through your breast milk.

Driving or using machines
Aluvia has not specifically been tested for its possible effects on the ability to drive a car or operate

machines. Do not drive a car or operate machinery if you experience any side effects (e.g. nausea) that
impact your ability to do so safely. Instead, contact your doctor.

3. How to take Aluvia

L It is important that Aluvia tablets are swallowed whole and not chewed, broken
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Always take this medicine exactly as your doctor has told you. Check with your doctor or pharmacist
if you are not sure how you should take your medicine.

How much Aluvia should be taken and when?

Use in adults

. The usual adult dose is 400 mg/100 mg twice a day i.e. every 12 hours, in combination with
other anti-HIV medicines. Adult patients who have not previously taken other antiviral
medicines can also take Aluvia tablets once daily as an 800 mg/200 mg dose. Your doctor will
advise on the number of tablets to be taken. Adult patients who have previously taken other
antiviral medicines can take Aluvia tablets once daily as an 800 mg/200 mg dose if their doctor
decides it is appropriate.

° Aluvia must not be taken once daily with efavirenz, nevirapine, carbamazepine, phenobarbital
and phenytoin.

o Aluvia tablets can be taken with or without food.

Use in children

. For children, your doctor will decide the right dose (number of tablets) based on the child’s
height and weight.

° Aluvia is also supplied as 100 mg/25 mg film-coated tablets.

. Aluvia tablets can be taken with or without food.

If you or your child take more Aluvia than you should

- If you realise you have taken more Aluvia than you were supposed to, contact your doctor right
away.
= If you cannot contact your doctor, go to the hospital.

If you or your child forget to take Aluvia

If you are taking Aluvia twice a day

- [f you notice you miss a dose within 6 hours of your normal dosing time, take your missed dose
as soon as possible, and then continue with your normal dose at the regular time as prescribed
by your doctor.

- If you notice you miss a dose by more than 6 hours after your normal dosing time, do not take
the missed dose. Take the next dose as usual. Do not take a double dose to make up for a
forgotten dose.

If you are taking Aluvia once a day

- If you notice you miss a dose within 12 hours of your normal dosing time, take your missed
dose as soon as possible, and then continue with your normal dose at the regular time as
prescribed by your doctor,

- If you notice you miss a dose by more than 12 hours after your normal dosing time, do not take
the missed dose. Take the next dose as usual. Do not take a double dose to make up for a
forgotten dose.

If you or your child stop taking Aluvia?

..ry;!!"m_‘l_l'_'_r_b

. Do not stop or change the daily dose of Aluvia without first consulting with your dogtor. ,, Wing %5%
. Aluvia should always be taken every day to help control your HIV infection, no rp_}é‘ftte:rglhbﬁ‘*"‘%m y
much better you feel. g*F
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. Taking Aluvia as recommended should give you the best chance of delaying the development of
resistance to the product,
B If a side effect is preventing you from taking Aluvia as directed tell your doctor right away.
] Always keep enough Aluvia on hand so you don’t run out. When you travel or need to stay in
the hospital make sure you will have enough Aluvia to last until you can get a new supply.
. Continue to take this medicine until your doctor tells you otherwise.

4, Possible side effects

Like all medicines, Aluvia can cause side effects, although not everybody gets them. It may be
difficult to tell which side effects have been caused by Aluvia and which may occur due to other
medicines you take at the same time or by the complications of the HIV infection.

During HIV therapy there may be an increase in weight and in levels of blood lipids and glucose. This
is partly linked to restored health and life style, and in the case of blood lipids sometimes to the HIV
medicines themselves. Your doctor will test for these changes.

The following side effects have been reported by patients who took this medicine. You should tell
your doctor promptly about these or any other symptoms. If the condition persists or worsens, seek
medical attention.

Very common: may affect more than 1 in 10 people

. diarrhoea;
. nausea;
. upper respiratory tract infection.

Common may affect upto 1 in 10 people

. inflammation of the pancreas;

. vomiting, enlarged abdomen, pain in the lower and upper stomach area, passing wind,
indigestion, decreased appetite, reflux from your stomach to your oesophagus which may cause
pain;

- Tell your doctor if you experience nausea, vomiting or abdominal pain as these may be
suggestive of pancreatitis (inflammation of the pancreas).

J swelling or inflammation of the stomach, intestines and colon;

. increased cholesterol levels in your blood, increased triglycerides (a form of fat) levels in your
blood, high blood pressure:

° decreased ability of the body to handle sugar including diabetes mellitus, weight loss;

s low number of red blood cells, low number of white blood cells which are usually used to fight
infection;

. rash, eczema, accumulation of scales of greasy skin;

. dizziness, anxiety, difficulty in sleeping;

. feeling tired, lack of strength and energy, headache including migraine;

. haemorrhoids;

. inflammation of the liver including increased liver enzymes;

. allergic reactions including hives and inflammation in the mouth;

. lower respiratory tract infection;

. enlargement of the lymph nodes;

. impotence, abnormally heavy or extended menstrual flow or a lack of menstruation;

. muscle disorders such as weakness and spasms, pain in the joints, muscles and back;

. damage to nerves of the peripheral nervous system; i

. night sweats, itching, rash including raised bumps on the skin, infection of the sklyﬂ"\‘m,
inflammation of skin or hair pores, accumulation of fluid in the cells or tissues.é.‘:-"" PP
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Uncommon: may affect up to 1 in 100 people

. abnormal dreams;

. loss or changed sense of taste;

. hair loss;

. an abnormality in your electrocardiogram (ECG) called atrioventricular block;

. plaque building up inside your arteries which could lead to heart attack and stroke;

. inflammation of blood vessels and capillaries;

. inflammation of the bile duct;

. uncontrolled shaking of the body;

. constipation;

. deep vein inflammation related to a blood clot;

. dry mouth;

. inability to control your bowels:

. inflammation of the first section of the small intestine just after the stomach, wound or ulcer in
the digestive tract, bleeding from the intestinal tract or rectum;

. red blood cells in the urine;

. fatty deposits in the liver, enlarged liver;

. lack of functioning of the testes;

. a flare-up of symptoms related to an inactive infection in your body (immune reconstitution);

o increased appetite;

. abnormally high level of bilirubin (a pigment produced from the breakdown of red blood cells)

in the blood

decreased sexual desire;

inflammation of the kidney;

bone death caused by poor blood supply to the area;

. mouth sores or ulcerations, inflammation of the stomach and intestine;

° kidney failure;

. breakdown of muscle fibers resulting in the release of muscle fiber contents (myoglobin) into
the bloodstream;

. a sound in one ear or both ears, such as buzzing, ringing or whistling;

. tremor;

. abnormal closure of one of the valves (tricuspid valve in your heart);

. vertigo (spinning feeling);

. eye disorder, abnormal vision;

. weight gain.

Side effects where frequency is not known:

Other side effects that have been reported with Aluvia:

. yellowing of the skin or whites of eyes (jaundice);

. severe or life threatening skin rashes and blisters (Stevens-Johnson syndrome and erythema
multiforme).

If any of the side effects gets serious, or if you notice any side effects not listed in this leaflet, please
inform your doctor or pharmacist.

Reporting of side effects
If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects

not listed in this leaflet. By reporting side effects you can help provide more information on the safety
of this medicine.
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3. How to store Aluvia

. Keep this medicine out of the sight and reach of children.
. Do not use Aluvia after the expiry date which is stated on the pack.
. Store below 30°C.

How should I dispose of any unused Aluvia?

Do not throw away any medicines via wastewater. Ask your pharmacist how to throw away medicines
you no longer use. These measures will help protect the environment.

6. Contents of the pack and other information

What Aluvia contains

The active substances are lopinavir and ritonavir.
Each tablet of Aluvia contains 200 mg of lopinavir and 50 mg of ritonavir

The other ingredients are:

Tablet
Copovidone, sorbitan laurate, colloidal anhydrous silica, sodium stearyl fumarate.

Tablet coating

Hypromellose, titanium dioxide (E1 71), macrogols 400, hydroxypropyl cellulose, tale, colloidal
anhydrous silica, macrogols 3350, iron oxide red (E172), polysorbate 80.

What Aluvia looks like and contents of the pack

Aluvia film-coated tablets are red embossed with [Abbott logo] and “AL”.
Aluvia film-coated tablets are supplied in a plastic bottle containing 120 tablets.

Manufacturer:
AbbVie Deutschland GmbH & Co. KG, Knollstrasse, 67061 Ludwigshafen, Germany
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